9518T & 9524T
TRUSS BOOM 120°/132’
PARTS MANUAL - 2022

/14

820085 9518T & 9524T Truss Boom 120/132’ Parts Manual 2024-02-14



st

820085 9518T & 9524T Truss Boom 120/132’ Parts Manual 2024-02-14



fA%L WARRANTY

Limited Warranty
Fast Ag Solutions warrants to the buyer that the new machinery is free from defects in material and workmanship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by Fast Ag Solutions or its authorized dealers or employees,
and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery, if
they have not been manufactured by Fast Ag Solutions.

Fast Ag Solutions shall only be liable for defects in the materials or workmanship attributable to faulty material
or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising as a
result of normal wear and tear of the new machinery or in any other manner whatsoever, and without limiting
the generality of the foregoing, excludes application or installation of parts not completed in accordance with
this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

Fast Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101
This warranty shall expire one (1) year after the date of delivery of the new machinery.
If these conditions are fulfilled, Fast Ag Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result
of repairs, labor, parts, transportation or any other work, unless Fast Ag Solutions has authorized such

expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equipment
other than by Fast Ag Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or
conditions whether statutory or otherwise as to quality and fitness for any purpose of the new equipment. the
Manufacturer disclaims all liability for incidental or consequential damages.

This Applicator is subject to design changes and Fast Ag Solutions shall not be required to retrofit or exchange

items on previously sold units except at its own option.

Warranty void if not registered.

9500 | Page 1



f &r REGISTRATION
AhH

FAST 9518T & 9524T TRUSS BOOM

Warranty Registration Form & Inspection Report

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.
Customer Name

Address
City \ State ] ’Zip ]
Phone

Dealer Name

Address
City \ State \ \ Zip ]

Applicator Model

Serial Number

Delivery Date

DEALER INSPECTION REPORT SAFETY

___All Fasteners Tight ___ Safety Chain Installed

__Wheel Bolts Torqued Al Guards Installed

__ Hydraulic Hoses and Fittings Free and Tight __ All Safety Signs Installed

__ Fertilizer Hoses and Fittings Free and Tight __ Reflectors, SMV, and Lights Clean
__ Wheel Drive Turns Freely __ Review Operating and

__ Lubricate Machine Safety Instructions

__ Check Tire Pressure

__ Frame and Wings Level

__ Monitors and Controllers Function

__ Wiring Harness Connected
| have thoroughly instructed the buyer on the above-described equipment which review included the Operator’'s Manual content,
equipment care, adjustments, safe operation, and applicable warranty policy.

Date
Dealer’'s Rep. Signature

The above equipment and Operator's Manual have been received by me and | have been thoroughly instructed as to care,
adjustments, safe operation, and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink - Customer

9518T & 9524T | Page 2



/5218

ILLUSTRATED PARTS LIST

FAST 9518T & 9524T Truss Boom 120-132’

APPLICATOR SERIAL NUMBER

DATE PURCHASED

TANK SIZE
BOOM WIDTH 120° 132’
NOZZLE SPACING 15” 20” 22”

PUMP MANUFACTURER: (CIRCLE ONE)

ACE FMCSC-205F-HYD-304

ACE 255F-304 WET SEAL

ACE FMC-750-HYD OASIS

HYPRO 9306C-HM1C

ACE FMCSC-205F-HYD-304 PWM

ACE 255F-304 PWM WET SEAL

ACE FMC-750 OASIS PWM

9518T & 9524T | Page 3



f&r ILLUSTRATED PARTS LIST
o,

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may be reproduced in
any form or by any means, electronic or mechanical, including photocopying, without express written permission from
Fast Ag Solutions.

Parts information in this manual represents components installed when product was manufactured based upon the
best available information. Modifications made subsequent to initial delivery are not included. Always verify the parts
and color required when ordering parts.

If you have any questions, please contact your Fast Ag Solutions Parts and Service Department.

Explanation of Parts Lists

The parts lists are broken down into sub-assemblies and listed in 4 columns:

* ITEM - These numbers are found on the illustration associated with the parts list.
*NS- This item is NOT SHOWN, included for reference.

* QTY. - This is the quantity of parts needed in an assembly.
*AR- The quantity of this item is AS REQUIRED for the location.

*  PART NO.- These are the part numbers associated to the ITEM.

+ DESCRIPTION - This is the description of the part.

9518T & 9524T | Page 4



f&r ILLUSTRATED PARTS LIST
o,

Table of Contents

Section Page
v
Table Of CONTENES ... rrr s e e e e e s ss e e e e e e nmmessssss s e e e e ranmmsssssssssernnnnmmnssssssssesnnnmmmnssssnnnnnnnn 5
Trailer Frame, Hitch and AXIe RECEIVEF ......... .o itrrreccce s s e e e s s e e s s e e e e e e nmmmns s s s e e e e e e nmmmmnnsanas 13
Parts List 14476: Trailer Frame, HitCh and AXIE RECEIVET .....uuuueee s 14
Bolt-Together Trailer ... s s s s s e e e n s annnes 16
R T N = o] L oY =t d g =T ol = Y1 1= USRS 17
8] (=T = 10T Lo = 11 1= e 0 18
Parts List: Steerable Trailer 9500T ... ....c.uiiiieiiee et e eectte e e eette e e e ette e e e ebteeeeebteeesesteeesessseeeaseseesastaseesassasasaassenasanns 19
Steerable Hitch COMPONENTS.......ccciiiieimrirrrinniiss s s s e nnnn e n e e 20
Parts List 35761: Steerable Hitch COMPONENTS ... ..uiii ittt e e e e e s bee e e e sbte e e e sbaeeessseaeeeaans 24
0 4 26
o L o Y VLT UUU S UPRPRNt 27
Tires/Wheel ASSEMDIIES ..o rre s re s e s re s s rrmms s s s s mass s srsmmssssrsmmsssssnmmsssssnnmnssnsnnmnssnnes 29
Parts List: TireS/WHheEel ASSEMBIIES.......cccuviiiueiieiii ettt ettt etee et ete e et e e e teeeeaeeeesteeesbeeesabeeeebeeessteesseeesnresennes 29
Interior Pivot, Parallel LINKS ... iiicciisir e s s rs s s s s e s s s s mmn s s s smm s s s s mmsssssnnmnssssnnmnsssssnnnssnnnnnnn 30
Parts List: INTErior PIVOT, Parall@l LINKS ....... e e aan 31
Center SeCtion — PUCK YaW..... .o i iiiirccccessss s srssssccmssssss s s s e s s s nmmssssssssssennnmmmssssssssssnnnnmmnssssssssennnnnnnnns 32
Parts List: Center SECION — PUCK YAW......cii i cciiiee ettt ettt ettt e e et e e e e etae e e e etteeeeebtaeeeeastaeesenstaeeesstaeaesnssenaeanns 33
£ 0 2 - 1T 0 - o - 36
Parts LiST: ISO YAW CONTEN ..uuuiuieiiiii s s aanannnn 37
Optional Greaseable CEeNter ..........cccccmmeririiiiiii s s s s s e e e e e e e a s nnnnn e n e e s 38
Parts List 35570: Optional Greaseable CENLEN .........iiicciiie et e e e e te e e s e bte e e e sbtaeessbraeaeeans 39
Optional Greaseable Center HOSE Kit .........ccouveiiiimminimninisins s s s s s s s s 40
Parts List: Optional Greaseable Center HOSE Kit .......cccciiiiiiiiiii ettt e e e ette e e e sbaa e e e snreeaeeans 41
1= 11 4T 3 T 42
Parts LiST: IMIAIN WWiNE . e s aaan 43
FLP WINQ e s R R R R s s s s s s s s sssssssssssssssssssnnnnnnnnnn 46
o T Ko I o 1T AV AT oY SRR 47

9518T & 9524T | Page 5



f&r ILLUSTRATED PARTS LIST
o,

Breakaway Wing & Breakaway Parts ........cccccceimiimiiiiimmmmmnsminnssssss s s sssssssssssssss s sssssssssssnnes 48
Parts List: Breakaway Wing & BreakaWay PartS..........ccciiiiiiiiiiiiiieeecciieeeseiieeessiteeesssteeeesssteeessseeesssneeeesssenesssnns 49
Optional 60/66° SPray WiNQ ....ceeeeueermmrmmmmmmmmmmmmmmsmmmmsmmmmmmmssssssmmssssmmssss ... 52
Parts List: Optional 60/66” SPray WiNG......ccueiiueeiiieiieerteesieseesteseteeeteesteesteesteestaessseeseesseastaesssesssesasesasesssessseessenssnes 53
Main ProduCt TANK .......ccccccinnnninnsnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssssnnnnnnnns 56
Parts List: Main ProdUCE TanK.......cueiiiiiiiiiiiiiiee ettt s s e e st e e s st te e e s sbaeeessantaeeesstaeessntaeessansanassnns 57
RINSE TANK .....cuuiennninssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssssnssnssnsssssnnnnnnns 58
Parts List: RINSE TaNK ...uiiiiieiiiieiiieeiies ettt ettt st te e st e et e e st e e bt e e sabee s baeessbeesabeeessseesrseeessaesnseeesaseesnses 59
1= T LU IR T T | 41 = F o 60
Parts List: ManUal SiBNT GAUEBE .......ueeii ittt et e e e et e e e et e e e e ebteeesebteeesebeseeseaseaseeastaseesastasaesassanananns 61
Pump, Plumbing & 3” Quick Fill HYPRO PUMP.......sssssssssssssssssss s sssssssnes 62
Parts List: Pump, Plumbing & 3” Quick Fill HYPRO PUMP....c.uiiiiiiiiiee ettt ettt e e e e cttee e e evte e e e evtae e e sntaeeesnraeaeeans 63
Pump, Plumbing & 3” Quick Fill Ace 205F 304 PUMP.......cccceririnnnnnnnnnnnnnnnssnssnsssssssssssssssssssssssssssssssssnes 64
Parts List: Pump, Plumbing & 3” Quick Fil ACe 205F 304 PUMP .....vuiiiiiiiiieieciieeeeeciteeeeesiteeeesieeeeesveeeeesveeeesssnsaeassnns 65
HYPRO 9306 PUMP.....cunnnnnnnnsnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnsnnnnns 66
Parts List 550045: HYPRO 9306 PUM...uuuuiiiic s 67
OPLioNal ACE 304 PUMIP ..oiiiiiiiitittissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssseeeseeeem.e.............—. 70
Parts List 550025: Optional ACE 304 PUMP ..uiiiiiiiiiiiicciieeeeeitee e ettt e e eette e e e stee e e s sbeeeeesbaaeesssstaeessssaeesssseeessssseeasanns 71
Optional Ace 205 PUMP MOROK .....cciuiiiieismmssssssmsssssssssssssssssssssssssssssssssssssssssssssssnssssmmsmmmmsmmemssssmmmmmsmmssmmssnnnnnn 72
Parts List 550025: Optional ACE 205 PUMP IMOTOT ....ccuuiiiiiciiiee ettt e ettt e e ettt e e e eette e e e eateee e eataeeesntaeaesnraeaeanns 73
Optional ACE 255F-304 (PWM) PUMP ....cooiiiiiiiiinmmmnsrrrsssssssss s s sssssssssss s s ssssss s s s s snsssssssnmssnsn s 74
Parts List 550055 (550056): Optional ACE 255F-304 (PWM) PUMIP...cccuiiiiieiiieeccieee ettt e ettee e e evteeeeevre e e e enraeaeeans 74
L0 o1 ToT b= 1 0 T I8 =T 1] o 76
Parts List 550050: OptioNal ACE 750 PUMIP....uiiiiiiiiiieiiiiiee ettt e eettee e e eette e e e etteeessteeeesssbtaeesssstaeessnssaeessssneassnsseeasanns 76
Optional ACE 750 PWIM PUMP .....cciiiemmimiriinnisssssssssss s sssssssssssss s s s s s sss s sssms s s s s s sssss s ssnsssss s s ssnsssssssnnnnnsnnns 78
Parts List 550044: Optional ACE 750 PWIM PUMP ...uiiiiiiiiieiciieeeeciiee e e ectte e e s ette e e s sateeesssttaeessbtaeessnstaeessssneessnssneasanns 78
Raven FIOW Meter & MOV ........ . eessnssssnnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssssssnsnnsnsnnnsnnnnnn 80
Parts List: RAVeN FIOW MEter & IMCV .......iiiiiiiiiiiieeeiee ettt sttt sttt e s sat e e st e s bt e e sabeesbaeesabaesabaeesabeesnses 81
RFM-100 POlY FIOW MELTEF ......eee s 82
Parts List 631801: RFM-100 POlY FIOW IMIELEN ......uviiiiieeeieecciiteeeee ettt e e e e e e e et ee e e e s e e e anbeee e e e e e e sesnnnsaaneeeasesennnes 83

9518T & 9524T | Page 6



f&r ILLUSTRATED PARTS LIST
o,

Raven Poly Control Valve, 1 1/27...... s s s s s s sssssssssnnnns 84
Parts List: Raven Poly CONtIol VaIVE, 1 1/2” ...ttt ettt e ettt e e et eetee e eaeeeebeeeeareeennes 85
Agitation & Rinse Ball Manifold........cccccccmiiiiiiiiiimnir i 86
Parts List: Agitation & RiNSE Manifold........occuiiiiiiiiiie sttt e st e e s sbee e e s sbeee e s sataeessnteeassans 87
Optional Electric Agitation Shut Off............ooiiiii 88
Parts List: Optional Electric Agitation Shut Off.........coo i e srra e e 88
Electric AQitation ValVe.........cciiiiici e e 89
Parts List: EleCtric AGITAtioON VAIVE ...ccceeiiii ettt et e e et e e e et te e e e e bte e e s entaeeesntaeeesntaeaeaans 90
Electric Agitation Cable 631970 (2015) Yellow INdicator ..........cccccvciiiricsssssssssssssssssssssssssssnnnas 91
[ LT3 o T TS [ | G T T T = 92
Parts List: El@CtrONIC SIZNT GAUZE ....eeeieiiiee ittt ettt e ettt e e e et e e e e e tte e e s ebteeeeebteeeseabtaeessstaeeesntaeaeaansanasanns 92
Prepare The SENSON TUDE ........oeii ettt e ettt e e e et e e e e e bt e e e e e baeeeeebtaeesebtaeesanstaeeeansteeesasteeesaassenananns 93
INSTAll THE SENSON TUDE ...eeiiiiiiee ettt e et e e e s bt e e e e s beeeeesabeeeeesbeaeesaastaeesanseaeeesstaeessasseeasanns 94
Power Cable — EleCtronic SIZt GAUE......cciiicuiiii ittt e ettt e e st e e e s b e e e e sbaeeessbteeeesntaeeesnreeassnns 95
Electric Agitation Cable — 631938..........cccceimmmriiiiiinrr s ssn s n s annns 96
(2014 & Prior) Red INAICAtor .....cccceeuiiiiiiiiiinecieeisss s ss s s s s s s s s s e s s s s s s s e nrrnnmmma s s nsn e e e nnnmmmnn s nnns 96
Boom Shutoff, Gauge PIUMDINg.........couiiiiirii s s s s s 97
Parts List: Boom Shutoff, GAuge PIUMDING.......cooiiiiicce et e e st e e e sate e e e saraeaeeans 98
Harness 3 Ball Valve Control — 631930 ........ccccccccrrrcrssssnnnnnnnnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssnns 929
Electric Shut-Off Flow Back Ball Valve.......... s 100
(2014 & Prior) Red INdiCatOr ......ccuviiiiiiiiiisissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnnnnnnnnsnnnnnnns 100
Parts List: Electric Shut-Off Flow Back Ball Valve (2014 & Prior) Red Indicator.......ccccccveeeeciiieeeeicieee e, 101
Optional High Pressure Bypass PIUMDING ......ccoocmmiiiiiiiiiimess s 102
Parts List: Optional High Pressure Bypass PIUMDING ........coiviiiiiiiiiiie ettt e e s 102
Optional High Pressure Bypass Plumbing Cleanout options ..........cccccmiiimmmmmnnnessnnnsssss s sssssnnes 103
Parts List: Optional High Pressure Bypass Plumbing Cleanout Options .........ccccceeeiveeeeiiieeeeccieee e ecreee e 103
Wet BOOM & BraCKetl .......ccoiiiieeiiiiciiiisn e csssssssr s s nmmms s ssssss s s s s smmmsssssssssse s s smmmssssssssssnnnnnmmnsssssssssnnnnnmnnnnsssns 104
Parts List: Wet BOOM & BraCKet ....ccc.iiiiiiiiiii ettt ettt ettt st sate e sba e e sabeesbaessateesabaeesaseenns 105
Wet Boom Diaphragm Check Valve Quick Teedet Hinged Nozzle Body — 520039.........ccccorrriiniinnnees 106
Parts List: Wet Boom Diaphragm Check Valve Quick Teelet Hinged Nozzle Body —520039.........cccccvviveeeeeieennns 107

9518T & 9524T | Page 7



f&r ILLUSTRATED PARTS LIST
o,

=T o LT 0 T o1 (o o 108
Parts List: FENCE ROW OPTION ...ttt ettt ettt e e e e sttt et e e e s s s bbbt e e e e e e eesaanbbaeeeeeeesssannnbnaaeeesssanannns 108
Single Fence Line, Display CONTIOL..........ciiiiiiiiiemmmriiirnsnssss s s s nn e e 109
Parts List 27360: Single Fence Line, Display CONtrol ........ciivciiiiiiiiiiiecciiee ettt ssree e e e s ae e s s snaeee s 109
Dual Fence Line, Display CONtIrOl..........cccccoimmmmiiiiniiiiessss s s e mmn s e aas 110
Parts List 27361: Dual Fence Line, Display CONTIOl ....cccuuiiiiiiiiieiciiee ettt e e e e s e s e e s snreee s 110
Single Fence Row, Toggle Switch CONtrol ... 111
Parts List 27362: Single Fence Row, Toggle SWitch CONTrol ........ccuveieeiiiiiiciiie e e 111
Dual Fence Row, Toggle SWitCh CONtrOl ... 112
Parts List 27363: Dual Fence Row, Toggle SWItch CONTIOl ........ccccuiiiieiiiiicciee et 112
Hydraulic Control Valve Wiring Harness ........cccciririiiiissmmmssmmmmnnnsssssss s ssssssssssssss s s esssssssssssssss s sssssses 113
Parts List: Hydraulic Control Valve Wiring Harn@SS .........ueiicciiii ettt e et e e e etae e e s saae e e sennaeeeseanneee s 113
Hydraulic CONtrol ValIVe .........cccceemmiiiiiiniiisssss s s ss s e s s s s e sammmm s e s e e e nnnas 114
Parts List: Hydraulic CONTIOl VAIVE ...cooeeiiiiiceee ettt et e et e e e sta e e et e e e s antbeeesnnsbeeessnnneeen 114
Hydraulic Control Valve Wiring Harness .......cccccuiiiiiiiiimmmmmniinnnisssssssssssssssssssssssss s s sssssssssssssss s ssssssses 115
Parts List: Hydraulic Control Valve Wiring Harn@SS ......c.uuiiiiciiie et eeitee e eitee e esitee et e e s saae e s s s e e sssaeeessnneee s 115
00 411 o] I 0o 5 1= 1 116
R T T T 0 === 117
Console Control Wiring Harness..........uiiuuimmmmmriiiniisssssss s sssssssssssss s s sssssssss s s s sssssssssssssss s s s ssnsnses 118
Control Console SWitCh Diagram ..........ccuuiiemmmmmirinis s as 119
L0 4 g T LT g B T {3 T 120
Y T O] 1Yo [T o o [ T=E R 121
Hydraulic System fOr PUMP ... s s s s s s 123
Parts List: Hydraulic SYSTEM fOr PUMIP......cii ittt e e e et e e e e aaa e e e satae e e esnsaeeesansbaeeesnnneeen 123
Trailer Manifold Connections — ISO YAWGB31943 ........ooooeiiiiimmemeeememeeessssssssssssssssssssssssssssssssssssssssssssnsnnns 124
7 N L = o | 125
ISO AutoYAW / Fold, AutoBoom, & Raven Rate Control .........ccccceceeeeiiiiiimmneeccmessssssrnsssscmssssssssssessnnnnes 126
ISO AutoYAW / Fold, AutoBoom, & JD Rate Control ... s s e s s sscmss s e s e e nnmanes 127
HYPRO Cleanload Eductor & Mounting — 5 Gallon..........cceeiiiiiiiiiiisssmmsssrssnnssssssss s sssssssssssssss s s sssnsas 128

9518T & 9524T | Page 8



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: HYPRO Cleanload Eductor & Mounting —5 GalloN .......c...eeiiiiiiiiiiieeccee e 129
HYPRO Cleanload EAUCtOr — 5 GalloN ........ccceriemmiisnmmiisssnnnsss s sssssssssssssssssssssssssssssssnsssssssssssnssnssssanes 130

Parts List 99HYPINDO5: HYPRO Cleanload EAUCtOr =5 Gallon .......coooeiiiiiiiiiiiinie et 131
HYPRO Cleanload Eductor & Mounting — 7 GalloN .........cccuuiiiiiiiiiissmmmnrssrsssssssssssss s sssssssssssssss s s sssnsas 132

Parts List 99HYPINDO7: HYPRO Cleanload Eductor & Mounting — 7 Gallon ........ccceeeeiiieeiiiiiiieeiieee e 133
[ o 200 20 =11 o TN o [T o) 134

Parts List 570073: HYPRO 7 GallON EQUCLON ...ccuvviiiiiieiiieeiie ettt ettt ettt ettt svee s e sbeesnee e sbeeesaneenas 134
Raven SCS450 CONSOIE ....cciiiiiiiemimiiriiinisiirssms s rs s s s ss s s s e e e e e a s ammnn e e e e e e aan e nnnnnn e e e nnnnnan 135

Parts List: RAVEN SCSA50 CONSOIE ... .coutiiuiiiiieieeiee ettt ettt ettt st ettt e bt e s bt e sae e s bt s abe e beesbeesmeesaeeenseenteens 135
Control Console Harness — 115-0171-085..........ccccccmmimniimmmmminmnissssssssssss s s 136
Harness Extension - 115-0159-856 12’ ........ccccccoemmrimmiininsssmmsnssrrrnnssssssssss s sssssssssss s s e ssss s ssssssss s s esnnsses 137
Harness Extension - 115-0159-857 24’ ... s sssssss s s s ssssss s s s e snsssas 137
Control Harness - 115-0171-086 6/ ..........cccuciresmmmmmmrimmiiiisssmmnnnrsrssssssssssssss s s s ss s sssssss s s s ssnsssssssnsnnssssnnnnsses 138
Control Harness - 115-0171-129 12" .......cooiiiiiimmrrririiissss s s s s m s e e sammnn e e e e e e nnnnan 138
Cable 10 Boom, 115-0171-314, 24 .........eiiiiieiriiime s ssms s s sm s s s sms s e amn s e mmn s e e amn e e e n s mmnn s 139
Cable, Adapter 6 Boom To 10 Boom, 631889 .......ccccciiiiiiiiiiiniinsnssssssssssssssssssssssssssssssssssssssssssssssssssssssssnns 140
T | 1 T 141
=TT = I T | 142

Parts List 28750: BIUE LIZNT Kit .....ccuviiiieiiiie ettt e e et e e e et e e e ettt e e e e abaeeeeasaeeeeanssaeesansraeesannseeens 142
Foamer, 1 GalloN TaNK ..o i ciiiiiccccecsse s rrrrse oo sss s e e s e e s s mmmes s ss e e s e s e nmmmssssssssesrnnnmmmssssssseennnnnmnnsnssnnnnnnnns 143
Richway Foam Marker 3 Gallon TankK........cccccmemimiiniiiiessrs s s 144
Richway Foam Marker LiqUid FIOW ... s 145
Richway FOam Marker COMPIESSOL ......cccuuiiurrrissrrssssisssnssssssssasssssssnsssssssasssssasssssssnsssssnnssssnsssssnnssasanes 146
Richway Foam Marker Wiring Harness.........ccccuiiiiiiiiinmmemsniiinnnsssssss s rsnssssssss s s sssssssss s s sssssses 147
Richway Foam Marker Foamhead ............ccooummmmiiiiiiniiseisennninnnssssss s s ssssss s s s snsssns 148
Richway Foam Marker Boom ENd .........cccccimmmmiiiiiiniieeses s s s s s 149
NORAC Auto Height Boom CoNtrol UCAH+ ........coiiiiiiiiiieemmmssrisssisssssss s s sssssssssssss s s s s ssssssss s s ssssnses 150

Parts List: NORAC Auto Height BoOm CoNtrol UCAH ..........euiiiiiieee ittt ecttee e e e e e e e cttaee e e e e e e e e snrraae e e e e e s enannns 151

9518T & 9524T | Page 9



f&r ILLUSTRATED PARTS LIST
o,

NORAC Hydraulic Valve BIOCK ..........coccuiiiiimmiiniimssinssss s s ssssssss s s sssss s s sssss s s sssss s s snsssmsssenss 152
Parts List: NORAC Hydraulic ValVe BIOCK .........eeiiiiuiiiiiiiiei ettt sttee ettt e e st e e s saae e e ssasae e e snsaeeessnnneee s 152
NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS........cccoocmiiiiiniiiissnmmennnnennnnans 153
Parts List: NORAC Auto Height Boom Control Hydraulic Schematic UCA+ & UCS ......ccvveviviiiiieeiieeeccieee e 153
NORAC Auto Height Sensor BraCkets .......cccccccuiiiiiiiiiissmmmrniininsssssss s ssssss s s s 154
Parts List: NORAC Auto Height SENSOr BraCket .......cciiviiiiiiiiiii ettt rae e e s snaee s 154
NORAC Auto Height Boom Control Harness............ccccmmmmniininniissnss s sssssss s s sssssses 155
NORAC Auto Height Boom Control Extension Harness — No. 4465103 ...........ccccuuiimmrrnsssmsssssssnnnnnns 156
NORAC Auto Height Boom Control Sensor Cables.........ccccciiiiirmmmmmsrinnnnssssss s 157
Item C02: 44668 — SENSOr BranCh Cable .....c.uuiiiieiiiie ettt e e e e et a e e e s st ae e e e nsteeeeeanreeaan 157
Iltem CO2B: 44668 — Cable UCA CAN NOAE DUAN.......ooiiiiiieeciiee ettt e e e raae e e e sab e e e e entaeeeenanaeee s 157
NORAC Auto Height Boom Control Valve Cable.........ccccccmmiiiiiiiiiiinmmeerrrnsnssssss s e 158
Item C03: 44656 — Valve Cable (Variable RAtE).......ccceeiieeiiiee ettt ettt et stre e s tae s e e s tae e ate e steeeennaeans 158
NORAC Auto Height Boom Control Main Interface Cable ..........ccooommiiiiniiiiisnrneeenne s 159
Item C13: 4465819 — Main INterface Cable.......ou it e e e et ae e e s srae e e s snaeee s 159
NORAC Auto Height Boom Control Wing Interface Cable...........ccooommriiiiiiiiismrrnrnnsssesne s 160
Item C12: 44658-20 — Wing INterface Cable .....ccoouriiiiiciiie ettt e e rre e e e e st ae e e s saaeee s 160
Severe Terrain Kit UCA/UCS........couuiiiiiimiiimsssmsssssssssssssssssssssssssssssssssssssssssssssssssssmssssmmmmmsssmssmssmssmsmsssmsssnsnnn 161
Parts List: SEVEIre TEITAIN UCA/UCS ......uueeeeeeieeeeeeeeteeeeeeeeeeeeeteeessssasssareeeeesssssassesereeesssesasssaaeeeesssssassrssseeeesssanannns 161
UCS5 NORAC Kit LAYOUL........cinnninnnnnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsssnnnnns 162
Item C01: 43220-10A — Cable UC5 Network 14 AWG — 10M ....ccccuuiiieiiiieeettee ettt e st e e e tte e e e stae e e e aae e e e enaeea s 163
Item C02:43220-01A — Cable UC5 NetWork 14 AWG — 1M .....ooo ittt e et e e e stae e e st e e e enaeee s 163
Item C03:43210-03A — Cable UC5 NetWork 18 AWG — 3M......ooi ittt et e e e tae e e e satae e e s aae e e e eananea s 164
Item C04: 43210-01A — Cable UC5 Network 18 AWG — 1M .....cooi ittt et e et e e e srae e e e aaee e e enaeea s 164
Item C05: 43210-20A — Cable UC5 Network 18 AWG — 20M......ccuuiiieiiieeeeiteeeecteee e et e e e stae e e esnae e e s e aaeeeeenaeea s 165
Item C10: 43230-04A — Cable UCS5 Valve DT L0 DT ...iiiiiciieeiccieieeeieeeeecitee e eseiree e esttee e s str e e e stae e e ssnssaeessnsraaessnnneees 165
Item C20: 43240-01B — Cable UCS5 INterface Tilt DT.....ccuveiieciiee ettt e e e e e s sebe e e s abe e e s snaeee s 166
Item C21: 43240-07B — Cable UC5 Interface Main DT (With AUX 1 & 2)...cccoouiiiiiiieeeeiiieeeecieeee e cetreeeeenneee s 167
PowerGlide Wiring SChemaAtiC......ccccciiiiiiiiiicceriiiicssssccsscceee s s e s s s s ssssmse e e s s e s s s mmmne e s s e e e s s s s smmmnnnenennsnnnnn 168
PowerGlide Hydraulic BIOCK........ccccuuimmimiiimssiisissss s s s s s s s s e sams s e ssmnn s 169
POWEIGlIAE SOl AXIE .....cueeennnnnnnnnnnssnnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssnnssnnsnns 170
HUD BreaKOUL....... ..o s nnannnnn 170

9518T & 9524T | Page 10



fﬂr ILLUSTRATED PARTS LIST
o,

PowerGlide, PowerGlide Plus, UltraGlide Touch Down Bracket..........ccccoooccccccccccnnnns 171
PowerGlide Plus Wiring SChematiC .........ccceemmmmmmiiiiiiiieesne s s s 172
PowerGlide Plus HydrauliC BIOCK .........ccicceesmmmmmmiiiniiiinmmsnsssisssssssssssssss s s ssssssssssssn s s s ssss s ssssssss s s ssnnnnses 173
UltraGlide Mounting Parts .......ccccccceeiiiiiiiiiiimmssss s sssssss s s s sss s s s s a s mmmnn s s e nnsnses 174

Parts List: UItraGlide MOUNTING PartsS.......ccoiciiiiiiiiiieieiiiee e ecitee sttt e s st ee sttt eessatae e e sssseeeessnbaeaessnsseeesansseeessnseeens 175
ISO AutoBoom Without ISO Product Control..........coeiiiiiiiire e s s rrssecccs s e s e s s smmms s s s s s s s e nnnmanns 176
Raven ISO AutoBoom With John Deere Product Control............. s 177
UltraGlide Hydraulic SChematicC ..........couiiiiimmmmmiiinsiie s 178
PowerGlide Plus and UltraGlide Valve Replacement Parts.........cccccccemrimmniniinssmmmsssnsnnnsssssssssss s 179

LT =TT U USUUR P 179
£ £ =T S 180
Raven ISO AutoBoom With Raven ISO Rate CONtrol.........ceeiiiiiiieccce e rrrre s e e s s e s e e e 181
RaVeN XRT WIFINQ .uuuu R annsnnnnnn 182
e Yo 1 o o )05 T 5 ¢ 1T S 185

Y T i oo ] oTo )t 0= T =Y U 185

Q0 1= £ 186
L N o = T (= 187

Parts List: RAVEN HAWKEYE ....oooi ittt e ettt e e ettt e e e ettt e e e e st it e e e e saaeee s asaeseeansaeeeensaeeesannseeans 188

9518T & 9524T | Page 11



fﬂ_ST ILLUSTRATED PARTS LIST
o,

7i218

9518T & 9524T | Page 12



ILLUSTRATED PARTS LIST

[831

Trailer Frame, Hitch and Axle Receiver




/5218

ILLUSTRATED PARTS LIST

Parts List 14476: Trailer Frame, Hitch and Axle Receiver

ITEM Q/EFT?SS PART NO. DESCRIPTION QTy.
1 rh?g(é?;{ql: INSERT 2 TO 1.5 PIN BORE
2 790040 |HITCH CAT. IV BLACK ACE UNITS BUILTAFTER 11/1/2010 1
NS | PPI-301V3-10 | 790003 [HITCH CAT 3 FOR UNIT BUILT PRIOR TO11/1/10
NS [PPI-208-VR-10| 790002 |[CLEVIS FOR HITCH FOR UNIT BUILT PRIOR TO11/1/10
3 242 NUT HH 1" ZPCENTERLOCK 1
4 790050 |SAFETY CHAIN 30,300# UNITS BUILT AFTER9/1/2013 1
NS PPSC21A 790015 |SAFETY CHAIN 20,200# UNITS BUILT PRIOR TO9/1/2013
5 218 NUT HH 1"ZP 2
6 15829 |WASHER SAFETY CHAIN UNITS BUILT AFTER9/1/2013 1
7 255 WASHER 1" LOCK 2
8 199 BOLT HH 1 X 2-1/2 GR5ZP 1
9 564 BOLT HH SPECIAL 1 X 6-1/2 GR5 ZP 2
10 FASTHD800 790005 |JACK 8000# SIDEWIND 1
11 10575  [FAST TRAILER 9500SERIES
12 22011A3 590010 |EASYLIFT CYLINDER (FOR USE WITH LADDER 10620 ITEM 11) 1
13 855 NUT HH M8 ZP (FOR USE WITH LADDER 10620 ITEM 11) 1
14 10620 |LADDER 3 STEP S/N 9430-3026-77 TO CURRENT 1
15 4192 PLASTIC PLUG 1.5"TUBE 4
17 231 NUT HH 1/2" CENTERLOCKZP 2
18 260 WASHER FLAT1/2" 2
19 13512  |AXLE HOUSINGRECEIVER 1
20 262 WASHER FLAT 3/4 ZP 4
22 241 NUT HH 3/4 CENTERLOCKZP 4
23 488 BOLT HH 3/4 X 8.5 GR5ZP 4
24 240 NUT HH 5/8 CENTERLOCKZP 6
25 261 WASHER FLAT 5/8 ZP 12

9518T & 9524T | Page 14




75218

ILLUSTRATED PARTS LIST

26 170 BOLT HH 5/8 X 2.5 GR5ZP

27 10244 |POLY HOLDDOWNTAB

28 261 WASHER FLAT 5/8" ZP

29 253 WASHER LOCK 5/8" ZP

30 170 BOLT HH 5/8 X2 GR5 ZP

31 7618 SAFETY LATCHPIN

32 715300927 720001  |KWIK CLIPPIN

33 227 NUT HH 1/4"NYLOCK

34 16662R 590116 \éi_ﬁglgélLDS'OP CHAMFERED PLASTIC RIGHT (PRIOR TO 0913
NS 16662L 590115 \éi?glgél_DE;'OP CHAMFERED PLASTIC RIGHT (PRIOR TO 0913
34A 590113 XEBTLI%?EF%TOP CHAMFERED PLASTIC RIGHT (1013 DATE CODE
34B 590114 XEIE{)TLIX_,IA_\IIEF?)TOP CHAMFERED PLASTIC LEFT (1013 DATE CODE
35 671 BOLT 1/4 X 5/8" BLACKOXIDE

36 581 RIVET 1/4" DRIVEIN

37 590106 |WEAR PAD PLASTIC TRANSPORT SADDLEBASE

38 13638 [BOLT-ON TRANSPORT SUPPORT (PRIOR TO 0913 DATE CODE)
38A 18370 |BOLT-ON TRANSPORT SUPPORT (1013 DATE CODE ANDLATER)
39 239 NUT 1/2"CENTERLOCK

40 260 WASHER FLAT1/2"

41 155 BOLT HEX HEAD 1/2 X2-1/2"

9518T & 9524T | Page 15




ILLUSTRATED PARTS LIST

/5218

Bolt-Together Trailer




5218

ILLUSTRATED PARTS LIST

Parts List: Bolt-Together Trailer

‘ ITEM FAST PART NO. DESCRIPTION ‘ QTy.
1 21251 TRAILER BOLT TOGETHER 1
2 18185 TUBE FENDER SUPPORT REAR 2
3 18184 TUBE FENDER SUPPORT MIDDLE 2
4 616 BOLT HEX HEAD 3/8 X 1-1/4 GR5ZP 12
5 18183 TUBE FENDER SUPPORT FRONT 2
6 250 WASHER FLAT 3/8" ZP 24
7 237 NUT HEX 3/8 CENTER LOCKZP 12
8 222421 BRACE BOLT ON TANK LEFT 1
9 239 NUT HEX 1/2 CENTER LOCKZP 22
10 260 WASHER FLAT 1/2" ZP 44
11 153 BOLT HEX HEAD 1/2 X 1-1/2 GR5ZP 12
12 170 BOLT HEX HEAD 5/8 X 1-1/2 GR5ZP 2
13 261 WASHER FLAT 5/8" ZP 4
14 240 NUT HEX 5/8 CENTER LOCKZP 2
15 21205 PLATE SIGHT GAUGE BRACKET 1
16 156 BOLT HEX HEAD 1/2 X 3 GR5 ZP 2
17 21182 TUBEBRACE 1
18 590280 BOLT CARRIAGE 1/2 X 3-1/2 ZP 4
19 21255 LEG TRANSPORT RACK WITH WASH TANK BRACKET 1
20 157 BOLT HEX HEAD 1/2 X 3-1/2 GR5ZP 4
21 18350 TRUSS WING REST, BOLT-ON 1
22 22242R BRACE BOLT ON TANK RIGHT 1
NS 800208 DECAL HYDRAULIC HOSE KEY

9518T & 9524T | Page 17



ILLUSTRATED PARTS LIST

7i14

Steerable Trailer 9500T

9518T & 9524T | Page 18



fos1

ILLUSTRATED PARTS LIST

Parts List: Steerable Trailer 9500T

ITEM  FAST PART# DESCRIPTION QTy.
1 15277 STAINLESS WASHER 2
2 18183 TUBE, FENDER SUPPORT, FRONT 2
3 18184 TUBE, FENDER SUPPORT, MIDDLE 2
4 18185 TUBE, FENDER SUPPORT, REAR 2
5 21152 9500 STEERABLE TRAILER 1
6 21172 PLATE, PIN CAP 1
7 21270 PIN, PIVOT 1
8 21182 TUBE, BRACE 1
9 21205 PLATE, SIGHT GAUGE BRACKET BLACK 1
10 21193 MOUNT, SENSOR 1
11 18350 TRUSS WING REST, BOLT ON 1
12 21199 ANGLE, LOCK 1
13 21255 LEG, TRANSPORT RACK 1
14 222421 LH TANK SUPPORT 1
15 22242R RH TANK SUPPORT 1
16 26060 STEERABLE HITCH TONGUE 1
17 631920 ROTARY SENSOR, RAVEN 1
NS 620028 CYLINDER, STEERABLE HITCH - SINGLE CYLINDER VERSION 1
NS 21207 PINS, STEERABLE HITCH CYLINDER - SINGLE CYLINDER VERSION 2
NS 21199 ANGLE LOCK, STEERABLE HITCH - SINGLE CYLINDER VERSION 1
NS 620103 CYLINDER, STEERABLE HITCH - DUAL CYLINDER VERSION 1
NS 28927 PINS, STEERABLE HITCH CYLINDER - DUAL CYLINDER VERSION 2
NS 28926 CYLINDER STOP - STEERABLE HITCH 4
NS 720001 QUICK CLIP PIN FOR CYLINDER STOP 2
NS 600116 HOSE KIT, STEERABLE HITCH, DUAL CYLINDER UPDATE 4

9518T & 9524T | Page 19




ILLUSTRATED PARTS LIST

f8ST

MAGNETIC
*. MOUNT PLATES

MAGNETIC

Steerable Hitch Components

TILT SENSOR

PRESSURE
TRANSDUCER

SENSOR MOUNT

9518T & 9524T | Page 20



ILLUSTRATED PARTS LIST

fﬂS Tﬁ

HONOY¥HL 1709 ®
3TOH T1I™a

S3lvid
NO ALIEV10d
SEN

S17049 JI1L3NOVIN
J1IVYNY3LTV

M3IA 30071dX3

M3IA d30a071dX3

O
N
- = o % N . 4/, -
0~ 2
<
4 =

9518T & 9524T | Page 21



fﬂS T ILLUSTRATED PARTS LIST

| -—-'—-7--—__ ]I

0 == 5)
i"‘ 8 {g%..‘.%., ! @ %1 (2
I' ‘

Ny

' ) ".. |
A\ | "
=
| = A | i B
A _.Jull;_l e i{%i; Q
=) ! e
S\ =ic
)|
|
A\
A 0
) -
[] 2
[ =
w
(=]

DETAIL C

9518T & 9524T | Page 22



ILLUSTRATED PARTS LIST

DETAIL A-A

DETAIL B

DETAIL A

9518T & 9524T | Page 23



f ﬂ_sr ILLUSTRATED PARTS LIST
Al D,
Parts List 35761: Steerable Hitch Components

ITEM  PARTNO. DESCRIPTION QTyY. |
1 21273 INDICATOR, STEERABLE HITCH 1
2 21495 180 ROTARY SENSOR 1
3 22906 ROD, ROTARY SENSOR LEVER 1
4 26190 MOUNT, SENSOR 1
5 26327 MOUNT, RAVEN NODE 1
6 26344 PLATE, PROX MOUNT 1
7 530019 | GASKET, 2 EPDM 2
8 530110 | MANIFOLD TEE, 2" 1
9 530451 | 2" MANIFOLD PLUG W/ 3/8" PORT 1
10 530460 | FITTING. 3/8INCHMPT X 1/4INCHFPT REDUCER 1
11 540002 | CLAMP, FP WORM SCREW, 2 2
12 590272 | WASHER SAE #10 SS18-8 2
13 590273 | SCREW PHIL 10-24 X 1.75 SS18-8 2
14 590274 | NUT NYLON 10-24 SS18-8 2
15 590275 | SCREW PHIL 3-48 X 0.625 SS18-8 1
16 590276 | NUT NYLON 3-48 SS18-8 1
17 590414 | CYLINDER STOP, 2" 2
18 590415 | CYLINDER STOP, 4.25" 2
19 596102M | BOLT, HH 1/4-20 X 1 GR5 MAGNI 6
20 596103M | BOLT, HH 1/4-20 X1-1/4 GR5 MAGNI 2
21 596114M | BOLT, HH 5/16-18X3/4 GR5 MAGNI 4
22 596120M | BOLT, HH 5/16-18X3.5 GR5 MAGNI 2
23 596128M | BOLT, HH 3/8-16 X 1 GR5 MAGNI 3
24 596235M | NUT, CENTERLOCK, 1/4-20 MAGNI 6
25 596236M | NUT, CENTERLOCK, 5/16-18 MAGNI 2
26 596237M | NUT, CENTERLOCK 3/8-16 MAGNI 3
27 596249M | LOCKWASHER 5/16 MAGNI 4
28 596257M | WASHER, FLAT 5/16 USS MAGNI 4
29 600116 | HOSE KIT, STEERABLE HITCH DUAL CYL UPDATE 1
30 610095 | 0.093 ORIFICE FITTING 2
31 620103 | CYLINDER 3X12X1.25 W 1.25 CLEV 2
32 632091 KIT, STEERABLE HITCH SPRAYER, GEN 1 1SO 1

9518T & 9524T | Page 24



fﬂ_ST ILLUSTRATED PARTS LIST
o,

75218

9518T & 9524T | Page 25



f&r ILLUSTRATED PARTS LIST
o,

Axles

9518T & 9524T | Page 26



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Axles

DESCRIPTION
1 13585  |AXLE ASSEMBLY 10 BOLT (INC 2 - 16)15,000# 5
” 13518 [TRAILER NARROW AXLE SUB WELD 3-3/8"SPINDLE 5
3 946275 30013 |SEAL 873 SERIES HUB 15,0004 5
NI-910398/332752 | 730011  [CONEINNER 873 SERIES HUB 2
5 | NL910397/133462 CUP INNER 873 SERIES HUB 5
6 NI-953033 1683  [STUDWHEEL 20
; NI-289121 230002 HUB 10 BOLT W/CUPS 873 SERIES HUBS 15,000# 5
NI-913571 730051 ~ NUTWHEEL 20
9 | NI-910332/453A 1679 ~ [CUPOUTER 2
10 | NI-910334/460 1681 [CONEOUTER 2
11 NI-913632 1688 |WASHERSPINDLE 2
15 NI-912969 230014 INUT SPINDLE 1.25-12TP! 5
i3 NI-9052148 113 |BOLT HH5/16 X 1/2 GR5 ZP 8
14 1682 730072 [HUB CAP Q-871 HUB 2
15 1686 730016 ~ (GASKET HUBCAP 2
16 NI-905944 1690  [COTTERPIN 2
17 10900  AXLE ASSEMBLY 2400 GALLON TANK (INC 18 - 33)19,000# 5
18 10901  |AXLE, SINGLE 2400 GALLONTANK 5
09 513-0541 230051 [SEAL GREASE CR40108 5
20 501-0663 730047 ~ PEARING, INNERG63 2
o1 511-0653 CUP, INNER653 5
22 54101216 WHEELSTUD 20
23 51001900 730071 [HUB10BOLT 19,000 LB 2
24 55001216 730049  WHEELNUT 20
o5 £11-2011 CUP, OUTERHM212011 5
o6 £12.2049 230064 | BEARING, OUTER HM212049 5
27 515-1918 730063  |NNER LOCKNUT 2
28 514-1900 730062  [NNER LOCKWASHER 2

9518T & 9524T | Page 27



f&r ILLUSTRATED PARTS LIST
o,

00 141884 OUTER LOCKWASHER o
30 5151892 OUTER LOCKNUT 5
31 563-3600-HG GASKET, HUBCAP 2
30 113 BOLT HH 5/16 X 1/2 GR5 ZP 1o
33 563-3600 730046  [TUBCAP 2
2 10913 |AXLE ASSEMBLY 10 BOLT DUALS 60"-120" TW (ING 33 - 1
45)20,000#
34 INOTILLUSTRATED | 10907  |AXLE ASSEMBLY 10 BOLT DUALS 88™-132" TW (ING 33 - 1
45)20,000#
34 INOTILLUSTRATED | 10910  |AXLE ASSEMBLY 10 BOLT DUALS 80"-120" TW (ING 33 - 1
45)20,000#
35 10917  [TRAILER AXLE 30"ROW ]
35 |NOTILLUSTRATED | 10908  [TRAILER AXLE 22"ROW 1
35 |NOTILLUSTRATED | 10911  [TRAILER AXLE 20"ROW 1
36 NI-906979 730041 [SEAL 2
37 NI-910346 730043  [CONEINNER 2
38 NI-910334 730012  [CUPINNER )
39 NI-953035 STUDWHEEL 20
40 NI-281171 730060 |HUB 10 BOLT20,0003 2
41 NI-913571 730051  [NUTWHEEL 20
42 NI-910384 1679  [CUPOUTER 2
43 NI-910347 730037 |CONEOUTER 2
44 NI-913632 730040 |WASHERSPINDLE 2
45 NI-913571 730051  [NUT 2
46 NI-909921 730038 |HUBCAP 2
47 NI-9052148 113 BOLT HH 5/16 X 1/2 GR5 ZP 8
48 NI-905944 730042 [COTTERPIN 2
49 710030 [SPACER 30" ROW 13.75"0AL 5
49 INOTILLUSTRATED | 710032 [SPACER22"ROW 7"OAL 2
49 INOTILLUSTRATED | 710031 [SPACER 20" ROW 5"OAL 2

9518T & 9524T | Page 28




fos1

ILLUSTRATED PARTS LIST

Tires/Wheel Assemblies

Parts List: Tires/Wheel Assemblies

ITEM |

' FAST PART# |

VENDOR PART# DESCRIPTION \ 9518 9524
1 TT-512318057201R 700002 380/90R46 YELLOWRH 1
1 TT-512318057201L 700003 380/90R46 YELLOWLH 1
1 TT-5123180040701R 700001 380/90R46 SILVER RH 10PT/RED
1 TT-5123180040701L 700000 380/90R46 SILVER LH 10PT/RED
3 TT-05201140057201R 700088 480/80R50 YELLOWRH 10PT. 1
3 TT-05201140057201L 700087 480/80R50 YELLOWLH 10PT. 1
3 TT-05201140040701R 700086 480/80R50 SILVER RH 10PT/RED 10PT/RED
3 TT-05201140040701L 700085 480/80R50 SILVER LH 10PT/RED 10PT/RED
2 TT-5193450057201R 700021 380/90R46 YELLOW RH DUAL 20PT. 20PT.
2 TT-5193450057201L 700020 380/90R46 YELLOW LH DUAL 20PT. 20PT.
2 TT-5193450040701R 700035 380/90R46 SILVER RH DUAL 20PT/RED 20PT/RED
2 TT-5193450040701L 700034 380/90R46 SILVER LH DUAL 20PT/RED 20PT/RED

9518T & 9524T | Page 29




ILLUSTRATED PARTS LIST

/5218

Interior Pivot, Parallel Links

9518T & 9524T | Page 30



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Interior Pivot, Parallel Links

VENDOR FAST

PARTNO. = PART NO. DESCRIFTION

1 14770 LINK PARALLEL UPPER (REPLACE ITEMS 16 & 20 ALSO) 1

2 14771 |LINK PARALLEL LOWER 2
3 16515 INTERIOR PIVOT TRUSSBOOM 1

4 10488 590094 BUMPER PAD, RUBBER1IN 2
5 258 |WASHER FLAT 3/8' ZP 4
6 128 [BOLT HH GRS5ZP 4
7 237 NUT HEX 3/8" ZPCENTERLOCK 4
8 16518  [TRUSS BOOM STRAPTUBE 2
9 11515 [PIN CENTER SECTIONPIVOT 1
10 227 NUT NYLOCK 1/4ZP 8
11 719 BOLT FLAT HEAD 1/4 X 1" BLACKOXIDE 8
12 239 INUT HEX HEAD 1/2" CENTERLOCKZP 4
13 16216  [PLATE SPACER 7GA AR
13 16217 PLATE SPACER 10GA AR
13 16218 PLATE SPACER 12GA AR
13 16219 PLATE SPACER 14GA AR
14 590079 TRUSS BOOM POLY RUBPLATE 4
15 163 BOLT HH 1/2 X 6-1/2" GR5ZP 4
16 13877 PIN PARALLEL LINK INTERIOR 4
17 237 NUT HH 3/8" CENTERLOCKZP 8
18 530309 WASHER HEAVY 3/8" ZP 8
19 128 BOLT HH 3/8 X 1" GR5 ZP 8
20 13871 PIN PARALLEL LINKTRAILER 4
21 759 ZERK 1/4-28TPI 10

9518T & 9524T | Page 31



f&r ILLUSTRATED PARTS LIST
o,

Center Section — Puck Yaw

9518T & 9524T | Page 32



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Center Section — Puck Yaw

ITEM VENDOR PART# PART# DESCRIPTION QTY 120" | 132
1 617 |NUT HEX HEAD 1-1/4" ZP 8
2 16017 |MECHANICAL YAW WASHER PLATE 4
3 790037 |POLY PUCK YAW DAMPNER 4
4 16016 |THREADED ROD MECHANICAL YAW 2
5 558 |INUT HEX JAM 1-1/4" ZP 2
6 16008 |MECHANICAL YAW LUG MOUNT 2
7 590125 |BOLT HEXHEAD 1 X 10 GR8 ZP 2
8 590135 |[BOLT HEX HEAD 1 X 8-1/2 GR8 ZP 2
9 18362 |MECHANICAL YAW MULTIPLIER 2
10 590136 |[BOLT HEX HEAD 1 X 8-1/2 GR8 ZP 2
11 16525 |CENTER SECTION 120' TRUSS BOOM PUCK YAW 1
NS 22005 |CENTER SECTION 120’ TRUSS BOOM ISO YAW
12 MI675418 620079 |CYLINDER 3 X16 WELED 1.75” ROD (2014-) 2

NS | 649209 (RK 30WR-175TSS) [SEAL KIT FOR 620079

12 620031 |CYLINDER 3X16 WELED 1.5” ROD (2010-2013)

NS RKWP-3015-3B-WP-1 SEAL KIT FOR 620031

13 | RST6801-4-8-0.032 | 610039 [FITTING HYDRAULIC 80ORB-4JIC RST 0.032 4
14 590038 |WASHER POLY PIVOT 1-5/8" OD 4
15 16155 |PIN WING PIVOT UPPER 2
16 16105R s,IA?/:/-iT HAND WING PIVOT 120' TRUSS BOOM PUC 1
17 740002 |SAFETY LIGHT RIGHT HAND 1
18 530281 |BUSHING 1" ID X 1" LONG 2
19 13871 |PIN WING PIVOT LOWER 2
20 242  |INUT HEX 1" CENTERLOCK ZP 8
21 7444  [SPRING ADJUSTMENT EYEBOLT 4 6
NS 194 | BOLT HEX HEAD 3/4 X7 GR5 ZP 4 2
22 489 [BOLT HEX HEAD 3/4 X9 GR5 ZP 2

9518T & 9524T | Page 33



/5218

ILLUSTRATED PARTS LIST

23 217 |INUT HEX HEAD 3/4" ZP

24 7442 |OUTER SPRING MOUNT

25 590011 [SPRING COMPRESSION

26 11620 |LOWER SPRING MOUNT 6
27 Pl-65421 790010 [SHOCK 12
NS 194 |BOLT HH 3/4 X7 GR5 ZP 2
28 489 |BOLT HEX HEAD 3/4 X 9 GR5 ZP 2
29 14461 |SPACER DOM

30 129 |BOLT HEX HEAD 3/8 X 1-1/2 GR5 ZP

31 530309 [WASHER THICK 1" OD

32 237 |NUT HEX 3/8" CENTERLOCK ZP

33 740001 [SAFETY LIGHT LEFT HAND

34 102 [BOLT HEX HEAD 1/4 X1 GR5 ZP

35 256 |WASHER FLAT 1/4" ZP

36 759 |ZERK 1/4-28 TPI

37 671378 620028 [CYLINDER 30TD12-125

o | e | oane [QONDOE O 2 GRPUSH SUPER GEDED BY

38 BV3 610035 [BREATHER 3/8" NPT

39 6500-8-6 610036 [FITTING HYDRAULIC 80ORB-3/8" NPT

40 6801-6-8 610030 [FITTING HYDRAULIC 80ORB-6JIC

41 16105L [LEFT HAND WING PIVOT 120' TRUSS BOOM

42 767 |INUT HEX WHIZLOCK ZP

43 16145 [PIN MAIN WING PIVOT

44 528 |BOLT HEX HEAD 1 X 10 GR8 ZP

45 530308 |WASHER THICK 1-5/8" OD

46 250 |WASHER LOCK 3/8" ZP

47 128 [BOLT HEX HEAD 3/8 X 1 GR5 ZP

48 11515 |MAIN CENTER PIVOT PIN

9518T & 9524T | Page 34




fﬂ_ST ILLUSTRATED PARTS LIST
o,

75218

9518T & 9524T | Page 35



ILLUSTRATED PARTS LIST

51

ISO Yaw Center

9518T & 9524T | Page 36



f&r ILLUSTRATED PARTS LIST
o,

Parts List: ISO Yaw Center

ITEM VF',EXF[{’%R PF::TT# DESCRIPTION QTY.
1 22204R  |WING PIVOT YAW RIGHTHAND 1
2 22020  |PIN WING PIVOTTOP 2
3 590274 |NUT NYLON 10-24SS18-8 4
4 590272 | WASHER SAE #10SS18-8 4
5 590273 | SCREW PAN HEAD #2 PHILIPS 10-24 X 1.75 SS 4
6 590275 |SCREW PAN HEAD #2 PHILIPS 3-48 X .625 SS 2
7 590277 |WASHER #3 SS 4
8 590276 |NUT NYLOCK 3-48SS 4
9 22006 | SHAFT SENSOR POSITIONYAW 2
10 22955 | SENSOR POSITIONYAW 2
11 22904 | SENSOR MOUNTBRACKET 2
12 22005 |CENTER SECTION TRUSS ISOYAW 1
13 128 |BOLT HEX HEAD 3/8 X 1GR5 ZP 8
14 258  |WASHER FLAT 3/8 ZP 8
15 252 |WASHER LOCK 3/8 ZP 4
16 237 |NUT CENTER LOCK 3/8"ZP 4
17 18389 |BRACKET ISO YAWBLOCK 1
18 | MI135995 PIN COTTER 3/16 X 1.52ZP 8
19 | MI134963 PIN CYLINDER 6
20 28111 | PIN CYLINDERW/HEAD 2
21 236 |NUT HEX 5/16" CENTERLOCKZP 4
22 115 |BOLT HEX 5/16 X 1 GR5ZP 4
23 | 22036 750073 | WASHER NYLON 2.625 ID X 3/8" THICK 2
24 22204l |WING PIVOT YAW LEFT HAND 1
o5 13871 | TRAILER QUICK LOCK PIN 3 5/8"LG 2
26 129 |BOLT HEX HEAD 3/8 X 1-1/2 GR5ZP 2
27 530309 |WASHER HEAVY 13/32 X 1" 2
28 620077 | CYLINDER 40THC18-175 2
29 590248 | BUSHING 2

9518T & 9524T | Page 37



ILLUSTRATED PARTS LIST

f831

Optional Greaseable Center

DETAIL B

0
o
<
=
w
0

9518T & 9524T | Page 38



fﬂr ILLUSTRATED PARTS LIST

DETAIL C

Parts List 35570: Optional Greaseable Center

ITEM Vgx‘g%'q el ” DESCRIPTION
1 35561 |PIN, TRUSS CRADLE 4
2 35563 |PIN, WELDMENT 4
3 35566 WLDMT, SENSOR PIN LEVER 2
4 35568 WLDMNT, LOWER PIVOT PIN 2
5 600131  |HOSE KIT, TRUSS BOOM CENTER 1

9518T & 9524T | Page 39




f&r ILLUSTRATED PARTS LIST
o,

Optional Greaseable Center Hose Kit

ey

9518T & 9524T | Page 40



fﬂr ILLUSTRATED PARTS LIST
o,

DETAIL C

Parts List: Optional Greaseable Center Hose Kit

VENDOR FAST
PART# PART#

1 600131-100 |HOSE ASSY, 02-2NPTX-2GREASE-72

ITEM DESCRIPTION

QTYy.

600131-200 |HOSE ASSY, 02-2NPTX-2GREASE-110

600131-300 |HOSE ASSY, 02-2NPTX-2GREASE-42

600131-500 |HOSE ASSY, 02-2NPTX-2GREASE-28

NI N[N NN O

610184  [FITTING, -2MPT X -2FPT 90

2
3
4 600131-400 |HOSE ASSY, 02-2NPTX-2GREASE-88
5
6

9518T & 9524T | Page 41




f&r ILLUSTRATED PARTS LIST
v .

Main Wing

Rod End
Cylinder ——

DETALE
e

- Clevis End
Cylinder

\ \ i [ g
\IIII llllll' \ Ill' I.'I ||' |'I /f
i \H'n / [ /
. a,,ﬂ |'I ."I I!.' /’,
S P S A

9518T & 9524T | Page 42



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Main Wing

[ITEM VENDOR PART# PF,:\RS'IT# DESCRIPTION ary

1 28920 WING MAIN TRUSS (FOR UNITS BUILT PRIOR TO 1/1/2014, WINGS MUST >
BE REPLACED IN PAIRS DUE TO WEIGHT OF WING WELDMENT)
2 131 BOLT HH 3/8 X 2.5 GR5ZP 2
3 237 NUT HEX 3/8" CENTER LOCKZP 2
4 16268 PIN CYLINDERMOUNT 2
5 MHFD10013 620043 CYLINDER CUSHION 5 X 16 9518T-3394-0111 & UP 2
MHFDIO013 SEAL KIT FOR 620043

6 TO6801-4-8 610029 FITTING HYDRAULIC 80ORB X 4J1C90° 4
7 130 BOLT HH 3/8 X 2 GR5 ZP 2
8 16149 PIN CYLINDERMOUNT 2
9 237 NUT HH 3/8" CENTER LOCKZP 2
10 590183 BOLT HH (REWORK) 1.25 X 5 GR5ZP 4
11 790072 NUT HH 1.25" CENTER LOCKZP 4
12 759 ZERK 1/4"STRAIGHT 2
13 16197 LINK,SCISSOR 2
14 600039-3A HOSE HYDRAULIC 29.5"OAL 2
15 600039-4A HOSE HYDRAULIC 33" OAL 2
16 16185 CONE, LINEUP 2
17 558 NUT HH JAM 1.25ZP 2
18 8877 RING BOLTASSEMBLY 2
19 16271 BRACKET WETBOOM AR
20 BR64044H 540018 HOSE CLAMP SIZE 44 AR
21 223 NUT HH 1/2" JANZP 2
22 600039-5A HOSE HYDRAULIC TO BASE CYLINDER PORT 2
22 600039-6A HOSE HYDRAULIC TO ROD CYLINDER PORT 2
23 101 BOLT HH 1/4 X 3/4" GR5ZP 4
24 540048 HOLDER SPRAY HOSE 4
25 227 NUT HH 1/4" NYLOCKZP 4
26 636 BOLT HH 3/8 X 2-3/4" GR5 STAINLESS 8

9518T & 9524T | Page 43



75218

ILLUSTRATED PARTS LIST

27 665 WASHER 3/8STAINLESS 8
28 AG-2 STEEL TUBEHOLDER 28
29 657 NUT HH 3/8"STAINLESS 8
30 590048 U-BOLT 1/4 X 1STAINLESS AR
31 540029 TUBE CLAMP FOR 1" SS TUBE AR
32 655 NUT HH 1/4" CENTERLOCKSS AR
33 637 BOLT HH 1/4 X 3/4" GR5SS 8
34 638 BOLT HH 1/4 X 2-1/2" GR5SS 4
35 685 WASHER 1/4" STAINLESS 4
36 540029 TUBE CLAMP FOR 1" SS TUBE 4
37 11494 SPACER WETBOOM 2
38 16378 BRACKET WET BOOMSUPPORT 2
39 655 NUT HH 1/4" CENTERLOCKSS 4
40 685 WASHER 1/4" STAINLESS AR
41 530281 BUSHING SPRING 1"ID 2
42 530280 BUSHING SPRING 1-1/2"ID 4
43 237 HUT HH 3/8" CENTERLOCK GR5ZP 8
44 128 BOLT HH 3/8 X1 GR5 ZP 8
45 16794 GUIDE, WING REST,BOLT-ON 2
46 581 RIVET DRIVE1/4" 4
47 7781 590024 SADDLEBASE 4
48 590094 BUMPER PAD, 6"LG 4
49 129 BOLT HH 3/8 X 1-1/2" GR5ZP 4
50 258 WASHER 3/8" ZP 4
51 237 HUT HH 3/8" CENTERLOCK GR5ZP 4
52 600039-1A HOSE HYDRAULIC BLOCK TO HYDRAULIC TUBE LH 4
NS 600039-2A HOSE HYDRAULIC BLOCK TO HYDRAULIC TUBE RH 4
53 FDMP603 HYDRAULIC TUBE 3/8" X124" 4
54 FDMP604 HYDRAULIC TUBE 3/8" X162" 4
55 18265 PIN, TRUSS BOOM 16" LONG 2

9518T & 9524T | Page 44




fﬂ_ST ILLUSTRATED PARTS LIST
o,

75218

9518T & 9524T | Page 45



f&r ILLUSTRATED PARTS LIST
o,

Flip Wing

9518T & 9524T | Page 46



f ﬂ_sr ILLUSTRATED PARTS LIST
v ..
Parts List: Flip Wing
ITEM VENDOR PART# FAST PART# DESCRIPTION QTY 1200 132
1 18276 FLIP WING TRUSS BOOM GEN3 2
2 16298 LINK SCISSOR BREAKAWAYWING 2
3 7669 PIN, MACHINED ROLLER 2
4 530284 BUSHING 1.25 0D X 1.0 ID X 1/2" LONG 4
5 787 BUSHING, MACHINERY 1" ID X 10GA 4
6 774 SNAP RING 1" SHAFT 4
7 525 BOLT HH 1 X 8-1/2" GR5 ZP 2
8 530281 BUSHING 1.25 OD X 1.0 ID X 1" LONG 2
9 237 NUT HH 3/8" CENTERLOCKZP 2
10 131 BOLT HH 3/8 X 2-1/2 GR5 ZP 2
11 16151 PIN BREAKAWAY WING 1" X 15-15/16"LONG 2
12 242 NUT HH 1" CENTERLOCKZP 2
13 RST6801-4-8 610029 FITTING ADAPTER ORB TOJIC 4
14 MHFDIOO011 620036 CYLINDER 2.5 X 16 X 1.25 2
15 172 BOLT HH 5/8 X 1-1/2 GR5 ZP 2
16 16143 LATCH, OVER CENTER 120' 2
NS 13634 LATCH, OVER CENTER 132' 2
17 240 NUT HH 5/8" CENTERLOCKZP 2
18 600039-5A HOSE HYDRAULIC TO BASE CYLINDER PORT 2
600039-6A HOSE HYDRAULIC TO ROD CYLINDER PORT 2
19 FDMP605 TUBE HYDRAULIC LINE203" 4
20 657 NUT HH 3/8" CENTERLOCK STAINLESSSTEEL 12
21 635 BOLT HH 3/8 X GR5 STAINLESSSTEEL 12
22 665 WASHER FLAT 3/8" STAINLESSSTEEL 12
23 AG-2 STEEL TUBEHOLDER 24
24 8877 RING BOLTASSEMBLY 2
25 223 NUT HH JAM 1/2"ZP 2
26 590048 U-BOLT 1/4" X 1" TUBE STAINLESSSTEEL AR
27 NT-3254PP 540029 |1" TUBECLAMP AR
28 16271 CLAMP WET BOOM HOLDER AR
29 685 WASHER 1/4" STAINLESSSTEEL AR
30 655 HUT HH 1/4" STAINLESSSTEEL AR
31 BR64032H 540017 | CLAMP STAINLESSSTEEL AR
32 530291 BUSHING 1.50D X 1.251D X 1" LONG 4
33 16198 LINK, SCISSOR TRUSSBOOM 2
34 530312 |BUSHING 1.5 OD X 1.0 ID X 1" LONG 2
35 530282 BUSHING 1.5 0D X 1.25ID X 3/4" LONG 4
36 131 BOLT HH 3/8 X 2-1/2" GR5 ZP 2
37 237 NUT HH 3/8" CENTERLOCKZP 2
38 21076 PIN, WING PIVOT 1-1/4" X 4"LONG 2
39 590110 RUB PAD SHORT 2" X 4" X 1/4" AR
40 235 NUT HH 1/4" CENTERLOCKZP AR
41 590109 RUB PAD LONG 2" X 7" X 1/4" AR
42 581 RIVERTDRIVE-IN AR
43 671 BOLT FLAT HEAD 1/4 X 5/8" BLACKOXIDE AR
44 530281 BUSHING 1.25 0D X 1.0ID X 1" LONG 2

9518T & 9524T | Page 47




f&r ILLUSTRATED PARTS LIST
v .

Breakaway Wing & Breakaway Parts

9518T & 9524T | Page 48



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Breakaway Wing & Breakaway Parts

VENDOR

ITEM 5 eTs DESCRIPTION QTY 1200 132
] 16290 |BREAKAWAY WING132 0
5 18409 |BREAKAWAY CLUTCHTOP 5
3 687 | PINSPRING 1/4 X2 5
4 14000 |BREAKAWAY132 5
5 537 | NUT HEX CENTER LOCK 3/8ZP 4
5 16180 |BREAKAWAYGUIDE 5
. 107  |BOLT HH 3/8 X 3/4 GR5 ZP 4
8 590200 |BOLT HH 3/8 X 3 GR5 MAGNICOATED FULLTHREAD 4
9 213 |NUT HEX 3/8ZP 4
10 18400 | BREAKAWAY CLUTCH WITHSTOP 2
11 236 |NUT HEX CENTER LOCK 5/16ZP 4

PARTS 12,13 AND 14 ARE USED WITH 15 " PLUMB ON120'

12 142 BOLT HH 7/16 X 2 GR5ZP 4
13 14295 BREAKAWAY EXTENSION 15" PLUMBING 120" BOOM 2
14 238 NUT HEX CENTER LOCK 7/16ZP 4
15 18315 BREAKAWAYCLAMP 4
16 16671 BREAKAWAYGUIDE 2
17 115 BOLT HH 5/16 X 1 GR5ZP 4
18 16176 ADJUSTABLE BREAKAWAYSUPPORT 2

19 218 NUT HH 1"ZP 4

20 655 NUT HH 1/4" STAINLESSSTEEL AR

21 685 WASHER 1/4" STAINLESSSTEEL AR

22 540029 | TUBE CLAMPBASE AR

23 590048 |U-BOLT STAINLESSSTEEL AR

24 16271 CLAMP WET BOOM HOLDER AR

25 242 NUT HH CENTERLOCK 1"ZP 2

26 16185 CONE,LINEUP 2

27 558 NUT HH JAM 1"ZP 2

9518T & 9524T | Page 49



/5218

ILLUSTRATED PARTS LIST

28 16280 | WING BREAKAWAY120' 2
29 762 ZERK 1/4-28 TPI 90DEGREE 2
30 16297 SCISSOR LINK BREAKAWAYWING 2
31 205 BOLT HH 1 X 5-1/2 GR5ZP 2
32 530281 |BUSHING CONNEX 1-1/4 X 1 X 1 4
33 18300 BREAKAWAY 93" 2
34 790028 | SHOCK BREAKAWAYHEAVY 2
35 616 BOLT HH 3/8 X 1-1/4 GR8ZP 6
36 590112 |BOLT HH BREAKAWAYPIVOT 2
37 530309 |FLAT WASHER HEAVY 3/8" 6
38 14458 590074 |BREAKAWAY CLUTCH FEMALE120' 2
39 14457 590073 |BREAKAWAY CLUTCH MALE120' 2
40 590006 |SPRING,BREAKAWAY 2
41 14013 GUIDE SPRINGBREAKAWAY 2
42 217 NUT HH 3/4"ZP 2
43 225 NUT HH JAM3/4" 2
44 14268 COLLAR 2
45 759 ZERK 1/4-28STRAIGHT 2
46 216 NUT HH 5/8"ZP 2

9518T & 9524T | Page 50




fﬂ_ST ILLUSTRATED PARTS LIST
o,

75218

9518T & 9524T | Page 51



f&r ILLUSTRATED PARTS LIST
o,

Optional 60/66’ Spray Wing

27

9518T & 9524T | Page 52



fos1

ILLUSTRATED PARTS LIST

Parts List: Optional 60/66’ Spray Wing

VENDOR

FAST

ITEM PART# PART# DESCRIPTION QTtYy 1200 132’
1 16705R | RH BOLT ON WINGMOUNT 1
16705L |LH BOLT ON WINGMOUNT 1
2 14268 BREAKAWAY BOLTSPACER 2
3 216 NUT HEX HEAD 5/8"ZP 2
4 759 ZERK 1/4-28ZP 2
5 1BH200 510016 |HOSE SPRAY 1" IDEDPM AR
6 HBF100 530325 |HOSE BARBFEMALE 2
7 SW100 530326 |SWIVEL1" 2
8 HB100-90 530044 |HOSE BARB1" 6
9 237 HUT HEX HEAD 3/8" CENTER LOCKZP 4
10 64016H 540014 |HOSE CLAMP 1" 20
11 101 BOLT HH 1/4 X 3/4 GR5ZP 4
12 V100SL 500050 |VALVE3-WAY 2
13 HB100 530041 |HOSE BARB1" 2
14 16511 MOUNT 3 WAYVALVE 2
15 128 BOLT HEX HEAD 3/8 X 1 GR5 ZP 4
16 16700 MANUAL WING 60' SPRAY WIDTH 2
NS 16750 MANUAL WING 66' SPRAY WIDTH 2
17 16871 TUBE, 4 PORT, 20", 60' SWING WING 2
NS 16812 TUBE, 6 PORT, 15", 60' SWING WING 20pt
NS 16809 TUBE, 5 PORT, 22", 66' SWING WING 2
18 655 NUT HEX HEAD 1/4" STAINLESSSTEEL 12 12
19 540029 |TUBE CLAMPBASE 6 6
20 [ZM1473140 | 590048 |U-BOLT 1/4" STAINLESSSTEEL 6 6
21 685 WASHER 1/4" STAINLESSSTEEL 12 12

9518T & 9524T | Page 53




fﬂS T

ILLUSTRATED PARTS LIST

HBEL100-90| 530237 |HOSE BARB ELBOW 1" HOSE 2
23 225 NUT HEX HEAD 3/4" JANZP 2
24 217 NUT HEX HEAD 3/4"ZP 2
25 14013 SPRINGGUIDE 2
26 590006 |SPRING COMPRESSIONBREAKAWAY 2
27 590112 |BOLT HEX HEAD BREAKAWAYPIVOT 2
28 616 BOLT HEX HEAD 3/8 X 1-1/4 GR8ZP 6
29 250 WASHER LOCK 3/8" ZP 6
30 530309 |WASHER HEAVY 3/8" ZP 6
31 590074 |20° CLUTCH MALEHALF 2
32 590073 |20° CLUTCH FEMALEHALF 2
33 14575 BREAKAWAY PIVOT ADJUSTMENTBOLT 2
34 218 NUT HEX HEAD 1"ZP 4
35 153 BOLT HEX HEAD 1/2 X 1-1/2 GR5ZP 8
36 239 HUT HEX HEAD 1/2" CENTER LOCKZP 8
37 16950 BRACKET WINGSTOP 2
38 590106 |SADDLE BASEPLASTIC 2
39 719 BOLT FLAT HEAD 1/4 X 1 BLACK OXIDE 4

9518T & 9524T | Page 54




fﬂ_ST ILLUSTRATED PARTS LIST
o,

75218

9518T & 9524T | Page 55



fﬂ_sr ILLUSTRATED PARTS LIST
v .

Main Product Tank

! | /

" OUTER EDGE OF TANK
SHOWN TYPICAL

9518T & 9524T | Page 56



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Main Product Tank

ITEM VENDOR PART# FAST PART# DESCRIPTION
1 N/A 129 BOLT, 3/8" X 1-1/2" GR5ZP 4
2 N/A 170 BOLT, 5/8" X 2" GR5ZP 2
3 N/A 253 WASHER, LOCK, 5/8" ZP 2
4 N/A 258 WASHER FLAT, 3/8" ZP 4
5 N/A 261 WASHER FLAT, 5/8" ZP 2
6 N/A 769 NUT. WHIZLOCK,3/8-16 4
7 BS3/4BH200 510019 HOSE, 3/4",EPDM 3'
8 BS3/4BH200 510019 HOSE, 3/4",EPDM 13'
9 BS3/4BH200 510019 HOSE, 3/4",EPDM 1
10 | SS2T200403BK1000 510023 HOSE, POLY, BLACK1/4" 20'
11 AP44103211 530004 CONNECTOR, 90° 1/4" TUBE X 1/4"NPT 1
12 BJ150G 530014 GASKET, 1 1/2"EPDM 1
13 BJHB07590 530040 3/4" MPT X 3/4" HOSE SHANK 90DEG 2
14 BJM200PLG 530093 2" MANIFOLDPLUG 1
15 BJMBF200BD 530118 2" STD PORT BOTTOMDRAIN 1
16 BJTF075 530160 3/4" POLY TANK FLANGEASSEMBLY 1
17 BJHBO75 530230 3/4" MALE X 3/4" HOSEBARB 1
18 BJFC200 540001 CLAMP, 2"STD 1
19 BR64012H 540013 CLAMP, 3/4" SS #12 6
20 ARSP0025SYLS 570038 RINSE TANK, 2.5 GAL,YELLOW 1
ARSP0025SWLS 570044 RINSE TANK, 2.5 GAL,WHITE 1
21 AR10226YNF 570047 TANK, 1800 GAL YELLOW28% 1
AR10226WNF 570048 TANK, 1800 GAL WHITE 28% 1
AR1065WNF 570049 TANK, 2400 GAL WHITE 28% 1
AR1065YNF 570050 TANK, 2400 GAL YELLOW28% 1
22 14761 570157 LID, VENTED 1
23 590023 590023 HOLD DOWN, 1/2" UHMW 2
24 N/A 90SAESLI ELECTRIC SIGHT LEVELINDICATOR 1
25 N/A 90SAFB FLO-BACK FITTINGASSEMBLY 1
26 N/A 90SALTRUMPET [AGITATION ASSEMBLY, LARGETRUMPET 1
27 N/A 90SARNSEBALLASY | RINSE BALL ASSEMBLY W/90 DEG ELBOW 1
28 N/A 90SARNSEBALLASYT | RINSE BALL ASSEMBLYW/TEE 1
29 13792 90SASUMP95 FITTING, ASSEMBLY,SUMP 1
30 AR10522 N/A 5" VENTEDLID 1

9518T & 9524T | Page 57



fﬂ_sr ILLUSTRATED PARTS LIST
v .

Rinse Tank

FORESHORTENED
VIEW OF PLUMBING

TO 3-WAY
VALVE ON
PUMP

EXPLODED PLUMBING VIEW

9518T & 9524T | Page 58



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Rinse Tank

ITEM VENDOR PART#  FAST PART# DESCRIPTION
N/A 116 BOLT, HH 5/16" X 1-1/2" NC GR5 ZP

2 N/A 128 BOLT, HH 3/8" X 1" NC GR5 ZP 5
3 N/A 130 BOLT, HH 3/8" X 2" NC GR5 ZP 2
4 N/A 28 NUT, HH NYLOCK 5/16" NCZP 2
5 N/A 250 WASHER, LOCK 3/8" ZP 5
6 N/A 258 WASHER, FLAT 3/8" ZP 5
7 N/A 607 BOLT, PHILLIP 3/8-16 X 3/4" ZP 4
8 N/A 769 NUT, WHIZLOCK FLANGE, 3/8" NCZP 2
9 N/A 10612 PLATFORM, SAFETYTOP 1
10 N/A 10638 HANDRAIL, TRAILER 1
11 N/A 10669 RINSE TANK REAR HOLD DOWN 2
12 BJ-MCV220 500003 VALVE, CHECK 220 1 NO. SPRING 1
13 | BJ-VSF200CF 500037 VALVE, 2" SP FLANGE X MALEADAPTER 1
14 AP-12012800 510002 HOSE, 1-1/2"FERTILIZER 1
15 AP-12012800 510002 HOSE, 1-1/2"FERTILIZER 1
16 BJ-150G 530014 GASKET, 1-1/2"EPDM 1
17 BJ-200CAP 530017 CAP, 2' CAM LOCK W/200GGASKET 1
18 BJ-200G 530019 GASKET, 2"EPDM 4
19 BJ-HB125 530045 1-1/4™ MT X 1-1/4" HOSEBARB 1
20 | BJ-M200150BRB 530079 2" MANIFOLD X 1-1/2" HOSEBARB 1
21 BJ-M200TEE 530097 o" FLANGED TEEFITTING 1
22 | BJ-M220150BRB 530100 2" FULL PORT X 1-1/2" HOSEBARB 1
23 | BJ-M220150BRB90 530101 2" FP FLANGE X 1-1/2™ HB90" 1
24 BJ-FC200 540001 CLAMP, 2" STD WORMSCREW 1
25 BJ-FC220 540002 CLAMP, 2" FULL WORMSCREW 4
26 BJ-TC181 540006 CLAMP 1-1/2" T-BOLT HOSE{ 8" 4
27 AR-10602W 570003TNK | RINSE TANK, 100 GAL WHITE 1

AR-10602Y 570004TNK | RINSE TANK, 100 GAL YELLOW 1
28 AR-10918 530522 TANK FITTING, BULKHEAD 1-1/4" 1
29 NE-P10643 590022 HOLD DOWN, TANK 1
30 AR-10522 570181 5" VENTEDLID 1

9518T & 9524T | Page 59



f&r ILLUSTRATED PARTS LIST
o,

Manual Sight Gauge

A -
K VA
/] x

1
1~ 1
-
"-.
P
~d
/
7/
. ,/
-~

=3

/
B/h B RRBREE

/
F rrgem

9518T & 9524T | Page 60



f ﬂ_sr ILLUSTRATED PARTS LIST
Al D,
Parts List: Manual Sight Gauge

ITEM VIEXIF?%R FAST PART# DESCRIPTION QTY
1 N/A 115 BOLT, HH 5/16" X 1-1/2" NC GR5 ZP 2
2 N/A 152 BOLT, HH 3/8" X 1" NC GR5 ZP 2
3 N/A 768 BOLT, HH 3/8" X 2" NC GR5 ZP 2
4 N/A 771 NUT, HH NYLOCK 5/16" NCZP 2
5 N/A 10818 WASHER, LOCK 3/8" ZP 1
6 N/A 10820 WASHER, FLAT 3/8" ZP 1
7 N/A 10921 BOLT, PHILLIP 3/8-16 X 3/4" ZP 1
8 AP-15007008 510006 HOSE, VINYL, CLEAR3/4" 66.5"
9 AP-15007008 510006 HOSE, VINYL, CLEAR3/4" 40"
10 AP-15007008 510006 HOSE, VINYL, CLEAR3/4" 58"
11 AP-15007008 510006 HOSE, VINYL, CLEAR3/4" 64"
12 AP-15017503 510008 HOSE, 3/4" 1.D., 1/8"WALL 6"
13 RC-DF103503 510022 FAUCET, FLO-RITE, CLEAR,3/4" 1
14 BJ-HB07590 530040 HOSE SHANK 3/4" MPT X 3/4" 90DEG 1
15 VI-3EL34HB 530214 HOSE BARB, 3/4" X 3/4" ELBOW 1
16 VI-3T34F 530220 TEE, 3/4" X 3/4" FPT XHB 1
17 BJ-HB075 530230 HOSE BARB, MPT X3/4" 1
18 BJ-CPLGO75 530235 COUPLER, 3/4" POLY PIPE 1
19 BR-64012H 540013 CLAMP, 3/4" #12SS 6
20 BR-64024H 540016 CLAMP, 1-1/2" #24SS 2

9518T & 9524T | Page 61



fﬂ_sr ILLUSTRATED PARTS LIST
v .

Pump, Plumbing & 3” Quick Fill HYPRO Pump

TOAGITATION
" & RINSE VALVE -
) g PAGE44
14

\7>\ TO RAVEN

FLOWMETER
&MCV -PAGE 41

9518T & 9524T | Page 62



f ﬂ_sr ILLUSTRATED PARTS LIST
Fv ..
Parts List: Pump, Plumbing & 3” Quick Fill HYPRO Pump

ITEM VENDOR PART# FAST PART# DESCRIPTION QTY
N/A 127 BOLT, HH 3/8" X 3/4" NC GR5ZP
2 N/A 129 BOLT, HH 3/8" X 1-1/2" NC GR5 ZP 2
3 N/A 258 WASHER, FLAT 3/8" ZP 2
4 N/A 683 SPRING PIN, 1/4" X 1-1/2"ZP 2
5 N/A 769 NUT, WHIZLOCK FLANGE, 3/8" NCZP 2
6 N/A 7232 ADAPTER, VALVE HANDLE 1
7 N/A 7233 COLLAR, VALVE HANDLE 1
8 N/A 7236 EXTENSION, VALVEHANDLE 1
9 BJ-MV220BL 500034 VALVE, 2" FP FLANGE X 2" FPTIN 1
10 BJ-MV300CF 500042 VALVE, 3" FLANGEDMANIFOLD 1
11 AP-12012805 510003 HOSE, 2"FERTILIZER 21"
12 AP-12012810 510004 HOSE, 3"FERTILIZER 27"
13 AP-44103211 530004 MALE ELBOW, 1/4 X 1/4 1
14 BJ-200G 530019 GASKET, 2"EPDM 6
15 BJ-300CAP 530023 CAP,3" 1
16 BJ-300G 530024 GASKET, 3"EPDM 6
17 BJ-M200TEE 530097 2" FLANGED TEEFITTING 1
18 BJ-M220150BRB90 530101 2" FP FLANGE X 1-1/2" HOSEBARB 1
19 BJ-M220BRB 530103 2" FP FLANGE X 2" HOSEBARB 1
20 BJ-M300220BRB90 530112 3" FLANGE X 2" HOSE BARB90 1
21 BJ-M300BRB 530113 FLANGE, 3" X 3" HOSEBARB 1
22 BJ-M300BRB90 530114 FLANGE, 3" X 3" HOSE BARB90 1
23 BJ-M300TEE 530115 3" MANIFOLDTEE 1
24 BJ-MLS222-30 530125 2" FULL PORT LINESTRAINER 1
25 HN-79-12 530179 CABLELANYARD 1
26 BJ-M300A 530233 3" MANIFOLD X 3" MALEADAPTER 1
27 BJ-M300-CPG-45 530234 3" MANIFOLD COUPLER45 1
28 BJ-FC220 540002 CLAMP, 2" FULL WORMSCREW 6
29 BJ-FC300 540003 CLAMP, 3" WORMSCREW 6
30 BJ-TC231 540007 CLAMP, 2" T-BOLT HOSE 2.31"MIN 2
31 BJ-TC343 540009 CLAMP, 3" T-BOLT HOSE 3.43"MIN 2
32 HY-93079 550011 PUMP, HYPRO 9306C-HM1C-UB 1

9518T & 9524T | Page 63



f&r ILLUSTRATED PARTS LIST
v .

Pump, Plumbing & 3” Quick Fill Ace 205F 304 Pump

TORINSE
TANK

TOAGITATION
& RINSE VALVE -
PAGE44

Sy

TO RAVEN
FLOWMETER
& MCV - PAGE41

DETAILB |

DETAILA

9518T & 9524T | Page 64



f ﬂ_sr ILLUSTRATED PARTS LIST
Fv ..
Parts List: Pump, Plumbing & 3” Quick Fil Ace 205F 304 Pump

ITEM VENDOR PART# FAST PART# DESCRIPTION QTY
1 N/A 127 BOLT, HH 3/8" X 3/4" NC GR5ZP 1
2 N/A 131 BOLT, HH 3/8" X 2-1/2" NC GR5 ZP 2
3 N/A 258 WASHER, FLAT 3/8" ZP 3
4 N/A 683 SPRING PIN, 1/4" X 1-1/2"ZP 2
5 N/A 769 NUT, WHIZLOCK FLANGE, 3/8" NCZP 2
6 N/A 7232 ADAPTER, VALVE HANDLE 1
7 N/A 7233 COLLAR, VALVE HANDLE 1
8 N/A 7236 EXTENSION, VALVEHANDLE 1
9 BJ-MV220BL 500034 VALVE, 2" FP FLANGE X 2" FPTIN 1
10 BJ-MV300CF 500042 VALVE, 3" FLANGEDMANIFOLD 1
11 AP-12012800 510002 HOSE, 1-1/2"FERTILIZER 1
12 AP-12012810 510004 HOSE, 3"FERTILIZER 27"
13 AP-44103211 530004 MALE ELBOW, 1/4 X 1/4 1
14 BJ-200G 530019 GASKET, 2"EPDM 6
15 BJ-300CAP 530023 CAP,3" 1
16 BJ-300G 530024 GASKET, 3"EPDM 7
17 BJ-M200TEE 530097 2" FLANGED TEEFITTING 1
18 | BJ-M220150BRB90 530101 2" FP FLANGE X 1-1/2" HOSEBARB 1
19 BJ-M220BRB 530103 2" FP FLANGE X 2" HOSEBARB 1
20 | BJ-M300220BRB90 530112 3" FLANGE X 2" HOSE BARB90 1
21 BJ-M300BRB 530113 FLANGE, 3" X 3" HOSEBARB 1
22 BJ-M300BRB90 530114 FLANGE, 3" X 3" HOSE BARB90 1
23 BJ-M300TEE 530115 3" MANIFOLDTEE 1
24 BJ-MLS222-30 530125 2" FULL PORT LINESTRAINER 1
25 HN-79-12 530179 CABLELANYARD 1
26 BJ-M300A 530233 3" MANIFOLD X 3" MALEADAPTER 1
27 BJ-M300-CPG-45 530234 3" MANIFOLD COUPLER45 1
28 BJ-FC220 540002 CLAMP, 2" FULL WORMSCREW 6
29 BJ-FC300 540003 CLAMP, 3" WORMSCREW 7
30 BJ-TC231 540007 CLAMP, 2" T-BOLT HOSE 2.31"MIN 2
31 BJ-TC343 540009 CLAMP, 3" T-BOLT HOSE 3.43"MIN 2
32 |ACFMC205FHYD304 550025 PUMP, ACE 205-304FLANGED 1
33 BJ-M300220CPG 530316 3" MANIFOLD REDUCER X 2" CPLR 1
34 N/A 18339 PUMP SPACERPLATE 2

BJ-200GXT N/A GASKET, 2" EPDM EXTRATHICK AR

9518T & 9524T | Page 65



f&r ILLUSTRATED PARTS LIST
A,

HYPRO 9306 Pump

9518T & 9524T | Page 66



5218

ILLUSTRATED PARTS LIST

Parts List 550045: HYPRO 9306 Pump

ITEM PART NO. DESCRIPTION QTY
1 0158-9200C PUMP HOUSING, 300 X 220 U.FLG 1
2 0401-9200P2 IMPELLER (CW ROTATION) 1
3 0750-9300C2 MOUTING FLANGE 1
4 1410-0056 SLINGER SEAL 1
5 1610-0012 WOODRUFF KEY 1
6 1720-0083 O-RING 1
7 2120-0039 SEAL, MECHANICAL 1
8 2210-0005 CAP SCREW, HEX HEAD 5/16”-18 X 7/8” 4
9 2210-0020 CAP SCREW, HEX HEAD 3/8”-16 X 7/8” 4
10 2253-0002 ALC NUT 0.3750-24-N 1
11 2270-0041 WASHER 1
12 2270-0071 IMPELLER WASHER 1
13 2270-0076 TAG 1
14 3031-0134 CARTON — INDIVIDUAL 1
15 3435-0171 PACKING KIT 1
16 6031-0325 DECAL 1
17 6031-0340 LABEL READY FOR ROUND UP 1
18 6031-0343 INSTRUCTION TAG 1
19 6031-0373 CE STICKER LABEL 1
20 0150-2500C BODY ASSY - SMALL PILOT 1
21 0245-5200C2 END PLATE ASSY 1
22 0533-2500 SHAFT 1

9518T & 9524T | Page 67




75218

ILLUSTRATED PARTS LIST

23 0700-2500C1 GE ROTOR HOUSING HM1, COATED 1
24 1410-0130 SPACER, 3L SEAL 1
25 1410-0131 CARTRIDGE, FRONT 1
26 1600-0037 DOWEL PIN 1
27 1600-0044 DOWEL PIN 1
28 1610-0031 HM1 & HM5 ROUND KEY 1
29 1700-0245 NUT, SEALING 1
30 1720-0110 O-RING 2
31 1720-0268 O-RING 2
32 1810-0014 RETAINING RING 1
33 1810-0026 RETAINING RING 1
34 1820-0013 INT. RET. RING 1
35 2000-0010 BEARING, BALL 1
36 2029-0009 BEARING, THRUST 1
37 2029-0010 BEARING RACE, THRU 2
38 2104-0010 LIP SEAL 1
39 2220-0021 SCREW, SOCKET HEAD 4
40 2270-0039 WASHER, FLAT 5/16” 4
41 3220-0029 VALVE STEM 1
42 3200-0052A CHECK VALVE ASSY — TANK PORT 1
43 3360-0023A ADAPTER — INLET PORT ASSY 1
44 3900-0022 GE ROTOR 1

9518T & 9524T | Page 68




fﬂ_ST ILLUSTRATED PARTS LIST
o,

75218

9518T & 9524T | Page 69



f&r ILLUSTRATED PARTS LIST
v .

Optional Ace 304 Pump

9518T & 9524T | Page 70



5218

ILLUSTRATED PARTS LIST

Parts List 550025: Optional Ace 304 Pump

ITEM PART# EDP# DESCRIPTION QTyY
1 BAC-53 41110 |PIPEPLUG 4
1 41120 41120 |PIPE PLUG, STAINLESS STEEL(OPTIONAL) 4
2 7AC-14-FLG 41530  |VOLUTE, 300 STANDARD F ANGE X 220 FULL PORT FANGE | 1
3 BAC-23-A 40391 |NUT, 3/8" NF, CAD PLATED 1
4 BAC-24-HYD-SS 40400  |WASHER, 3/8" STAR, STAINLESSSTEEL 1
. BAC.26.200.C] 10433 (g/l;TEIéINEAIT_,)WITH EXTENDED KEYWAY, CAST IRON 1
5 BAC-26-200-P 40434  |IMPELLER, WITH EXTENDED KEYWAY, THERMOPLASTIC | 1
6 BAC-4A 40005 |O-RING , BODYSEAL 1
N ATV 40151 F?lﬁgL) CARBON/CERAMIC/VITON (INCLUDES 40160 “0 © 1
72 BAC.7SC so15e | SEAL SILICON CARBIDE (INCLUDES 401600 RING) 1
7A 40160 40160  |O-RING, SHAFTSEAL 1
8 BAC-14-HYD-300A 40314 P'I\"Y%%’\/‘\UB%,GS%E)(FOR ~300A SERIES 1
9 40950 40950  |CAP SCREW, 3/8” NC X 3/4” HEX HEAD 4
o 10030 10030 ((C)é? |§)?\|§E;N’ 3/8” NC X 3/4° HEX HEAD, STAINLESS STEEL |
10 41330 41330 |CAP SCREW, 5/16” NC X 3/4” HEX HEAD, MOTOR TO PUMP | 4
1" BAC-54 41130 |SLINGER 1
12 BAC-33 40810 |SNAP RING, INTERNAL, BAC-14 MOUNTINGFRAME 2
13 BAC-37 40870  |BALL BEARING, SEALED , BAC-6 SHAFT 2
14 BAC-32 40790  |SNAP RING , EXTERNAL, BAC-6 SHAFT 2
15 BAC-325 40795 |SPACER FOR BAC-6SHAFT 1
16 BAC-25 40425  |KEY, 1/8” X 1/8” X 13/16", EXTENDED KEYWAY 1
17 | BAGC-6-HYD-200-SS 40063  |SHAFT, EXTENDED KEYWAY, TANG, STAINLESSSTEEL 1
18 $300 40162  |SEAL SUPPORT SPACER FOR 300 SERIES HYD MOTOR 1
19 | BAC-75-HYD-304A 41388 |HYDRAULIC MOTOR, 11 GPM, 1/2" NPT PORTS 1
1g | BAC-75HYD-304A 41426 |HYDRAULIC MOTOR, 11 GPM, #12 SAE END PORTS 1

12SAE (OPTIONAL)
1 RK-FMC 52700 | REPAIR KIT FOR FMC SERIES PUMP :
. AKEMCSC 52706 |FEEPAIR KIT FOR FMC SERIES PUMP WITH SILICON _
# | RK-BAC-75-HYD-300-L | 41362 |REPAIR KIT FOR 300 SERIES -LMOTOR :

9518T & 9524T | Page 71




f&’ ILLUSTRATED PARTS LIST
o,

Optional Ace 205 Pump Motor

9518T & 9524T | Page 72



fﬂ_sr ILLUSTRATED PARTS LIST
v ..
Parts List 550025: Optional Ace 205 Pump Motor

‘ ITEM VENDOR PART# FAST PART# DESCRIPTION QTy.
1 BAC-53 41110 PIPEPLUG 4
1 41120 41120 PIPE PLUG, STAINLESS STEEL(OPTIONAL) 4
2 7AC-14-FLG-A 41535 VOLUTE, 300 STANDARD FLANGE X 220 FULL PORT FLANGE 1
3 BAC-23-B-SS 40393 NUT, 3/8" NF, STAINLESSSTEEL 1
4 BAC-24-B-SS 42702 WASHER, 3/8", STAINLESS STEEL, SELF-LOCKING 1
5 BAC-26-200-P 40434 IMPELLER, WITH EXTENDED KEYWAY, THERMOPLASTIC 1
5 BAC-26-200-Cl 40433 IMPELLER, WITH EXTENDED KEYWAY, CAST IRON (OPTIONAL) 1
5 BAC-26-200-SS 40436 l(l\oAEE%NEEL)WlTH EXTENDED KEYWAY, 316 STAINLESS STEEL 1
61 BAC-7SC-205V 40149 SEAL, SILICONCARBIDE 1
71 BAC-4A 40005 O-RING, BODYSEAL 1
8 BAC-14-205-HYD 40338 MOUNTING FRAME FOR 205PUMP 1
9 40950 40950 CAP SCREW, 3/8" NC X 3/4" HEX HEAD 4
9 40930 40930 (COAFI,DﬂSéJ’\ITAEIY)V 3/8” NC X 3/4” HEX HEAD, STAINLESS STEEL 4
10 41330 41330 CAP SCREW, 5/16" NC X 3/4" HEX HEAD, MOTOR TOPUMP 4
11 BAC-54 41130 SLINGER 1
12 BACH-33 40820 SNAP RING, INTERNAL, BAC-14-205 MOUNTINGFRAME 2
13 BACH-32-HD 40385 SNAP RING, EXTERNAL, BAC-6-205SHAFT 3
14 40880 40880 BALL BEARING, SEALED, BAC-6-205SHAFT 2
15 BAC-6-205-HYD-SS 40068 SHAFT, EXTENDED KEYWAY, TANG, STAINLESSSTEEL 1
16 BAC-25 40425 KEY, 1/8" X 1/8" X 13/16", EXTENDED KEYWAY 1
17 S305 40163 SEAL SUPPORT SPACER FOR 205 SERIES PUMP 1
18 BAC-75-HYD-304N 41343 HYDRAULIC MOTOR, 11 GPM, EFFECTIVE 5/13 1
19 41875 41875 O-RING, #8 SAEFITTING 1
20 41445 41445 O-RING, #10 SAEFITTING 1
21 BAC-80-8SAE 41455 BODY, RESTRICTOR ORIF CE, #8 SAE X 1/2"NPT 1
22 41448 41448 O-RING, ORIF CEINSERT 1
23 BAC-79-8 41447 ORIF CE INSERT, RESTRICTOR INSERT,0.125 1
24 41442 41442 REVERSE CHECK ASSEMBLY, #10 SAE X 1/2"NPT 1
25 LS-304N 41429 FLOW LIMITER(OPTIONAL) 1
; RK-FMCSC-205 52705 QEECIR KIT FOR FMC-205 PUMP WITH SILICON CARBIDE SHAFT
# |RK-BAC-75-HYD-300-L 41362 REPAIR KIT FOR 300 SERIES HYDRAULIC MOTOR

9518T & 9524T | Page 73



fﬂ_.ﬂ' ILLUSTRATED PARTS LIST
| ko,
Optional ACE 255F-304 (PWM) Pump

Parts List 550055 (550056): Optional ACE 255F-304 (PWM) Pump

EDP

mem SP°  VENDORNO. QTY.| DESCRIPTION
550055
0 : £20080) 1 | PUMP, 255-304 WET SEAL (PWM)
1 |41100| BAC-53 4 | PIPE PLUG
1 |41120| 41120 4 | PIPE PLUG, STAINLESS STEEL (OPTIONAL)
2 | 30149 | BACTIZZ95 | 4| VOLUTE, CAST IRON, 300 X 220 FLANGED, E-COATED
3 | 40393 | BAC-23-B-SS | 1 | NUT, 3/8" NF, SS
4 | 42702 | BAC24-B-SS | 1 | WASHER, 3/8" SS, VIBRATION PROOF
5 | 40434 | BAC-26-200-P | 1 | IMPELLER, THERMOPLASTIC, KEYWAY
5 | 40433 | BACES200- | 4 | |MPELLER, CAST IRON, KEYWAY (OPTIONAL)
5 | 40436 BAC'ég'QOO' 1 | IMPELLER, STAINLESS STEEL, KEYWAY (OPTIONAL)
6 |40015| BAC-4-150 | 1 | O-RING, BODY SEAL
I 4orag| BAC7SC- | . |SEAL TYPE 2106 SILICON CARBIDE MECHANICAL
205V SEAL

9518T & 9524T | Page 74



®

ILLUSTRATED PARTS LIST

fBsT

40288 BASQS'& 1 | MOUNTING FRAME, CAST IRON, E-COATED
9 | 41330 41330 2 | CAP SCREW, 5/16" NC X 3/4"
10 | 40950 40950 4 | CAP SCREW. 3/8’NC X 3/4” HEX HEAD
CAP SCREW. 3/8'NC X 3/4” HEX HEAD, STAINLESS
10 | 40930 40930 4 | STEEL (OPTIONAL)
11 |41130| BAC-54 1 | SLINGER
12 | 40385 | BACH32-HD | 3 | SNAP RING, EXTERNAL, SHAFT
13 | 40820 | BACH-33 2 | SNAP RING, INTERNAL, MOUNTING FRAME
14 | 40880 40880 2 | BEARING
15 | 40425 | BAC-25 1 | KEY, 1/8" X 1/8” X 13/16” SS
BAC-6-255-
16 | 41584 | PAUCES 1 | SHAFT, 625 DIA, 255, SS
17 | 40163 S305 1| SEAL SUPPORT SPACER (304N)
5 | 41343 | BAC75-HYD- | | HYDRAULIC MOTOR, 9 GPM (INCLUDES 17,18,
304 19,20,21,22.23, 24)
s | 41312 | BAC75-HYD- | | HYDRAULIC MOTOR, 165 GPM (INCLUDES 17,188,
306 10,20,21,22.23, 24A)
"5A | 41345 | BAC-75-HYD- | | HYDRAULIC MOTOR, INTEGRATED PWM VALVE, 9
304-PWM GPM (INCLUDES 17,18A.20 21A)
19 | 41875 41875 1| O-RING, #8 SAE FITTING
20 | 41445 41445 1| O-RING, #10 SAE FITTING
o1 | 41242 | BACTS: . | REVERSE CHECK ASSEMBLY, #10 SAE X 1/2" NPT, W/
10SAE O-RING
21A | 41467 | BACT78 . | REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE, W/
10X10SAE O-RING (OPTIONAL)
22 | 41455 | BAC.60.6SAE | 1 g?F%GRESTRlc:TOR ORIFICE. #8 SAE X 12 NPT, W/
23 | 41448 41448 1| O-RING, RESTRICTOR
o ORIFICE INSERT, RESTRICTOR, W/ O-RING (304) (DO
24 | 41447 | BAG-79-8 ! | NOT USE WITH 304-PWM)
24A | 41449 | BAC-79-9 1| ORIFICE INSERT, RESTRICTOR, W/ O-RING (306)
FLOW LIMITING VALVE, #8 MSAE X 1/2" ENPT (304)
25 | 41429 | LS-304N 1 | (oPTIONAL)
+ | 52717 RK]DFF';"&SC' - | REPAIR KIT, INCLUDES ITEMS 6 AND 7
- 1362 | RKBAC75- | | REPAIR KIT; 300 SERIES HYD MOTOR WITH HIGH
HYD-300-L PRESSURE LIP SEAL

9518T & 9524T | Page 75




ILLUSTRATED PARTS LIST

[os1

Optional ACE 750 Pump

Parts List 550050: Optional ACE 750 Pump

TEM >  VENDORNO. QTY. DESCRIPTION
0 i 550018 1 | PUMP 750 OASIS ACE (STAINLESS), COMPLETE
(550050) :
1 |41110| BAC-53 4 | PIPE PLUG, 1/8" NPT
> | 30155 | BAC-12750- | | VOLUTE, 300 X 220 FLANGE, GAST IRON, E-
FLG COATED
3 | 40397 40397 1| ACORN NUT, 5/8"-11 STAINLESS STEEL
4 |30009| ACAL-4 2 | O-RING, VOLUTE SEAL
5 | 30182 | BAC-26-750-Cl | 1 | IMPELLER, CAST IRON, E-COATED
5 |so189 | BACZETS0- | 4 |IMPELLER, 316 STAINLESS STEEL (OPTIONAL)
6 | 45264 | BAC-16-750 | 1 | SEAL PLATE, CAST IRON, E-COATED
1 a1107 41107 | PLUG.# SAE X 4" FNPT, HEX HEAD, WITH O-
8 | 41316 41316 1 | AIR VALVE, 1/4” NPT
9 | 40147 | BAC-7-750V | 1 | DUAL SEAL ASSEMBLY, TYPE 21, 875 SHAFT
10 | 41108 41108 1 | PLUG, SAE #8, HEX HEAD, WITH O-RING
11| 44039 44039 1| BUSHING, #8 SAE X 1/8’ FNPT
11| 22038 22035 1 I131U/18:-|)ING, 172 MNPT X 178" ENPT (PRIOR TO

9518T & 9524T | Page 76




ILLUSTRATED PARTS LIST

/5218

50150 50150 1 | PRESSURE GAUGE, 0-60 PSI, 1/8” NPT
13 | 55851 55851 1 | SITE GAUGE, #8 SAE, STEEL
13 | 55850 55850 1| SITE GAUGE, BRASS 1/2” NPT
14 | 45267 45267 4 | SPACER, SEAL PLATE
15 | 42701 42701 3 | WASHER, 3/8”, VOLUTE AND MOTOR MOUNT
16 | 40333 BAC;I1Y4675°' 1 | MOUNTING FRAME, CAST IRON, E-COATED
CAP SCREW, 3/8" NC X 2-1/2. HEX HEAD
17 | 40952 40952 4 | WoLote)
CAP SCREW, 3/8" NC X 1", SOCKET HEAD (SEAL
18 | 41907 41907 4 | PLATE, MOTOR MOUNT)
19 | 41132| BAC-54-650 | 1 | SLINGER, 7/8” SHAFT
20 | 41943 41943 2 | SNAP RING, INTERNAL, FRAME
21 | 30174 | ACAL-32 2 | SNAP RING, EXTERNAL, SHAFT
22 | 40875 40875 2 | BALL BEARING, SEALED
23 | 41085 41085 1 | KEY, .188 X .188 X .875
24 | 40066 BAC-6-750- 1 SHAFT, 11T FEMALE SPLINE, STAINLESS STEEL
HYD-SS-WS ! !
25 | 40793 | BAC-32-750 | 1 | SPACER, SHAFT
26 | 43210 23419 1 8—1R5I)NG, FLANGE, M SERIES MOTOR (EFFECTIVE
PAD, ABSORBENT, M SERIES MOTOR
27 | 43414 43414 1 | (CFFEOTIVE 6/18)
26 | a1355 | BAC-75-HYD- | | HYDRAULIC MOTOR, PRESSURE PLATED GEAR
M22 TYPE, 18 GPM
26 | 41356 | BAC-75-HYD- | | HYDRAULIC MOTOR, PRESSURE PLATED GEAR
M25 TYPE, 20 GPM
29 | 41445 41445 2 | O-RING, #10 SAE FITTING
BAC-78- REVERSE CHECK, #10 SAE MALE X 1/2 NPT
30 | 41442 10SAE 1 | FEMALE
o1 |atasg| BAC-80- .| BODY, ADAPTER/RESTRICTOR, #10 SAE MALE X
10SAE 1/2” NPT FEMALE
NS | 55032 55032 1.32 | BARRIER FLUID, ROYAL PURPLE, QUART
— ~ | REPAIR KIT, INCLUDES ITEMS 4 (2 PCS.), 9, AND
NS | 52724 | RK-EMC-750 55 (> QTS

9518T & 9524T

| Page 77



[os1

ILLUSTRATED PARTS LIST

Optional ACE 750 PWM Pump

Parts List 550044: Optional ACE 750 PWM Pump

EDP  VENDOR
mem S VENOOR arv. DESCRIPTION
0 | - | 550044 | 1 |PUMP ACE OASIS 750, PWM, COMPLETE
1 [41110| BAC-53 | 4 | PIPE PLUG, 1/8" NPT
2 |30188| DACH2 | 4 | VOLUTE, 300 X 220 FLANGE, CAST IRON, E-COATED
3 |40397| 40397 | 1 | ACORN NUT, 5/8™-11 STAINLESS STEEL
4 |30009| ACAL-4 | 2 | O-RING, VOLUTE SEAL
5 |30182| 2c2% | 1 |IMPELLER, CAST IRON, E-COATED
5 |30189 | 2228 | 4 |IMPELLER, 316 STAINLESS STEEL (OPTIONAL)
6 |45264| PATI® | 1 | SEAL PLATE, GAST IRON, E-COATED
7 |41107]| 41107 | 1 | PLUG, #8 SAE X 1/4” FNPT, HEX HEAD, WITH O-RING
8 |41316| 41316 | 1 | AR VALVE, 1/4' NPT
BAC-7-
9 [4o1a7| BACT | 4 | DUAL SEAL ASSEMBLY
10 |40333 | BACIA | 4 | MOUNTING FRAME, GAST IRON, E-COATED
750-HYD ’ ’
11 |42701| 42701 | 3 | WASHER, 3/8", VOLUTE DISCHARGE AND MOTOR MOUNT

9518T & 9524T | Page 78



ILLUSTRATED PARTS LIST

/5218

40952 | 40952 | 4 |CAP SCREW, 3/8” NC X 2-1/2°, HEX HEAD (VOLUTE)
13 | 41108 | 41108 1 | PLUG, SAE #8, HEX HEAD, WITH O-RING
14 | 44039 | 44039 1 | BUSHING, #8 SAE X 1/8” FNPT
15 | 50150 | 50150 1 | PRESSURE GAUGE, 0-60 PSI, 1/8” NPT
16 | 55851 | 55851 1| SITE GAUGE, #8 SAE, STEEL
17 | 45267 | 45267 | 4 |SPACER, SEAL PLATE
CAP SCREW, 3/8" NC X 1", SOCKET HEAD (SEAL PLATE,
18 | 41907 | 41907 1 | MOTOR MOUNT) 6 19 BAC-54-650 41132 SLINGER, 7/8”
SHAFT
20 |41943| 41943 | 2 | SNAP RING, INTERNAL, FRAME
21 | 30174 | ACAL32 | 2 | SNAP RING, EXTERNAL, SHAFT
22 |40875| 40875 | 2 |BALL BEARING, SEALED
23 |41085| 41085 1 | KEY, 188X .188 X .875
BAC-6-
24 | 40066 | 750-HYD- | 1 | SHAFT, 11T FEMALE SPLINE, STAINLESS STEEL
SS-WS
25 | 40793 B‘°‘7°5'032' 1 | SPACER, SHAFT
26 |43414| 43414 1 | PAD, ABSORBENT, M SERIES MOTOR
27 |43419| 43419 1 | O-RING, FLANGE, M SERIES MOTOR
S o> | . | HYDRAULIC MOTOR, 18 GPM (65.9 LPM), WITH
by INTEGRATED VALVE
29 |41445| 41445 | 2 | O-RING, #10 SAE FITTING
30 |41442 15)'2‘100';%5 1 | REVERSE CHECK, #10 SAE MALE X #10 SAE FEMALE
31 |55032| 55032 | 1.32 | 55032 BARRIER FLUID, QUART 1.32 J RK-FMC-750
S | 52724 _ (F;Eggm KIT, INCLUDES ITEMS 4 (2 PCS.), 9, AND 31 (2

9518T & 9524T | Page 79




f&r ILLUSTRATED PARTS LIST
o,

Raven Flow Meter & MCV

TO TEEFITTING/
PUMPFILTER- ITEM 77,PAGE34 & 36

9518T & 9524T | Page 80



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Raven Flow Meter & MCV

ITEM VENDOR PART# FAST PART# DESCRIPTION
1 BS-1-1/2BH200 510014 HOSE, 1-1/2" EPDM 1
2 BJ-150G 530014 GASKET, 2" EPDM 3
3 BJ-200G 530019 GASKET, 2" EPDM 2
4 BJ-M200CPG 530084 2" X 2" STANDARD PORT FLANGE 1
5 BJ-M220150BRB 530100 2" FP FLANGE X 1 1/2" HOSE BARB 1
6 BJ-M220200CPG 530102 2" FULL PORT - 2" REDUCER FLANGE 1
7 BJ-M220CPG 530244 2" X 2" FULL PORT FLANGE 1
8 BJ-FC200 540001 CLAMP, 2" STD WORM SCREW 5
9 BR-64024H 540016 CLAMP, 1-1/2" SS 2
10 RA-063-0171-066 631801 FLOWMETER, RFM-100 1
11 RA-063-0171-894 631805 CONTROL VALVE, 1-1/2" 1
12 BJ-M200CPG45 530087 2" SP FLANGE COUPLING, 45 DEG 1

9518T & 9524T | Page 81



f&r ILLUSTRATED PARTS LIST
o,

RFM-100 Poly Flow Meter

r

R ik
11 "
I
|

| Inweu]ln_agIIHDH@ i ||
| |

-

054-0159-345
1/8M18 REV C
SHEET 1 OF 1

9518T & 9524T | Page 82



5218

ILLUSTRATED PARTS LIST

Parts List 631801: RFM-100 Poly Flow Meter

ITEM RAVEN PART # DESCRIPTION
1 106-0159-710 BODY, MOLDED, RFM-100p, FLOWMETER
2 063-0173-580 HUB/BEARING ASSEMBLY, UPSTREAM, RFM-100p
3 335-0003-198 RING, RETAINING, WIREFORM, RFM-100
4 435-3002-017 CLAMP, CABLE, PLASTIC, 1/4" x 1/2"
5 310-0002-137 SCREW, THREAD FORMING, #10-16 UNC x 3/8" LONG
6 063-0173-057 TURBINE, STUD, POLY, RFM-100p
7 063-0173-596 TURBINE, FLOWMETER, 4 MAGNET, RFM-100p
8 063-0173-744 STUD, DOWNSTREAM, CUP BEARING. FLOWMETER
9 063-0172-458 SENSOR ASSEMBLY, EXTERNAL, DTM

063-0172-447

SENSOR ASSEMBLY, EXTERNAL, DT

063-0172-004

SENSOR ASSEMBLY, EXTERNAL, CON-X-ALL

063-0173-855

SENSOR ASSEMBLY, EXTERNAL, METRI-PACK (JD)

REF. KIT 117-0171-646 FOR ITEMS 3,6, 7, & 8

9518T & 9524T | Page 83




5218

ILLUSTRATED PARTS LIST

Raven Poly Control Valve, 1 1/2”

/®
¥ .
|
_ﬂ_(.©/@
|

When servicing Valve:

Replace valve body with iso-body kit (item 10) if valve
has been leaking internally.

Replace motor assembly if the motor will not run.

Before reassembling valve, remove the coupler shaft
from the valve body. Apply Loctite (item 12) to
coupler shaft and woodruff key. Place the coupler
shaft (item 5) and the woodruff key (item 4) onto the
motor shaft. Plug motor into the valve connector
coming from Sprayer Control Console. Check that
the motor rotates in both directions. Motor must stop
when coupler shaft CAM releases printed circuit
board button.

When reassembling valve, grease both sealing sur-
faces of coupler shaft. Insert coupler shaft into iso-
flange and be sure seal properly seats on shaft.
Install motor on valve body and apply silicon sealant
to mounting holes. Reassemble remaining items as
shown in parts diagram.

RAVEN INDUSTRIES, INC.

9518T & 9524T | Page 84




f&r ILLUSTRATED PARTS LIST
o,

Parts List: Raven Poly Control Valve, 1 1/2”

ITEM RAVEN PART # DESCRIPTION
1 106-0159-407 VALVE COVER
2 321-000-256 #6-32 X 3/4” LG. SCREW
3 063-0159-409 MOTOR ASSEMBLY
4 321-0000-062 WOODRUFF KEY
5 063-0171-893 COUPLER SHAFT ASSEMBLY (1 1/2” VALVE)
6 219-000-020 SEAL TETRASEAL
7 063-0171-892 VALVE BODY ASSEMBLY (1 1/2” VALVE)
8 106-0159-414 BUTTERFLY (1 1/2” VALVE)
9 063-0159-457 ISOLATION FLANGE ASSEMBLY
10 117-0159-739 *ISO-BODY KIT (1 1/2” VALVE) (NOT SHOWN)
11 115-0159-415 *POLARITY REVERSAL JUMPER (NOT SHOWN)
12 222-1001-050 LOCTITE RC-609 (NOT FURNISHED)

9518T & 9524T | Page 85




f&r ILLUSTRATED PARTS LIST
v .

Agitation & Rinse Ball Manifold

9518T & 9524T | Page 86



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Agitation & Rinse Manifold

VENDOR PART# FAST PART# DESCRIPTION
1 BJ-MV100CF 500005 VALVE 1” FULL PORT WITHC-F 2
2 BS-1-1/2HB200 510014 HOSE, 1-1/2EPDM 4
3 BJ-150G 530014 GASKET, 1-1/2"EPDM 3
4 BJ-M100075BRB90 530060 1” MANIFOLD X 3/4” 90°BRB 1
5 BJ-M100BRB90 530063 1" X 1" MANIFOLD HB90° 1
6 BJ-M100G 530068 GASKET, 17 EPDM FORMANIFOLD 4
7 BJ-M200100TEE 530075 2” STD PORT X 1” TEEFLANGED 2
8 BJ-M200150BRB 530079 2" MANIFOLD X 1-1/2” HOSEBARB 1
9 BJ-M200PLG 530093 2" MANIFOLD PLUG 1
10 BJ-FC100 540000 WORM SCREW CLAMP1” 4
11 BJ-FC200 540001 CLAMP, 2” STD WORMSCREW 3
12 BR-64024H 540016 CLAMP, 1-1/2"SS 2

9518T & 9524T | Page 87



/5218

ILLUSTRATED PARTS LIST

Optional Electric Agitation Shut Off

Parts List: Optional Electric Agitation Shut Off

ITEM VENDOR PART# FAST PART# DESCRIPTION QTy.
1 BJM100CPG 530362 MANIFOLD ELBOW1" 1
2 BJFC100 540000 MANIFOLD CLAMPA" 2
3 BJ100G 530013 MANIFOLD GASKET1" 2
4 TJ356BECC600C 500064 MANIFOLD VALVE ON/OFF1" 1
5 BJM100BRB45 530426 MANIFOLD HOSE BARB 1"45° 1
NS £ Co367014 631970 HARNESS £8I3’1A5'I)'ION SHUTOFF YELLOW MOTOR POSITION 1
NS 560043 SWITCHON/OFF
NS 11145 BRACKETSWITCH
NS TJ-344BR-2F-C60 500022 MANIFOLD VALVE 344 REGULATING (2014 AND PRIOR) REPAIR
NS EC9367004 631938 m\[ﬁgﬁg;g&fﬁ%ggggﬁ RED MOTOR POSITION REPAIR

9518T & 9524T | Page 88



f&r ILLUSTRATED PARTS LIST
v .

Electric Agitation Valve

9518T & 9524T | Page 89



/5218

ILLUSTRATED PARTS LIST

Parts List: Electric Agitation Valve

ITEM VENDOR PART# DESCRIPTION

1 50515-25CP60 PBOESCI_II_\fI\(/)I:I'EOYRéGVSI:rFéIT_ll\/éé)O.6—SEC), 6.0-METER CABLE CONNECTION,
2 CP50517-SSPV RETAINING CLIP, 304 STAINLES STEEL - PASSIVATED
3 CP45517-1 1/8-SS | SCREW, PHILIPS/SQ. PAN HEAD, 302 STAINLESS STEEL (8 REQ'D)
4 CP50514-PP MOTOR ADAPTER, GLASS FILLED POLYPROPYLENE (BLACK)
5 CP50505-RYTON | STEM BUSHING, RYTON (BLACK
6* CP7717-2-117-VI O-RING, VITON
7 CP50532-316SS STEM, 316 STAINLESS STEEL
8* CP7717-M12X2.5-VI |O-RING, VITON (2 REQ’D)
9 CP50501-PP BODY, GLASS FILLED POLYPROPYLENE (BLACK)
10 CP50507-304SS MOUNTING PLATE, 304 STAINLESS STEEL
11* CP50509-CTEF LOWER BUSHING, CARBON FILLED TEFLON
12 CP50506-316SS BALL, POLISHED 316 STAINLESS STEEL
13* CP50504-VI GASKET, VITON
14* CP50503-CTEF SEAL, CARBON-RING, VITONN FILLED TEFLON
15* CP7717-M40X4-VI | O-RING, VITON
16 CP50502-PP END CAP, GLASS FILLED POLYPROPYLENE (BLACK)
AB356-KIT, SPARE PARTS KIT (INCLUDES ALL ITEMS MARKED WITH *)
NOTE: FOR NEGATIVLEY SWITCHED MOTORS SPECIFY “N” RATHER THAN “P” IN MOTOR PARTS NUMBER

9518T & 9524T | Page 90



ILLUSTRATED PARTS LIST

fﬂS T

Electric Agitation Cable 631970 (2015) Yellow Indicator

ONR
9L/s
ELL: 800112%
a3sn+y O e —=——00'] |
any s ol ol e 0o
omeng 502 1o,
HOVLLY 3spdo
vusig vo)>E o 7 1
e %;78 igum& oy I K
o
I8
ezzoue oe| Do 1| ot s o
zEouE 0ie| 70| | 9| ¥ @ @
sepsioe| owe| vo| @ o 1 v GL'0
res|  wey| edit| 109)v0)| Dio|sod
4

£61510€
B4

Y\ o W6 o
a3y 9| €

._
00wl b/ s

38N41dS

al
6060L2. - 738V
oV

a3 9| €

0N 9|

0 9 b

703|VO| 10|

ez 45

NOLLO=SNI
ONRING S3LL
8dVd HLIM¥EHIZ00L
SANANESSY T1I00

NOO1
173NLONOL
LONN43dVvO

‘NOOEHL
HINOINIFIHS

(807d 2)
SZ'€X 000'L
SIM MNIIHS

i woo1

i moot

=]

J3103dSNNIIASVYHENAH
HILIWHOLIMSHINOST e
X000'LS/AMNIYHSTVLSNI

L TA

| = )
FLEELE 8_ E il 9_ c L d 0sg
e | ﬁﬁ_l_co «@_CG Sod| E
[T 1 WML
L WAL
NOLLD3dSNI
. Y314V HOLIMS
ZWN3L
09 - OL STYNINY3L
" 400 HOVLLY
0gZ” |
ama
MIA YV
0+000¥
[
Ge')
0L000LY
IMS

9518T & 9524T | Page 91



f&r ILLUSTRATED PARTS LIST
oo Y

Electronic Sight Gauge

Parts List: Electronic Sight Gauge

ITEM FAST PART# DESCRIPTION QTy.
1 SENSOR 1
2 DISPLAY 1
3 POWERLEAD 1
4 SENSORPLUG 1

NS 632147 1350 COMPLETEKIT
NS 632148 1800 COMPLETEKIT
NS 631936 2400 COMPLETEKIT

9518T & 9524T | Page 92



f&r ILLUSTRATED PARTS LIST
o,

Prepare The Sensor Tube

@ ®

VENDOR FAST

ITEM  bART# PART#

DESCRIPTION

FLANGE
VITONGASKET
LOCKINGRING
SENSORTUBE
FLOAT

WASHER 24.2 X 12.2

||~ (W[N] —
RO I N O R Y

9518T & 9524T | Page 93



f&r ILLUSTRATED PARTS LIST
o,

Install The Sensor Tube

VENDOR FAST
PART# PART# DESCRIPTION QTy.

TUBESOCKET

ITEM

VITON GASKET 25 X6

BASE OF TANK

VITON GASKET 25 X6

WAHSER A6.4

D[N |[—

—_ |, = -

NUT M6

9518T & 9524T | Page 94




f&r ILLUSTRATED PARTS LIST
o,

Power Cable — Electronic Sight Gauge

SN 2| 2
© \\ | - 0 o
- | \ m zE
08 IHp = ‘ =
- / o \ o ©
) / xg \
\,___/ (&)g \
— - 45 \
\
o \
= \
< / .
A\
\
e
=
o
Z 0
2o
0
) 3
= W
w I
= )
AN
w o
s <
Om
@]
<
5
(&)
@ : ® 15|53
= < HE

9518T & 9524T | Page 95



ILLUSTRATED PARTS LIST

fﬂS T

Electric Agitation Cable — 631938

(2014 & Prior) Red Indicator

(MIIN YY)
€€000LY

G'¢X00S'}
S/M MNIFHS €€000LY

AYVLNIWOW
(NO) 440 (NO)

)
ST ST
oM oM
g 1HM
ONM 800L12¥
ols O[&—06'¢—6 =3
I yyic01z , ) Obds
: Jassl 400
e voL | 1 ——a3] 05T’
ding ONRNA 0L0£02Y omw vFNmmwnz._m
IS4 HOVLLY N GZ'L ¥
\
N\, 0SZ 0sZ" /
SEHHHHHHHHHHHHHHHHHHHHHM] *C O HHHHHHHHHHHHHHHHHHH
VLIGOIZ| DOIMB 9| € | 2 gr%%%oo m
way| adk1 | 00| vO| | sad ,\x
2 7 AV A G&’L y125512
ONIY - P €0 10
91/§ ,MMWH\mev\\\\\\\\\k 05Z°
3ng 3nng
yLLS0LZ
¢y

z61610¢
S¢

Bavi viessie

ai
60601¢/ - 13av1 1o
ovid

9518T & 9524T | Page 96



f ﬂ_sr ILLUSTRATED PARTS LIST
Al B,
Boom Shutoff, Gauge Plumbing

15
BN

9518T & 9524T | Page 97



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Boom Shutoff, Gauge Plumbing

ITEM VENDOR PART# FAST PART# DESCRIPTION QTyY
1 BJ-M200PLG 530093 MANIFOLD PLUG2"
2 520027 VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK) 3*
2 TT-56608-11-450BEC 500028 VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK) 3*
3 TT-45529-90X1 530190 90° QUICK CONNECT HOSEBARB 3*
4 TT-CP37166-1-302SS 530193 CLIP 3*
5 BJ-150G 530019 GASKET2" 10*
6 TT-CP7717-3-912-VI 530198 O-RINGVITON 3*
7 BJ-FC200 540002 CLAMP2" 10*
8 BJ-MLS200-80 530473 MANIFOLD FILTER2" 1
NS BJ-LS280 FILTER 80 MESH (INC. IN 530473)

9 BJ-MV200CF 500039 MANIFOLD VALVE 2" STD.FLOW 1
10 BJ-M200150BRB 530079 MANIFOLD1-1/ 2" HOSEBARB 4
11 BS-1-1/2BH200 510014 HOSE 1-1/2"EDPM AR
12 BR-64024H 540016 CLAMP STAINLESS 1-1/4IN 4
13 SS-2T200403BK 510023 HOSE POLY BLACK1/4" AR
14 AP-44103211 530004 ELBOW, MALE 1
15 BJ-M200PLG025 530094 MANIFOLD PLUG .25PORT 1
16 BJ-M200CR 530090 MANIFOLD CROSS2" 1
17 BJ-M200BRB 530082 MANIFOLD 2" HOSEBARB 1
18 BR-64044H 540018 HOSE CLAMP (CLAMPS 16 TO 27) 2
19 103 BOLT HEX HEAD 1/4 X 1-1/2" GR5ZP 2
20 256 WASHER FLAT 1/4" ZP 2
21 235 NUT HEX HEAD CENTER LOCK 1/4"ZP

22 4154-GXX-160 790020 PRESSURE GUAGE 0-160PSI 1
23 11786 GUAGESTRAP 1
24 11758 GUAGEBRACKET 1
25 AP-44103206 530001 Q-LOCK ADAPTER 1/4" MPT X 1/4"HOSE 1
26 PA-5504-04-04-SS 610006 ELBOW 1/4" NPTSS 1
27 16682 1|\£§)UNT, CROSS (BOLTS TO ITEM 3 PAGE 13, SUPPORTS ITEM 1
28 582 BOLT, CARRIAGE 5/16 X 1 ZP 2
29 257 WASHER, FLATZP 2
30 249 WASHER, LOCK 5/16 ZP 2
31 236 NUT, CENTERLOCK 5/16ZP 2

*PART QUANITY IS FOR 3 BALL VALVES ASSHOWN

9518T & 9524T | Page 98



ILLUSTRATED PARTS LIST

fﬂS T

Harness 3 Ball Valve Control — 631930

€
9l 6 D N
90 9 g T( d||0 , OV
9l € Vv [ JL] O
VO 1M0 | sod
009
c

ovd
9. 8 o [ @. . e
o o s LYIEIOMM009 e
9l zZ| v NN
V| 130 | sod
9l L O r
9l v| g ﬁ
9Ll L V¥ ,_._<m_ J ovid
VO IMO | sod Hj

. TEav

daio
€61€9
ovid

ovid

114

OO H OO HCHHOHOH H

.,

ol

n,

{U-UHOROHOHCHOHOHOHDHO-OHCHOHCH

ovid

7,

m

9518T & 9524T | Page 99



fﬂ_sr ILLUSTRATED PARTS LIST
v .

Electric Shut-Off Flow Back Ball Valve

(2014 & Prior) Red Indicator

9518T & 9524T | Page 100



fos1

ILLUSTRATED PARTS LIST

Parts List: Electric Shut-Off Flow Back Ball Valve (2014 & Prior) Red Indicator

VENDOR
PART# DESCRIPTION
1 50515-22CP05 BEC MOTOR, 22-RPM (0O.7-SEC), 0.5- METER CABLE, POSITIVELYSWITCHED
2 CP50517-SSPV RETAINING CUP, 304 STAINLESS STEEL.
3 CP26197-7/8-SS SOCKET HEAD CAP SCREW, 1/4”-20 X 7/8”, STAINLESS STEEL (2 REQ'D)
4 CP50514-PP MOTOR ADAPTER, POLYPROPYLENE(BLACK)
5* CP20125-TEF THRUST WASHER, TEFON
6 CP56613-SS STEM, 303 STAINLESS STEEL (FOR POLYPROPYLENEBALL)
7" CP7717-M12 X 2.5-VI | O-RING, VITON (3 REQ'D)
8 CP55223-NYB FLOW BACK BODY, NYLON(BLACK)
9 CP55223-NYB ELASTIC LOCKNUT, 1/4” 20, STAINLESS STEEL (2 REQ'D)
10 CP20106 2 PP FLOW BACK BALL POLYPROPYLENE(WHITE)
11* CP20564-VI GASKET, VITON (2 REQ’D)
12* CP20103-TEF SEAL, TEF ON (2REQ'D)
13* CP7717-2-213-VI O-RING, VITON (2 REQ'D)
14 CP45514-NYB END CAP, NYLON (BLACK) (QUICK CONNECT)
15 CP45252-2-3/4-SSPV | SCREW, 1/4”-12 X 2-3/4” PAN HEAD, STAINLESS STEEL (4 REQ’D)
16 CP55224-PP #75 NARROW TEE BODY, POLYPROPYLENE (BLACK)
17 CP45216-AL MOUNTING RAIL,ALUMINUM
18 CP45259-SS SCREW, M6 X 1 X 16 MM HEX, STAINLESS STEEL (4 REQ'D)
19 CP7717-J-912-VI O-RING,VITON
20 CP37166-1-302SS QUICK CONNECT RETAINING CUP, 302 STAINLESS STEEL
56609-3FB 129/)ALVE BODY SUB-ASSY, SPECIFY OUTLET SIZE & BALL MATERIAL (INC. ITEMS 3-
AB344AE-KIT, SPARE PARTS KIT (INCLUDES ALL ITEMS MARKEDWITH*)

9518T & 9524T | Page 101



[8s1

ILLUSTRATED PARTS LIST

Optional High Pressure Bypass Plumbing

SHOWN FOR
REFERENCE ONLY

-REMOVED FROM
ASSEMBLY, HOSE

TOITEM 1

Parts List: Optional High Pressure Bypass Plumbing

REMOVED ROUTED

ITEM VENDOR PART# FAST PART# DESCRIPTION QTY
1 BJ-M200PLG 530093 MANIFOLD PLUG2" 1
2 520027 VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK) 3”
2 TT-56608-11-450BEC 500028 VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK) 3*
3 TT-45529-90X1 530190 90° QUICK CONNECT HOSEBARB 3"
4 TT-CP37166-1-302SS 530193 CLIP 3"
5 BJ-150G 530019 GASKET2" 10*
6 TT-CP7717-3-912-VI 530198 O-RINGVITON 3*
7 BJ-FC200 540002 CLAMP2" 10*
8 BJ-MLS200-80 530473 MANIFOLD FILTER2" 1
NS BJ-LS280 FILTER 80 MESH (INC. IN 530473)
9 BJ-MV200CF 500039 MANIFOLD VALVE 2" STD.FLOW 1
10 BJ-M200150BRB 530079 MANIFOLD1-1/ 2" HOSEBARB 4
11 BS-1-1/2BH200 510014 HOSE 1-1/2"EDPM AR
12 BR-64024H 540016 CLAMP STAINLESS 1-1/4IN 4

9518T & 9524T | Page 102




/5218

ILLUSTRATED PARTS LIST

Optional High Pressure Bypass Plumbing Cleanout options

Parts List: Optional High Pressure Bypass Plumbing Cleanout options

ITEM PARTNO. QTY. DESCRIPTION

51 90SASC1 AR |ASSEMBLY, STRAINER DRAIN 1¢
52 90SASC2 AR |ASSEMBLY, STRAINER DRAIN 2°
53 90SASC3 AR [ASSEMBLY, STRAINER DRAIN 3*

9518T & 9524T | Page 103



f&r ILLUSTRATED PARTS LIST
oo Y

Wet Boom & Bracket

9518T & 9524T | Page 104



5218

ILLUSTRATED PARTS LIST

Parts List: Wet Boom & Bracket

ITEM VFEX'F?%R FAST PART # DESCRIPTION
1 655 NUT 1/4” NYLOCK STAINLESS STEEL
2 685 WASHER 1/4” STAINLESS STEEL
3 16271 DELIVERY TUBE SUPPORT
4 540029 | TUBE GLAMP BASE
5 590048 | U-BOLT STAINLESS STEEL
6 14301 |TUBE, 6 PORT 15 INCH SPAGING + FENCELINE VALVE
14302 |TUBE, 2 PORT 15 INCH SPAGING
14303 | TUBE, 3 PORT 15 INCH SPAGING
14304 TUBE, 4 PORT 15 INCH SPACING
14305 TUBE, 5 PORT 15 INCH SPACING
14306 |TUBE, 6 PORT 15 INCH SPAGING
14307 | TUBE, 7 PORT 15 INCH SPAGING
14308 TUBE, 8 PORT 15 INCH SPACING
14310 TUBE, 10 PORT 15 INCH SPACING
14311 |TUBE, 7 PORT 20 INCH SPAGING + FENCELINE VALVE
14312 |TUBE, 2 PORT 20 INCH SPAGING
14313 TUBE, 3 PORT 20 INCH SPACING
14314 TUBE, 4 PORT 20 INCH SPACING
14315 | TUBE, 5 PORT 20 INCH SPAGING
14316 |TUBE, 6 PORT 20 INCH SPAGING
14317 TUBE, 7 PORT 20 INCH SPACING
14318 TUBE, 8 PORT 20 INCH SPACING
14319 | TUBE, 9 PORT 20 INCH SPAGING
14320 | TUBE, 5 PORT 20 INCH SPAGING + FENCELINE VALVE
14321 TUBE, 6 PORT 20 INCH SPACING + FENCELINE VALVE
14322 TUBE, 2 PORT 22 INCH SPACING
14323 | TUBE, 3 PORT 22 INCH SPAGING
14324 | TUBE, 4 PORT 22 INCH SPAGING
14325 TUBE, 5 PORT 22 INCH SPACING
14326 TUBE, 6 PORT 22 INCH SPACING
14327 | TUBE, 7 PORT 22 INCH SPAGING
14330 | TUBE, 5 PORT 22 INCH SPAGING + FENCELINE VALVE
7 BR64032H 540017 CLAMP HOSE

9518T & 9524T | Page 105




f&r ILLUSTRATED PARTS LIST
v .

Wet Boom Diaphragm Check Valve Quick Teedet Hinged Nozzle Body —
520039

NOZZLE BODY

9518T & 9524T | Page 106



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Wet Boom Diaphragm Check Valve Quick TeedJet Hinged Nozzle
Body - 520039

VENDOR PART# DESCRIPTION

1 CP38930-8-NYB PLUG, NYLOK (BLACK)
VP7717-2-13-EPR O-RING, EPDM

? CP7717-2-13-VI O-RING, VITON (OPTIONAL)

3 CP38931-NYB E-CLIP, NYLON (BLACK)

CP7717-M23x3-EPRTFE  |O-RING, EPR-TEF ON FILLED (2 REQ’D)

* CP7717-M28x3-VITFE O-RING, VITON-TEF ON FILLED (2 REQ’D)(OPTINOAL)

5 CP56726-VITFE SEAL, VITON-TEF ON FILLED

6 CP7717-2-111-VI O-RING, VITON

7A CP38921-2-NYB TURRET, NYLON (BLACK) (3 OUTLET) STD

7B CP38922-2-NYB TURRET, NYLON (BLACK) (4 OUTLET)

7C CP23823-2-NYB TURRET, NYLON ( BLACK) (5 OUTLET

CP21953-EPR DIAPHRAGM, EPDM

° CP21953-VI DIAPHRAGM, VITON (OPTIONAL)

9 21950-10-NYB END CAP SUB-ASSEMBLY, NYLON (BLACK)
CP38942-2-NYB 1/2” BODY, NYLON (BLOCK)

10 CP38925-2-NYB 3/4” & 25mm BODY, NYLON (BLACK)
CP38926-2-NYB 17 BODY, NYLON (BLACK)
CP7717-2-110-BU O-RING, BUNA-N

" CP7717-2-110-VI O-RING, VITON (OPTIONAL)

12 CP48255-1-1/2-302SS SCREW, STAINLESS STEEL

13 CP48224-NYB 25mm UPPER CLAMP, NYLON (BLACK)

14 CP48256 SS PIVOT PIN, STAINLESS STEEL

9518T & 9524T | Page 107



f&r ILLUSTRATED PARTS LIST
o,

Fence Row Option

-~
(=== ' Tiokat vhyt=isby ety bl rhe bain 11 g R 83
RS/ R4 41nbe a4 PPOU 1 P41 1 VL1101 i 3o vl @

Parts List: Fence Row Option

ITEM PART NO. DESCRIPTION QTY
1 52006 NOZZLE SEAT WASHER, RUBBER 2
2 520037 NOZZLE MANUAL CHEM SAVER 2
3 520038 NOZZLE ELECTRIC CHEM SAVER 2
4 632044 CABLE ADAPTER 2PDT TO 2P 6” 2
5 540032 CLAMP, HOSE 5/16” 4
6 632054 55 FENCE ROW CABLE 2

9518T & 9524T | Page 108




f&r ILLUSTRATED PARTS LIST
o,

Single Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Parts List 27360: Single Fence Line, Display Control

ITEM PART NO. DESCRIPTION QTY
1 520037 VALVE, MANUAL CHEMSAVER 1
2 520038 VALVE, ELECTRIC CHEMSAVER 1
3 632044 FENCEROW ADAPTER CABLE, 6” 1
4 632054 FENCEROW CABLE, 5% 1

9518T & 9524T | Page 109




fﬂr ILLUSTRATED PARTS LIST
o,

Dual Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Parts List 27361: Dual Fence Line, Display Control

ITEM PART NO. DESCRIPTION QTY
1 520038 VALVE, ELECTRIC CHEMSAVER 2
2 632044 FENCEWOR ADAPTER CABLE, 6” 2
3 632054 FENCEROW CABLE, 55 2

9518T & 9524T | Page 110




/5218

ILLUSTRATED PARTS LIST

Single Fence Row, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Parts List 27362: Single Fence Row, Toggle Switch Control

ITEM PART NO. DESCRIPTION QTY
1 18437 PLATE, MOUNT 1
2 520037 VALVE, MANUAL CHEMSAVER 1
3 520038 VALVE, ELECTRIC CHEMSAVER 1
4 632042 2 PIN DT 40’ CABLE EXTENSION 1
5 632044 FENCEROW ADAPER CABLE, 6” 1
6 632054 FRNCEROW CABLE, 55 1
7 632089 CABLE, SINGLE ELECTRIC FENCELINE NOZZLE 1
8 800261 DECAL, FENCELINE & AGITATION 1

9518T & 9524T | Page 111




f&r ILLUSTRATED PARTS LIST
o,

Dual Fence Row, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Parts List 27363: Dual Fence Row, Toggle Switch Control

ITEM PART NO. DESCRIPTION QTY
1 18437 PLATE, MOUNT 1
2 520038 VALVE, ELECTRIC CHEMSAVER 2
3 632042 2 PIN DT 40’ CABLE EXTENSION 1
4 632044 FENCEROW ADAPTER CABLE, 6” 2
5 632054 FENCEROW CABLE, 5% 2
6 632088 CABLE, DUAL ELECTRIC FENCELINE NOZZLES 1
7 800261 DECAL, FENCELINE & AGITIATION 1

9518T & 9524T | Page 112



f&r ILLUSTRATED PARTS LIST
o,

Hydraulic Control Valve Wiring Harness

-

LHM /18~
A8/ M0~

m— 18,/ IHM
1HM
g
3
na

Parts List: Hydraulic Control Valve Wiring Harness

ITEM PART NO. DESCRIPTION QTY

1 212-025 BOLT, 5/16-18 X 0.75 1

2 214-002 CABLE TIE BLACK 7" 13

3 255-026 LOOM CLAMP 0.5” ID METAL/RUBBER 1

4 302-780 MANI ASSY 0806 4DA 1SA CLSD DTR 12V 1
WP6400-4(7)+6(2)R.047 P6801-8

5 319.724 HRN ASSY 15CON 18GA DTR KEY A 1
12P(12)-DTR3P(3)-9DTP2P(2) 2DTR2P(2)) 33’

9518T & 9524T | Page 113




fBsT

ILLUSTRATED PARTS LIST

Hydraulic Control Valve

OB OB OB OO

Parts List: Hydraulic Control Valve

ITEM PART NO. QTY DESCRIPTION
1 210-038 2 FTG 6408-HHP-8/HOLL HEX PLUG MO
2 210-127 1 FTG 6408-HHP-6/HOLL HEX PLUG MO
3 210-390 2 FTG 6801-8-8/E-MJ-MO ZINC NICKEL PLATED
4 210-391 5 FTG 6400-4-6/S-MJ-MO ZINC NICKET PLATED
5 210-392 2 FTG 6400-6-6 R.047/S-MJ-MO ZINC NICKEL PLATED
6 210-393 2 FTG 6400-6-6/S-MJ-MO ZINC NICKEL PLATED
7 232-050 2 DECAL S/N (SILVER)
8 232-058 1 DECAL FASSE BLACK/GOLF 17 X 75" RND CRNR
9 253-046 9 COIL HYDAC 0312600 DL DSTCH RECPT
10 253-593 1 COIL N/F 4304112E-10 INTG DEUT DTR 12V ZENER DIODE
11 270-093 1 MANI S14153-4 5CIR AL RV
12 273-008 1 CART SV10-40-0-N-00
13 273-012 1 CART CP10-20
14 273-058 1 CART H/F RV10-22A-0-N-NC-35-30
15 273-077 9 CART HYDAC WSD8W-01-C-N-0

9518T & 9524T | Page 114




f&’ ILLUSTRATED PARTS LIST
o,

Hydraulic Control Valve Wiring Harness

E
é

T

~

‘=

M= [as]
=

‘=l
<]
é

~
~
~
~

< |
= [sx
= [sx
= =d
= [sn
0,
1 A

N

o=
[= =]
o=
= ]
o
[= <o)
o
o=
o
o
X
o
o
]
cxr
o

ne

L]

Ot
wn@-’_—_

1./

O
Ot
=0t
-

/3

a1
(24 peor 05 m)—;:@':
(28 peor 0005 01— n(;)_-t:

(2 peor 005 01}~ 8
(1F e0r 430%5 0L
(1 L0 W05 O

\—_BT_

—
K]
(24 oot ¥X0S 01 W8
3
-
4
(1F eor 500085 O~
\—'—_ na/
(F pe0r 43005 01~ W8
r4)
(1F 1v0r 30%05 01—
1 —
K7}
N—— L
o

SOLOE!
beccvecnee | cocccdeccee 3

32°=7 T

() EiN_out DETAL NOTES:

(DEUT RCPT) ® ﬂuio;m_ncm 1. HARNESS LENGTH IS 33

e B, (oey ) 2. USE 3 CAELE TIES TO COIL

1 -« RED 7 - W/ UP HARMNESS,

7| | EOOD | |/ 3 - S s e 3 PUT REMAINING TES INTO BAG.

DEUTSC! i] 2 Z mu/mx 10 - Gaw A-su//z'v
= {(0670/00.0)| NI - - - S Ty e

REAR VIEW REAR VIEW

Parts List: Hydraulic Control Valve Wiring Harness

ITEM PART NO. QTY DESCRIPTION
1 214-002 11 CABLE TIE BLACK 7”
2 231-007 3" SHRINK TUBING .625
3 231-008 6" SHRINKTUBING .750
4 231-313 6" SHRINKTUBING .313
5 232-050 2 DECAL S/N (SILVER)
6 252-020 35 CABLE 15CON 18GA
7 252-058 13’ WIRE 18GA BLK
8 255-212 1 CNTR DEUTSCH 12 PIN RECEPT DIR
9 255-214 1 CNTR DEUTSCH LOCK WEDGE 12 PIN DIR
10 255-505 9 CNTR DEUTSCH LOCK WEDGE 2 PIN DIP
11 255-801 9 CNTR DEUTSCH 2 PIN PLUG DT
12 255-811 1 CNTR DEUTSCH 3 PIN RECPT DT
13 255-812 1 CNTR DEUTSCH LOCK WEDGE 3 PIN DIR
14 255-969 2 CNTR DEUTSCH LOCK WEDGE 2 PIN DIR
15 255-971 2 CNTR DEUTSCH 2 PIN RECEPT DT
16 255-977 19 TRM PIN DEUTSCH 16/18GA
17 255-978 18 TRM SOCKET DEUTSCH 16/18GA

9518T & 9524T | Page 115



ILLUSTRATED PARTS LIST

fﬂS T

Control Console

IVE MS NO L4

SS3INYYH dn 102

M (E)aeda@i)azt v 437 d1a vosL NodsL Nl T 09.-02¢  €F
.G/ VOl ASSY WNd ¥30 OH3SN4 1 69L-clE &
B d £ SJu3S JdM g J SSINAVH |1 Z-v1€ Ik
v0Z00J OMS MINW di TI¥a 10N [1 IGL-v0E  OF
— L o T TR G 3
LB M@ ANAOOL dd0 |1 | IS0-652 &
81" A¥9 UNA duo oo ms [ | £z0-652 %
L81° NHO TANA diy9 90L Ms |} £Z0-65Z
(81 T3A TANA dI¥D 901 MS |1 ZZ0-66Z 9¢
LB1° N @ ANA di¥9 90L MS |} S10-652 ¢
£81° Q3¥ ANA di¥9 90L MS |1 S00-652 ¢
WGLLTL VIO 310H ‘QLS0L-,G¢° 0JAIH 414 Nivals |1 oiL-652 I
9971 ON3 Q3S070 301d7S WuL [} sez-ssz g
vOrl—91 SNI 4 Od WML |g 6LL-55Z ¢
voal—+lL 4/W 0d Wil [z [oco-s6z  §
vOBL-91 ON3 03S010 30dS WdL |2 og0-66Z2
vI81/0Z SNI NON 4 Od WML |9 900-S62 4\ (]
¥OBL=ZZ SNI TINd 4 Od WL |z L AEED N
ng 0d 4 dvi-1 Wil |62 | Zoo-ssz  gi
dNve ZvaLid 30010 |1 100-¥6Z  #fI
AHO NdO 1008 901 MS |9 £20-0SZ g
ONO1 NOW df 10d0 90L MS (¢ £10-05Z 7
180HS WOW df 1040 90L MS ¢ £00-0SZ ||\
S X G'I ¥18/0109 1030 |1 650-z£Z  dI
(¥3Aus) N/s 030 |z 0S0-2¢€2Z 3
09201/M TWZ 81 X I ¥10 AT0d 9v8 |1 L50-0£T
HOLINON ONSH Lwag |1 005612
JL Yovig 3L JEve ¢ Z00-¥12
[ 090 XSL8XLG¢ NOIAN H3HSYm [z GEE-CIZ
005 X 0c—¥%/F Q30 EM MIHIS |z 1£2-212
S ———— T =
SSVHE 8/CXZC-09 LH3SNI F4 Z0zZ-2Z\2Z
xﬂ QH VAO 8/% X ¢£—-9 M3¥dS |z ¥81-Z1Z
NOILJINOS3A 1dvd LLO MBEWNN Livd o

o1 @) # F2)E2) 1o *
(8)(9) NmoHs 10N

0L 3L Fgvo—L 3sn °
"SIION

M3IA HOvE

LT

JON3¥34IY SV NMOHS
SANTVA 3NONY 3IHL 3sn-
OIHAYYO NI NMOHS SV
SIHOLON HILMS LN3IMO -

ILVINIIMO HOL HILL

®

IN/s]

7

©/

9518T & 9524T | Page 116



f&r ILLUSTRATED PARTS LIST
o,

Wiring Harness

.
;
11
i
|

r— —’tw /.4
— =— i
i e — L
— |
— | | -— —
e
 —— -
— — ” . ol
i - i
PRl CUT CETA
N | N
Rl OUT PLTAL e T
e
(@e =8) =
W i = :
\ ol
CFEH HT D_
H FEL CAHT
FEX HT 1 FLI = HIT / EELE
2 F B — BLU
T ) BLF HT
+ LU LK 1 gl
FE BLE 1 HLF¥
F BLE ] FilBLE
ITEM PART NO. QTY DESCRIPTION
1 231-007 3’ SHRINKTUBING .625
2 252-020 11 CABLE 15CON 18GA
3 255-215 1 CNTR LOCK WEDGE 12 PIN DTP
4 255-756 1 CONN DEUTSCH PLUG 12P KEY A
5 255-813 1 CNTR DEUTSCH 3 PIN PLUG DT
6 255-817 1 CNTR DEUTSCH LOCK WEDGE 3 PIN DTP
7 255-978 15 CNTR DEUTSCH SOCKET 16/18GA

9518T & 9524T | Page 117




ILLUSTRATED PARTS LIST

fﬂS T

Console Control Wiring Harness

Sdil 9NIM

SONIM did

30| §

ONIM NIYW

e ——

—————— 140dSNY, —————

ONIM LHOIY

ONIM LN

( Nmoa ——

S i e——

punoJs == — dzl-zl Alg/uis e
punois T e dzl-b Ng/mig =
punois) —_— s deg-€ UM/pay —
punois S e dzi-1l g e
pielq sdi Buipp ) 90 dz1-6 'dzl-0l 'dZl-Z ‘dzi-L WMAIE 8 UIS B BI0 3 pay (Wotw) umoq
40 e S (EOEEER) anig Hoys 9
Hodsuel] sdij Buipy 90 10 dzl-0L 'dzL-g ‘dzl-L w9 g Bio % pay (wow) dn
pla14 sBuipy dij4 [30) 80 del-6 'del-0L 'de-2 'de-L | JUMAIE B U1 B UM/NIG R IUMVUIS) | (wow) umog
50 —_ s (1e3s) J3jUBY yoe|g Hoys g
podsuei] sbuipy dijg 82 €0 dzi-01 'de-g 'de-L wi B JYM/NIE B UMD (wow) dn
plaid BUiph Uy 20 Jks) dZl-6 'dzl-0l 'dZL-8 'dzZi-€ JUMAIE B WS B Nig B UM (wowi) umoq
HO o - (EBFETES poy ouS ¢
podsuel] Buip uiep o) ) dzl-0L 'dZ1-8 'dZl-€ wo 3 nig 2 WM (wow) dn
umog BUim 14 ) dzl-6 'dzi-01 'dzi-S WMAIIE B WS B Yig/pay (wow) umog
10 e —— (1e38) J8jUua)n Keig Buo ¢
dn Buim 1 o) dzi-0l 'dzi-S wo R yig/pey (wow) dn
umoq ulepy 62 del-01 'dzi-L LIS B HIFAUM (Wwowl) umoeg
10 e T S (1e1s) Jsjuan MOJ|IBA buoyz
dn uepy 62 dZl-6 'dzi-01 'dzi-2 WAMAIE B WIS B NIFAUM (wowr) dn
umoq BUipp 1] [20) dZl-6 'dzl-0l 'dz}-9 WAMAIE B W9 g N1g/610 (Wwow) umog
70 === L (1e}8) 1831UBY uaalio Buo |
“dn BuM 1T () dzl-01 'dzl-9 w9 R Y18/610 (wow) dn
uonoun4 SHOd )UB] | SHOd ainssald uones0T NP uld Salip JOH uoiIsod Yyamsg |10|09 joog | ‘ON Yd3IMs

a A3¥ v01+-9080-00L ® £0L¥-9080-00L

9518T & 9524T | Page 118



ILLUSTRATED PARTS LIST

fﬂS T

Control Console Switch Diagram

N

IHM/G34
by
CrAral:

I

NOILYOO1 HOLON = W

¥®
1HMW/me

1HM/NYO

7T\

)

&

n én \évg

N7 e TN

M_
&

4R

— ] ),

\»é%ﬁu

b
%

9

1HM/>n8

I

L\_—><J s 1 ™

Fﬂ,\

o@b@m

b <@

A
WRITHS: 1¥OHS WOW dE WOIRHR
90L 1dda 90L 10da 901 1dda
GENIETTS ERETS ma oms

&Z%J

1

% &

y

& 9

W18/940

B o
A@.@Fﬁ 1
=¥

<9

A

07 01
WON e WON e
901 14dd 901 104a
NYO LMS 13A ZMS

1L 7 NIV

:

]
NS

T

<9

A

7\

01
nOA de
901 140dd
A¥O €MS
ey

8/a3y

AVHOVIA ONIHIM

HOLIMS

/&S.Qm
vogL X&

9518T & 9524T | Page 119



fﬂ_sr ILLUSTRATED PARTS LIST
v ..
Cylinder & Fittings

24

23
-4
22

16 15 14 13 12

9518T & 9524T | Page 120



fos1

ILLUSTRATED PARTS LIST

Parts List: Cylinder & Fittings

ITEM VENDOR PART#  FAST PART# DESCRIPTION
1 | TO8050806 | 610035 |ADAPTERSORBX3@'FPTOC | 2 |

2 TOBV3 610036 BREATHER 3/8"MPT
3 TO6801-04-08 610029 ADAPTER 80RB X4JIC
4 647952 620036 CYLINDER 2.5 X 16 WELDED

MI649262 SEALKIT
5 MI647953 620043 CYLINDER 5 X 16 WELDED 2
NS MI649096 SEALKIT
6 MI671325 620056 CYLINDER 3 X 12 2
NS MI661727 SEALKIT
7 6801 610030 ADAPTER 80ORB X6JIC
8 MI675418 620079 CYLINDER 3 X 16 WELDED 1.75 ROD (2014 -)
NS 649209(RK30WR-175TSS) KITSEAL
9 TOB6402-08-08 610083 ADAPTER 80RB X8JIC 1
10 16654 TUBE ACCUMULATORMOUNT 5
11 630020 ACCUMULATOR 80 CU.IN. y
12 TO64000808 610013 ADAPTER 80ORB X8JIC 2
13 MI645710 620006 CYLINDER 3 X 16 2
14 TO6805-08-06 610035 ADAPTER 80RB X 3/8" FPT90° 2
15 TOBV3 610036 BREATHER 3/8"MPT >
16 | TO2650-08-08-08 610071 CROSS8JIC 1
17 TO2406-08-06 610072 ADAPTER 8JIC TO 6JIC REDUCER 1
18 TOB6500-06-06 610023 ADAPTER 6JIC X 6J1C90° 1
19 TOB6402-04-06 610079 ADAPTER 60RB X6JIC 1
20 AFMPV14SAE 500000 VALVE 1/4 TURN#40RB 1
21 TO64000604 610007 ADAPTER 40RB TO6JIC 1
22 TO64000406 610008 ADAPTER 60RB TO4JIC 2
23 | AFFD50458DN22 630022 BLOCK HYDRAULIC FLOWSPLITTER 1
24 TO6602040404 610026 ADAPTER RUNTEE 5
25 FV273-017 630036 CARTRIDGE OPEN CENTER CONVERSION OPT
26 FV305-023 630037 COIL OPEN CENTER CONVERSION OPT
27 TO64000406 610008 ;\F?ggag_?lgﬂc X 60RB IS REPLACED BY ITEM 29 IN CURRENT
o8 TO65100404 g;{%%\ﬁvévTEléHMON IS REPLACED BY ITEM 30 IN CURRENT
29 TO64020606 610113 ADAPTER 6JIC X 60RB REPLACES ITEM 27 1
30 TOB4000606L 610103 ADAPTER 6JIC X 60RB LONG STEM REPLACES ITEM 28 & 31 1
31 TO64000404 ADAPTER 4JIC X60RB

9518T & 9524T | Page 121



f&r ILLUSTRATED PARTS LIST
o,

Hose Description: Cylinder & Fittings

HOSE CuT QTy.

DESCRIPTION SIZE 1ST END 2ND END LENGTH REQ. FUNCTION OFHOSE
520048 2-NV12-12SAE-M 4 HYDRAULICTIPS
610102 6801-10-10-NWO-TCT 1
610060 6400-8-10-0-TCT 1
FDM600039-13-ZN  [FDM4R17-4FJX-4FJX90M 1/4" FST. F90 87 1 BLOCK TO MAIN LIFT
" TEE TO MAIN LIFT
FDM 600039-11-ZN  |[FDM8R17-8FJX-8FJX45M 1/2 FST. F45 30 2 RIGHT/LEFT
STAUFFAG-2 52 TUBECLAMPS
FDM600039-7-ZN  |FDM4R17-4FJX-4FJX 1/4" FST. FST 100 2 |MAIN WING FOLD ROD
FDM600039-8-ZN | DMART7-4FJX-4FJX90M 14" FST. F90 100 2 MAIN TG FOLD
FDM600039-1A-ZN  [FDM4R17-6MJX-4FJX 1/4" MST. FST. 132 4  |BLOCK TOHARDLINES
FDM600039-2A-ZN  [FDM4R17-6MJX-4FJX90M 1/4" MST. F901 132 4  |BLOCK TOHARDLINES
FDMP603 FDMP603 124 4  |FLIP WINGCYLINDERS
BREAKAWAY WING
FDMP604 FDMP604 162 4 | CYLINDER FEED ON
MAIN
WING
FDM600039-3A-ZN | DMAR17-6MIX-6MJX 1/4" MST. MST 275 2 FARD e oE
FDMB00039-4A.zN  |FDM4R17-6MIX-6MJX 14" MST. MST 31 5 HARDHggEHlNGE
FDM600039-14-ZN  |FDM6R17-6FJX-6FJX 3/8" FST. FST. 112 1 TILT CYLINDER RIGHT
FDM600039-12-ZN  |FDM6R17-6FJX-6FJX 3/8" FST. FST. 118 1 TILT CYLINDER LEFT
BREAKAWAYWING
FDMP605 FDMP605 203 4 CYLINDER
HARDLINE TO
FDM600039-5A-ZN  [FDM4R17-6MJX-4FJX 1/4" MST. FST. 24 2 CYLINDER
FEEDBUTT
HARDLINE TO
FDM600039-21A-ZN  |FDM4R17-6MJX-4FJX 1/4" MST. FST. 26 2 CYLINDER
FEEDBUTT
HARDLINE TO
FDM600039-6A-ZN  [FDM4R17-6MJX-4FJX 1/4" MST. FST. 32 4 CYLINDER
FEED ROD
FDM600039-15-ZN  [FDM8R17-8FJX-8MBO 1/2" FST. #80-RING 340 1 BLOCKFEED
FDM600039-16-ZN  [FDM8R17-8FJXZ-8MBOZ 1/2" FST. #80-RING 350 1 BLOCKRETURN
FDM600039-17-zN | DMBR17-8MBO-10MBX90 1/2* | #80-RING *QION%‘ 200 1 PC VALVEFEED
FDM600039-18-zN  [FDM10R17-8MBO-10FJXF 5/8" #80-RING FST. 216 1 PUMPRETURN
FDM600040-208-zN | PMBR17-8FJX90MZ-10MBOZ | 4 . F90 *‘SION%' 25 1 PC TOPUMP

9518T & 9524T | Page 122



fﬂr ILLUSTRATED PARTS LIST
A,
Hydraulic System for Pump

Parts List: Hydraulic System for Pump

ITEM FAST PART# DESCRIPTION 8218 8224

1 520048 HOSETIP 2 2
2 PA600040-20B |HOSE PRESSURE TOVALVE 1 1
3 610086 HYDRAULIC FITTING 6801-8-10 1 1
4 610099 PC VALVE 13GPM

5 PA600039-17 |HOSE PRESSURE TOPUMP 1 1
6 610106 HYDRAULIC FITTING 6400-10-10 1 1
7 610102 HYDRAULIC FITTING 6801-10-10 1 1
8 PA600039-18 |HOSE PUMPRETURN 1 1

9518T & 9524T | Page 123



ILLUSTRATED PARTS LIST

fﬂS T

Trailer Manifold Connections — ISO YAW631943

(NMmoQ
1711 1Y)
NMOd
171L
1HO

0

i\

NOOSg NIVIN)
dn NOILO3S
H3LNIO NIVIA

1)

(4338 MVA MY)
433y

MVA

QYVMYVY3Y

i

(dn
(dn NOOS NIVIN)
1711 17) dn NOILO3S
dN ONIM Y3LNIO NIVIN n
1711 1431
1711 1¥) (
(NMOQ 1711 1) dnN ONIM 2>>oav
NMOQ LIL IHOI Ll 1
1711 NMmoa
1437 L11L
1HON
(1 1nO &
1NO @704 ONIM (
NMOQd WOOo€g
¥31N0 1431 NIVIN) NMOA
NOILD3S
NI o._w“_zmm__»\v, H3LN30 NIVIY
¥31N0 1431 2 110 dLL)
(1 LNO aIn) 1no alo4
1n0 ONIM ¥3LNO LHOIY
d704 ONIM (
ZNIdIL)
ain 1431
NI 104
(1L NILQIN) ONIM ¥3LNO LHOIY
NI 704 ONIM
Qi 1431 (z Lno aIw)
1NO @104 ONIM
(Lno a1o4 11
1NO @104 ONIM dIN LHOR
NIVIN L3431 (z NI QIW)
NI 704 ONIM
(NIa1o4 11 alN 1HoOIY
NI 704 ONIM
NIVIN L1437 (LNO @104 1HOIY)
1NO @104 ONIM
(43N3d zuw_%m_nm NIV LHOY
MVA
ayvMyO4 (NI 104 1¥)
(43NIdWVQ HT) z_ﬁ@w,_“_hw_,m_u__\,b
S|
INIdAVA (¥3INadNVA HY)
ANVH 14371 ISENE R\ |
aNVH
1HON

9518T & 9524T | Page 124



f&r ILLUSTRATED PARTS LIST
o,

YAW Block

9518T & 9524T | Page 125



XYNAH OLE ALEOW
e HOSNAS ANVAON TEMAINOH 086LE9

——
4IMOd 051 318vD
R 0961€9 RIS
-
P
[P
! a3 £56L€9 é".mumw(mw.go: 00.1€9
v 4 NOISNELXE 1BV
i.r.”U'/ HVHSS (SV3 ‘TN -t SERAL10GH
s ‘004 KOO8 'TEv)
- o RZi-0SZ0-Si |

s - %
—— G0 | &
|
cam ; e e
o > 7
o™ 2 ” w0
. s c.!..AV PP DI *1Sv4 0704 "XOBHILMS
tea— s S — ) m SPL-£L10-§90
o
|

N30 W0 VD mE-iLe-s

B

9518T & 9524T | Page 126

ILLUSTRATED PARTS LIST

210-0£10-£30

N30 '0ZL ISvd “I0N9vELN
'051 ‘NOUYTIVISNM Iy
F50-910=LL1

SS61E9

S00-00EL-SI |
T8V NOSKILG

- 33

I3
£ N30 OF 0S| N s g 30n
€ Wavav 31 TEO
BS0-00EL~SH | ﬂ

NOUDIS

£00~- 108Gt

01 "GN0N AITI0HINOY
10N008 "300N "316vD

> B = T el *ne |
6 e wasyre H »ML«W»«O«MN? I/E
Savi 331 MOCEDIY i et <y
4a'3 [3ANGS IO 75619 _ ,
' \ | |
\ 0104 1SV 'XOBHOLMS
Y SNBOSI N3AVA "X
¥ S00-0203-L11
296159 7
LS81E9 9G681€9
G96-LL10-61L 080~5L\0-F%0
HOLIMS. 003 '18¥ WOLMS. 1001
= =
6S61L£9
YO-00EL~Si1 -~ L 02
856159 LS61£9

12n00Nd Nvd ‘051 ‘N3

YITIOUINOD

fﬂS T

ISO AutoYAW / Fold, AutoBoom, & Raven Rate Control

K
& !
4SV4 '@IN0 NOILD3S 01 |
“I0HINDD LONO0KA 0S) "N
— SI0-0019~241

' i m 9S61£9




ILLUSTRATED PARTS LIST

, & JD Rate Control

fﬂS T

ISO AutoYAW / Fold, AutoBoom

W9 T WO TWEVD #9C-14L0-611
WIS UV ZZE-TLL0-L0L
SA0B XVIS Ol
08I INN [J¥8 6¥0ZZL0L0LL €359 @7
(MANTINI LON INNCW AYIdSIO XOEBHOLIMS -3LON

0SI “1SV4 "0104 'XOBHOLIMS
S¥L-€L10-£30

Q104 1Sv4 'XOSHOLMS
SNEOSI N3AVY “LIA
G00-0209-£11

E..;
e
ol AOGR o |
.0 M08 e
o
156159
96169 TOUINGD WA “J0ON
o YIAVHAS 1SV ‘0I04010Y £¥0-0£10-£30
om0 ‘0704 008 ‘318vD
w v 821-0£20-G11 _
LT == n“
2 00 on| _
T
J
on i
. rh -~ ~* 00 e 1
-~
- 5 -~ el 04 0105 4l 11
- 508 WUNO/OM
- e i) |
a -~ _— m SR WO
7 smmu 3.3! " {kes venn !
- e SHIAVAS
Py omm . 15V4 "01040L¥
Savl 331 MOOBOLY - et e
¥04 SHOLDINNOD DR 2561£9
Nid 3 1J3NNOD 310N
¢ |
// | _
\ |
\ = -
/ Hl.u 0SS wi) _
\ HH_ WS 0 |
b E BB s o » L
\ S | |
Hnw WS w11
OBl Wes W 1
| i
|
_ oS _ 02 8561£9
IOVHLIN "HO0BOLNY
300N ‘318¥) 9 6561€9
= il OOt = s e
it
o o G961£9 T18v2 NOISN3LX3 %md«% mem_mzzﬁ%.w
S 990-005L-511
D mnetn—— | - ml—————— - -g-w }
| 1981LE9
| 30MIVILIN "AO0EOLNY
‘N 081 N3
310-0€10-£30
W30 021 1Sv4 '301ovHLIN

‘0S1 "NOUYTIVISNI “LiX
| 990-8£10-£11

: gg61€9

9518T & 9524T | Page 127



ILLUSTRATED PARTS LIST

fBsT

HYPRO Cleanload Eductor & Mounting — 5 Gallon

To Fitting On

Bottom Of Tank

9518T & 9524T | Page 128



/5218

ILLUSTRATED PARTS LIST

Parts List: HYPRO Cleanload Eductor & Mounting — 5 Gallon

ITEM VENDOR PART# FAST PART# DESCRIPTION QTy.
1 64020H 540015 CLAMP, HOSE1.25” 2
2 1-1/4BH200 510013 HOSE, SPRAY 1.25EDPM 6.5
3 M100125BRB90 530065 MANIFOLD ELBOW 1 X 1.25HB 2
4 FC200 540001 MANIFOLD CLAMP 1" STANDARDPORT 3
5 150G 530014 GASKET 1" STANDARDPORT 3
6 MV100CF 500005 MANIFOLD VALVE STANDARDPORT 1
7 M200100TEE 530075 MANIFOLDTEE 1
8 3375P-05T5-05 570039 HYPRO CLEADLOADEDUCTOR 1
9 9250 PLATEADAPTER 1
10 687 PIN, SPRING 1.25 X 2"ZP 1
11 7981 HANDLETEE 1
12 67 790001 SPRING, CENTURY 2" FREELENGTH 1
13 262 WASHER, FLAT 3/4"ZP 1
14 7928 LINK,UPPER 1
15 153 BOLT, HH 1/2 X 1.5 GR5ZP 8
16 11632 BACKPLATE 1
17 231 NUT, HH 1/2” NYLOCKZP 8
18 154 BOLT, HH 1/2 X 2.5 GR5ZP 1
19 223 NUT, HH 1/2” JAMZP 1
20 152 BOLT, HH 1/2 X 1" GR5ZP 1
21 7925 LINK,LOWER 1
22 128 BOLT, HH 3/8 X 1" GR5ZP 4
23 769 NUT, HH 3/8 “ WHIZLOCKZP 4
24 M200150BRB90 530080 MANIFOLD ELBOW 2 X 1.5" HB 2
25 64024H 540016 CLAMP, HOSE15” 2
26 1-1/2BH200 510014 HOSE, SPRAY 1.5EDPM 5
27 CP46066-PP 530196 MANIFOLD ADAPTER 2 X 1.5FPT 1
28 CPC45512-PP 530194 MANIFOLD ADAPTER 2 X 1.25FPT 1
29 100G 530008 GASKET1” 3
30 FC100 540000 MANIFOLD CLAMP1” 3
31 M100125BRB90 530065 MANIFOLD ELBOW 1 X 1.25"HB 1
32 771 1/2" WIZLOCKNUT 8

9518T & 9524T | Page 129




f ﬂ_sr ILLUSTRATED PARTS LIST
A,
HYPRO Cleanload Eductor — 5 Gallon

9518T & 9524T | Page 130



/5218

ILLUSTRATED PARTS LIST

Parts List 99HYPINDO5: HYPRO Cleanload Eductor — 5 Gallon

ITEM VENDOR PART# DESCRIPTION QTY.
1 3371-0034S CLEANLOADEDUCTOR 1
2 3F12 PLUG,1/2” "
3 4541135N BALL VALVE, 1-1/4 SINGLE UNION 1
4 2800-0027 HANDLE, CLEANLOAD 1
5 9950-0043 BALLVALVE 1
6 1700-0045 GASKET: 2’'BSP 1
7 205070 LOCKING RING,2” 1
8 1530-0016 TANK, 5.8GALLON 1
9 2270-0119 GASKET: 2", TAPERED 1
10 220070 DRAIN HEAD,2" 1
11 510120 TANKRINSE 1
12 1410-0112 SLINGERRING 1
13 2210-0133 SCREW, #6 X 1” 8
14 TL12-0006 TANKLID 1
15 2210-0003 BOLT, 5/16-18 X5/8 2
16 2250-0077 NUT, FLANGED1/4-20 2
17 2210-0134 BOLT, 1/4-20 X 3/4SS 2
18 1510-0103 FRAME, BACK MOUNT(SHOWN) 1
19 2210-0132 SCREW, 10-24 X .375 2
20 3EL12 HB ELBOW1/2" 2
21 78-12 VALVE, SS TANKRINSE 1
22 3A12 HB, 1/2MNPT 2
23 3T12T HB TEE, 1/2 MNPT TO 1/2HB 1
24 3TT12 TEE, 1/2FNPT 1
25 3M12 NIPPLE,1/2" 1
26 G40004 GASKET,1” 1
27 C-510100 VALVE, BOTTLE RINSE BASEASSEMBLY 1
28 510110 BOTTLE RINSEHEAD 1
34 2900-0072 HOSE, BOTTLE RINSE, 1/2"EPDM 1
35 2900-0073 HOSE, TANK RINSE, 1/2"EPDM 1
36 2900-0074 HOSE, VALVE FEEDER, 1/2” EPDM 1
37 10500013 HOSE CLAMP,1/2” 6
N/S 6031-0378 LABEL /INSTRUCTIONS 1

9518T & 9524T | Page 131




f&r ILLUSTRATED PARTS LIST
o,

HYPRO Cleanload Eductor & Mounting — 7 Gallon

PRESSURE FROM PUMP
INSTALLED ON SIDE
VALVE STACK - -

9518T & 9524T | Page 132



/5218

ILLUSTRATED PARTS LIST

Parts List 99HYPINDO7: HYPRO Cleanload Eductor & Mounting — 7 Gallon

ITEM VENDOR PART# FAST PART# DESCRIPTION QTy.
1 540001 FC200 MANIFOLD CLAMP 2" STD PORT 5
2 530014 150G GASKET 2" STDPORT 5
3 530388 BJM220200SWP90 2" FP FLANGE X 2" STD FLANGESWP 2
4 530076 BJ-M200125BRB 2” MANIFOLD X 1-1/4"BAR 1
5 540015 64020H CLAMP HOSE1-1/4" 2
6 510015 1-1/4BH200 HOSE SPRAY 1-1/4EDPM 6.5
7 530077 M200125BRB90 MANIFOLD ELBOW 2” X 1-1/4’"HB 1
8 540000 FC100 MANIFOLD CLAMP1" 2
9 530013 100G GASKET1" 2
10 500005 MV100CF MANIFOLD VALVE STDPORT 1
11 530075 M200100TEE MANIFOLDTEE 1
12 570073 3375P05T57K HYPRO CLEANLOADEDUCTOR 1
13 687 PIN SPRING 1/4” X 2"ZP 1
14 7981 HANDLETEE 1
15 790001 67 SPRING CENTURY 2" FREELENGTH 1
16 262 WASHER FLAT 3/4" ZP 1
17 7928 LINK EDUCTOR UPPER 1
18 11632 MOUNT PLATE, BACK 9500TRAILER 1
19 7925 LINK EDUCATORLOWER 1
20 540051 NSKMCCOV3313Z1 CLAMP HOSE 2" WITH 3/8" ID 2
21 16560 PLATE ADAPTER HYPROCLEANLOAD 1
22 530079 M200150BRB90 MANIFOLD ELBOW 2" X 1-1/2’"HB 1
23 540016 64024H CLAMP HOSE1-1/2" 2
24 510014 1-1/2BH200 HOSE SPRAY 1-1/2”EDPM 5
25 530079 BJ-M200150BRB 2" MANIFOLD X 1-1/2’BAR 1
NS 800015 DECALINDUCTOR 1

9518T & 9524T | Page 133




fﬂ_sr ILLUSTRATED PARTS LIST
A,
HYPRO 7 Gallon Eductor

NOTE: When ordering parts, give
quantity, part number, description
and complete model number.
Reference numbers are used ONLY
to identify parts in the drawing and
are NOT to be used as order

13

Parts List 570073: HYPRO 7 Gallon Eductor

ITEM VENDOR PART# DESCRIPTION QTy.
1 3371-0038R EDUCTOR (FOR MODEL 3376-1170) 1
2 PV1/2F1/2M-MA PROCLEAN CONTAINER RINSE 1
3 PC1/2F-36075 NOZZLE, PROCLEAN CONTAINER RINSE 1
4 7250-5000 TANKVALVE 1
5 TL16-0006 LIDKIT 1
6 3350-0180 STRAINER 1
7 1700-0253 GROMMET 1
8 2404-0413 HOSE BARBFITTING 1
9 2404-0414 ELBOW FITTING(1/2”) 3
10 3305-0113 TWO-WAY VALVE(1/2’) 1
11 2404-0386 FITTING 1
12 2404-0415 TEE FITTING(1/2") 1
13 1510-0128 MOUNTINGRING 1
14 2210-0201 HEX BOLT, M6 X 1 X25 2
15 2210-0200 HEX BOLT, M6 X 1 X80 2
16 1510-0127 BRACKET 1

9518T & 9524T | Page 134




fos1

ILLUSTRATED PARTS LIST

Raven SCS450 Console

Parts List: Raven SCS450 Console

ITEM | DESCRIPTION RAVEN PART#
1 MANUAL ADJ .SWITCH 412-2011-049
2 RATE1 / RATE2 / MANUALSWITCH 019-0159-078
3 POWER SWITCH 412-2011-048
4 BOOM SWITCH 412-2003-010
5 MASTER SWITCH 412-2011-046
6 MOUNTING BRACKET 106-0159-437
7 MOUNTING KNOB 106-0159-438
8 FUSE HOLDER 510-2001-018
9 FUSE, 15AMP. 510-1003-003

CONSOLE CONTROL CABLE (10FT.) 115-0159-492
10 CONSOLE CONTROL CABLE (3FT.) 115-0159-707

FLOW CONTROL CABLE (6FT.) 115-0159-495
11 FLOW CONTROL CABLE (12FT.) 115-0159-496

FLOW CONTROL CABLE (24FT.) 115-0159-708

FLOW METER CABLE EXT .(6FT.) 115-0159-016
12 FLOW METER CABLE EXT. (12FT.) 115-0159-017

FLOW EXT. CABLE (12FT.) 115-0159-493
13 FLOW EXT. CABLE (24FT.) 115-0159-494
14 ASSORTED TERMINA LKIT 117-0159-402
15 SWITCH COVER 063-0159-734
16 1-SET FILLER SPACERS 117-0159-421
17 FACEPLATE ASSEMBLY 063-0172-024
18 DISPLAY BOARD SPACER 107-0159-478
19 LCD DISPLAY BOARD 063-0171-961
20 PROCESSOR BOARD (SERIALINTERFACE) 064-0159-745
21 CONNECTOR PLATE ASSEMBLY (SERIALINTERFACE) 063-0172-022
22 BACK ASSEMBLY 063-0159-530
23 SCS450 CONSOLE (SERIALINTERFACE) 063-0171-220

9518T & 9524T | Page 135




8T

ILLUSTRATED PARTS LIST

Control Console Harness — 115-0171-085

J1 .

CONSQLE END
16 PIN CONNECTOR | ¢

12

L]

13

-, — = —

13

16

WHITE 12 GA. WHITE 14 6A, —(< 1 |
WHITE 18 CA. WHITE 14 6A. —< 15
WHITE 14 CA. :
BROWN 18 CA. o 2 y)
YELLDW 18 GA e /bEC 3
GREEN 18 GA. INC./DEC. "
BLUE 18 GA. 804V 3 5
BLAGK 18 GA. SL 6
BLK/WHT 18 GA B0OM 4 7
BRN/WHT 18 CA. T 8 J2
CABLE END
BLU/WHT 18 GA. B0AM & 9 16 PIN CONNECTOR
ORG/WHT 14 GA. T1
EI REMOQTE SWITCH

CABLE-SHIELD (4] TLEW BNE. 11
CABLE-BLACK 20 GA. : : FLOW v5V 12
CABLE-RED 20 GA. —J Flow 5¢ 13

ORANGE 14 CA. —1< 14

ORANGE 14 GA. T2
QORANGE 14 GA. +12V SWITCHED

ORANGE 14 GA. —
WHT/BLK 18 GA = 10

RED 14 GA. 16
RED 14 GA. —

RED 12 A —<6 \_9—RED 12 GA

F1

SN
5 | RADAR

9518T & 9524T | Page 136



fos1

ILLUSTRATED PARTS LIST

Harness Extension - 115-0159-856 12’
Harness Extension - 115-0159-857 24’

J1

16 PIN
CONNECTAR
CONSOLE END

RED 14 GA

WHITE 14 GA

ORANGE 14 GA.

= CABLE-RED

CABLE-BLACK

— CABLE-SHIELD

<

o

o

BLACK 18 GA

BLUE 185 GA.

N

GREEN 1B GA.

YELLDW 18 GA

BROWN 18 GA.

WHTE 14 GA

WHT/BLK 18 GA.

BLU/WHT 18 GA.

BRN/WHT 18 CA.

BLK /WHT 18 GA.

+ BATT / 16
- BAIT 15
+12v SNITEHER 14
L
: : +5V 12
| |
lL : CN [
-+ 11
HOM 7 10
B
0AM 6 g
BOOM B
|
16 PIN
CANNECTOR
BOg 4 7 | CABLE END
BOOM | EI
BUONM 3 g
OEC 4
ING 3
M
BDOM 7 2
—BATT l
NS

9518T & 9524T | Page 137



81

ILLUSTRATED PARTS LIST

Control Harness - 115-0171-086 6’
Control Harness - 115-0171-129 12’

J2

16 PIN
CONNECTOR

o e ———

$

e e —

~—

T —

N —

CABLE-RED o, noeson =3
J1
CABLE-BLACK 15 o2 <9
3 AN
CABLE-SHIELD b VIC < 1 | GARLE Ass
CORD-YELLOW ¢y M 1] I3
- 2 WaAY
CORD- GREEN e 5 | Eorp Assy
BLACK 19 GA, oroM 1 -
WHITE J4
B | 3 way
ORANGE TOWER
= A
BROWN 18 GA. S 2 ¢ |
wre | J5
3 WaY
QRANLE TOWER
> A
BLUE 18 GA ®m ¢ |
WHITE J6
B | 3way
QORANGE TOWER
oA
BLK/WHT 18 GA Rt 4 o]
J7
VHITE 14 GA. L a1 = wnrme |
B | 3 way
= ORAN GE TOVER
ORANGE 14 CA  —=2uC gP-2 N
BRN/WHT 18 GA BN > g I8
WHITE
B | 5war
ORANCE TOWER
S A
BLU/WHT 18 CA BlaM ¢ Suen
NHITE J9
g | 3war
ORAN GE . TOWER

9518T & 9524T | Page 138



f8ST

@

ILLUSTRATED PARTS LIST

Cable 10 Boom, 115-0171-314, 24’

Ny MSA /\

/\ P O

N

ops 10 Beow 1§01 S ik
WRING—DIAGRAW

. IA‘ — 23
1 17A) CHL-WED 20 GA (FLUW S} CHLY " 'I (e 7
) iy @32
(16A) CBL-Fir 20 G2 (FLOW +5V) CB e /P
2 { () a1
o [45A) CBL-SL0 20 GA (FLOW GND) CR -~ (s
3 — 53
7 " P 53 >
-5 G o2
: ) B84 20 0 - ) :
=
RED 20 GA
I 2 s, B 1
- S 70 CA (PRESS GND) CEL2 it
T M /‘
- (14A) YELLOW 16 CA (WC)
- M
(1305 GREEN '8 CA (D€0) =(e
[} D)
(3A) BRACK 18 GA (B0QMm 1) S
% B
(1) WTE 16 GA. (-3ATT) (e
J § 4‘— HA
— {(1A] WHITE 14 CA. (-8ATT) S {218) FED 16 LA (eBATY) —
b c
{44) BROKN 15 CA. (B0OM 2) —Cr
6 8
(1C) WHITE 16 GA (-BATT) ol *
& A
21C) RED 16 GA. [+BATTY —<
(SA) BUE 18 G4 (80OV 3 [~oCe
1) WHITE 18 GA. {-BATY) |+
7 A
(210) RED 16 GA [48ATT) —————f—aC¥
! g
{6A) BUACK /WTE 18 .CA [EDOM A1) e
5 8
R . (1) WHITE 16 GA (<BATY) ———f—<(»
S (JAA) RED. 14 GAL (4 BATY) & A /
(21) RED 18 CA (4+84T7) —
JNE A
14
e (24) WHITE 14 A (-BATT) \“
J ) me
(9A) WHITE/MACK 18 CA (800N 7) —1—=C*
na
{ZC) WHITE 18§ GA. (-BATT) e
N A
{22C) BED 16 CA [+84TT) [~
nre
{104) WHITE/BROWN 13 GA (B0OW 3) (e
12 E
20) WITE 16 GA. (~BATT) e
NZA
(720) RED 16 GA (+84TT) {—eCe
\ 13
{11A) WHITE/BLUC 18 Ok (BoOW 9) ——1—=C=
N E
) (22) WHITE Y6 GA (-BATT) e
. % '
20 RED A GA (48T 134
v {775) RED 16 GA. (4BATT |—Ce >
11 s
(124) PWK 18 GA (BOOM 10) s
e B
{2F) WNITE 16 CA [-BATT) (e
g A

(22F) RED 16 GA (4BaFD)

1497

=
L—115-0171

| e

2/ oF N\ 6

9518T & 9524T | Page 139



f ﬂ_sr ILLUSTRATED PARTS LIST
.y .
Cable, Adapter 6 Boom To 10 Boom, 631889

— — —

16 € RED 14 GA. - 1L < 36
15 & WHITE 14 GA =Lt S R
14 & ORANGE 14 GA, 124 SWITCHED |, 5,
13 ¢ CABLE - RED - < 28
12 & CABLE - BLACK i < 25
1€ CABLE - SHIELD Ll < 21
9 ¢ BLUMHT 18 GA. BOOME . 2f
ol 8 € BRN/WHT 18 GA BN ey J2
CONNE?T%IQ -, BOOM 4 37 PIN
CONSOLEEND | S SRR AR, 7| CONNECTOR
6 < BLACK 18 GA BOOMY 23
5< BLUE 18 GA. BOOM 3 < 6
4 ¢ GREEN 18 GA. =6 <15
3¢ YELLOW 18 GA e <18
2 ¢ BROWN 18 GA. ittt S U
|14 WHITE 14 GA - L0 SO P
[ A RED 18 GA Ll i O ET
4 PIN B & BLACK 18 GA. Ll SR
WEATHER apa s
PAK C« WHITE 18 GA. <12
D€ GREEN 18 GA. e <13

9518T & 9524T | Page 140



f&r ILLUSTRATED PARTS LIST
o,

Lighting

ITEM FAST PART# DESCRIPTION QTy.
1 104 BOLT, 1/4 X 2" GR5ZP 1
2 235 NUT, CENTERLOCK, 1/4"ZP 1
3 249 WASHER, LOCK, 5/16" ZP 4
4 590229 BOLT, 8 X 20 MM 8.8ZP 4
5 740035 SAFETY LIGHT WIRINGHARNESS 1
6 740024 AMBER WARNINGLIGHT 2
7 740025 RED TAILLIGHT 2
8 740031 LIGHTMODULE 1

9518T & 9524T | Page 141



fﬂ_sr ILLUSTRATED PARTS LIST
AP,
Blue Light Kit

Parts List 28750: Blue Light Kit

ITEM | PART NO. QTY. DESCRIPTION
1 28940 1 |PLATE, RH SPRAY LIGHT BRACKET
2 28942 1 |PLATE, LH BLUE SPRAY LIGHT MOUNT
3 28949 1 |PLATE, PROX SWITCH MOUNT
4 | 596101M | 10 [BOLT, HH 1/4-20X3/4 GR5 MAGNI
5 | 596235M | 12 |NUT, CENTERLOCK, 1/4-20 MAGNI
6 632121 1 |PROX SWITCH, PARKER
7 740057 1 |HARNESS, BLUE SPRAY LIGHTS
8 740058 2 |LARSEN BLUE LED SPRAY LIGHT

9518T & 9524T | Page 142



ILLUSTRATED PARTS LIST

fﬂS T

1 Gallon Tank

Foamer,

(A 7,1 2qm m duind 1o1ep\ 6817-1

AJuo 1010w 1833 WY TLT €817-1

(107em) 81 2qmy dwnd (1 /1 §9L1-1

dwrep 9z # Lp€1-1
was /1 XqUp/1 8HE1-9

Auo 320[q plOJIUBIN 010Z-LA TEET-T

prouajos Aem 7 90.L1-9

/T $9S0-9
Aquo
£poq 010T-ALALY 0THT-d

AJuo Yue) ayrym uojred | zo€z-a
AJuo yuey moyja4 uoyes | 86£7-9

%-:0 U108 V_EE wmm0|m—
oddruadid w1 €720-9

Sum Y/ X3/1 $101-9

mf—mm x:w- _NEQF_—

uoy[e3 | 1aysen) deoyue[ /¢€7-9

uoyed | dep yuep ¢617-9

.

X0g] [01U03 ON] --ASse Jue[ Arun Jamod [0+Z-9

19) Iy 0S00-4
QA 1 2qm m duind ajene0u0) 96£7-9

S?[qeD) M Xog] [0NU0) 0T10Z-ALA

Auo Jojow 1833 W 1 7817-9
(a1enuaouod) aqny dwind Q1 §/1 LpL1-d
dwrep €7# $972-4

waIs /1 XqU91/¢ 0£588-4

Jossardwo))
wenyderq
$200-4

Mmoqpa qu /1 XWg/T LOLO-H

uoruniy/1 $590-4 %ﬁ

QATBA Y020 18/€ 966 1-T

Snyd sewgy wid § 8% 1-9

e

NN

} /T X WIS §/€ €804

QATA YO2U218/€ 96619

peayy[ngig/¢ 79¢0-4

urd g worsueIxy ()7

00¥T-4 @

9518T & 9524T | Page 143



f&r ILLUSTRATED PARTS LIST
o,

Richway Foam Marker 3 Gallon Tank

Tank Cap
E-1705

Tank Only

E-2241
\

Bulkhead 1/4” QC

E-0401
1
Liquid Pump :
Liquid Pump Only g
E-1357
Liquid Pump Tubing (18”) Q‘ o 2
s E-1765 ® Foam Mix Chamber
m x 1/4hb elbow @& Mix Chamber Only
E-0023
2 E-2158
14 st;r;‘ 3:81 l4hb ® 1/4T x 1/4m elbow QC
E-0395
Speed Clamp ‘d A 1/4m x 1/4T “Y”
E-1347 o" E-2266

Y
D\ Relay
"\ E-2160
:Q o f:
Ok
/ i
Foam Concentrate Pump
Liquid Pump Only CONTROL MODULE ASSEMBLY
E-1372 E-1722
Liquid Pump Tubing (18”) Compressor 3-Way Actuator
E-1765 Diaphragm Compressor E-1707
1/4m x 1/4hb elbow E0024 1/8m x 1/4t elbow (QC)
E-0023 Compressor Filter E-0969
1/4 stem x 1/4hb E-0050 1/4 Stem x 1/4t elbow (QC)
E-1348 1/8m x 1/4hb elbow £.4708
Speed Clamp E-0707 Control Module Block Only
E-1347 E-1721

9518T & 9524T | Page 144



[T

ILLUSTRATED PARTS LIST

Richway Foam Marker Liquid Flow

Concentrate
In From Liquid Flow
Tank
1/4"MX Mixing Chamber
A oty D 3
: E-2)1g9 o E-2)1\28u Yo. / Manifoéd_ 1B7|(2)<1:k0n|y

Tubing b
Clamp
E-1347

1/4” Stem L//

X 1/4" HB
E-1348

1/4" T X 3/8"T
Union
E-1618

1/4” Duckbill |
Check Valve
AP-1998

C

3-way Actuator
® E-2068

%\\1/4“MX .
1/4" T Stem
E-0650 =
é 1/4"T / n
— Y-Fitting
3/8"T

- Water
E-2280 Bulkhead
eo03s2 | InFrom
Control Module . Tank
a Assembly w/ 2 an
111/: TStEeIrbn X Actuators
ow
% ' E-1728 E17R2
/ |
L~ | L~ | |
,‘ 1/4" Stem X
1 1/4" T Elbow
E-1728 |

Duckbill
Element
AP-6192

9518T & 9524T | Page 145



f&r ILLUSTRATED PARTS LIST
o,

Richway Foam Marker Compressor

= Air Flow

Compressor Filter

£00%0 \

Diaphragm Compressor

3/8" Duckbill
Check Valve
AP-1996 1/8" M X
1/4" HB Elbow
Duckbill E-0707
Element
AP-6192

9518T & 9524T | Page 146



f&r ILLUSTRATED PARTS LIST
v .

Richway Foam Marker Wiring Harness

Concentrate To
""" Power unit

Liquid Bulkhead 1/4" OD Poly 14" TX 14" F 1/4" Screen
1/4" T Bulkhead O-Ring Tubing (per foot) (QC) 1/4 M Nipple Strainer
M-0401 M-1766 E-0286 M-1014 M-0723 M-0398

FIGURE 10 - Versa Trac Tank Components

APP 4

Weather Pack | | Weather Pack | | Weather Pack
Bilue: -Red White Black

ABCDEF ABCDEF ABCDEF

Concentrate M

Pump

Yellow

White
Water Black | | Green Green
Pump

Blue
Bl
Black Bl
Black | | Black
ontrol
ﬁodu(e: Black Blue
Black | | Black
Bl
Switch
; i i White Box
Diaphragm i Relay
Compressor Red
Red

9518T & 9524T | Page 147



f&’ ILLUSTRATED PARTS LIST
o,

Richway Foam Marker Foamhead

Foamhead Outlet Foamhead Top
Nipple w/ Screens

/ E-1065
E-0904 \" ]I

Foamhead Gasket
E-1066

14T x1/4M
Foamhead Primary Screen gﬂ Elbow
E-1067 E-0395
/ T ] 9@{9]\ 1/4Mx 3/8 T
Straight w/ Venturi
Foamhead Base E-1224

E-1068 _ 1/4 M x 3/8 M
/ﬂia Reducer 1/4 F Tee (Brass)
E-1694 E-0400

Foamhead Bracket
E-1071

9518T & 9524T | Page 148



f&r ILLUSTRATED PARTS LIST
o,

Richway Foam Marker Boom End

Boom End Elbow
#16 Clamp

E-0029

#28 Clamp
E-0042 Remote Mount
FoamheadAssembly
E-1986

1 1/2” Drop Hose (2 ft)
E-0013

Collector Def ector
CD-150-NO

9518T & 9524T | Page 149



f&r ILLUSTRATED PARTS LIST
oo Y

NORAC Auto Height Boom Control UC4+

9518T & 9524T | Page 150



5218

ILLUSTRATED PARTS LIST

Parts List: NORAC Auto Height Boom Control UC4+

ITEM VIEERD%R DESCRIPTION QTy.
1 44658-19 CABLE INTERFACE UC4 BC C13 FT1 MAIN 1
2 44651-03 CABLE EXTENSION VALVEGENERIC 1
3 44650-35 CABLE POWER GENERIC PULL-TYPE 1
4 4461BC+ UC4 PLUS BOOM CONTROL PANEL 1
5 44658-20 CABLE INTERFACE UC4 BC C12 FT1 WINGS 1
6 44664 CABLE UC4 CAN NODE DUAL 1
7 44668 CABLE UC3 SENSOR BRANCH 1 AMP RECEPT 3 AMP PLUGBC 1
8 44631 UC4 ULTRASOUNDSENSOR 3
9 44642 UC4 PLUS ROLLSENSOR 1
10 44641 UC4 PLUS ROLL SENSOR W TEMPERATUREPROBE 1
11 44933D VALVE BLOCK UC4-BC 2-STATION CC/LS VARIABLE RATE DUETSCH 1
12 44656D CABLE VALVE VARIABLE RATE DUETSCH 1
NS 44656 CABLE VALVE VARIABLE RATE DIN TERMINAL NS

9518T & 9524T | Page 151




fos1

ILLUSTRATED PARTS LIST

NORAC Hydraulic Valve Block

o\ /""/

&r
SPRAYER MODEL SPECIFIC

Parts List: NORAC Hydraulic Valve Block

ITEM VENDOR PART# DESCRIPTION QTY.
1 \W400-6-6 HYDRAULIC COUPLING - MODEL SPECIFC 2
2 44897 FILLER CAP WITH 60RBPORT 1
3 104827 HYDRAULIC FILTER ELEMENT, 3000 PSI IN-LINE 10 MICRON 1
4 44896 FILTERINSERT 1
5 104998 O-RING 5/8 X 0.420 ID X0.103 1
6 44923 \VALVE BLOCK2 STATION CLOSEDCENTER 1
7 104943 HYDRAULIC CHECK VALVEC-10-2 3
8 44928 ORIF CE INSERTO0.047 2
9 104944 CHECK VALVE CARTRIDGEC-10-3S 2
10 103381 PLUG4MBP 5
18 105723 HYDRAULIC VALVE12V 1
19 100739 HEX SOCKET CAP SCREW 10-24 X 2" 8
20 105948 COIL NUT & O-RING FOR NORAC #10599 & 105723 4
21 105926D COIL 12V FOR NORAC #10599 & 105723 4
21 105927 COIL 12V FOR NORAC DIN 4
22 103312 MALE ADAPTER6MB-6MJ 2
23 104369 PLUG6MBP 2

9518T & 9524T | Page 152



f ﬂ_sr ILLUSTRATED PARTS LIST
A D,
NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS

=

1]
™= 3 For60-66

C4 For 80-100°

£ n 9

————— Existing Lines

Parts List: NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS

ITEM  PART NUMBER NAME QUANTITY PICTURE

F02 105588 TEE ADAPTER - 4FJXR 4MJT 2 &

s
FO3 104632 TEE ADAPTER 8FJXR8MJT 2

-
-
-:i.i s
F04 103312 |MALE ADAPTER - 6MB 6MJ 4 w
—
“ |

FO5 104369 PLUG -6MBP 2

9518T & 9524T | Page 153



f&r ILLUSTRATED PARTS LIST
oo Y

NORAC Auto Height Sensor Brackets

Parts List: NORAC Auto Height Sensor Bracket

‘ ITEM  FAST PART# DESCRIPTION QTy.
1 590118 U-BOLT 1/4 X2 2
2 228 NUT HEX 1/4" NYLOCKZP 4
3 16737 SPACER SENSORMOUNT 4
MOUNT
4 16715 BREAKAWAYSENSOR 2
5 16721 MOUNT CENTERSECTION 1

9518T & 9524T | Page 154



fos1

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Harness

Note:This cable end

is notused.
— /
= P16B
P4 ' P3
= —
) - |
P16A = — — |D = R16
P4
GND BLK @O
CAN+ ORG @O
+12Vv RED @O
CAN- BLU/BLK @O
P3
——oQ +12v red
O® UNUSED
0® GND blk/wht
Pl&A R16&
GND BLK/WHT + blk/wht @ OF—— ———= @ GND BLEK
REMOTE MANUAL BLU + blu @ O ® @ RREMOTE MANUAL BLU
LEFT-UP GRN + grn @ O ® @ LEFT-UP GRN
MOTION INHIBIT org ®0 L3 @ CAN+ ORG
+12V red + red/blk & O-F L ®® +12V RED
LEF T-DOWN WHT + wht ® O ® @ LEFT-DOWN WHT
GND WHT/RED + RED/BLK @O B @ GND BLK/WHT + WHT/RED
REMOTE AODTO blu/blk ® O L W@ OAN- BLU./BLK
MAIN-DOWN BLU/WHT  + blu/wht @ O-§ ® @ MAIN DOWN BLU/WHT
RIGHT-UP GRMN/BLK + grn/blk (@ O B’ @ RIGHT-UP GRN/BLK
MAIN-UP GRN/WHT  + gra/wht @ O-§ ® @ MAIN-UP GRN/WHT
BYPASS ORG/BLK + org/blk @ O-§ R @ BYPASS ORG/BLK
@0o L ® @ GND RED/BLK
RIGHT-DOWN WHT/BLK  + whi/blk @ O-§ = @ RIGHT-DOWN WHT/BLK
ROLL-CCW RED/WHT + red/wht @ O-¢ ® @ ROLL-CCW RED/WHT
ROLL-CW BLK/RED blk @ O-§ ® @ ROLL-CW BLK/RED

SYMBOL ®
SYMBOL O
SYMBOL O
SYMBOL &

DENOTES PIN CONTACT

DENOTES SOCKET CONTACT
DENOTES
DENOTES CAVITY PLUG

EMPTY CAVITY

P16B

blu @0
grn @O
org @O
red/blk 0D
wht @O

REMOTE AUTO hklu/blk @O
blu/Wht Q@O

MOTION INHIBIT

REMOTE MANUAL
+12V

LEFT-UP
LEF T-DOWN

MAIN-DOWN

bk @o0—

(s lie ooo
RO
XE XXX
2<oo<zo
< LEL
ce £ o0
S B
L ®0g
@ o Y
S
o 83
PLE5T 0w
ET I =T
IZa528
=
2ca=2os>
¥=xowm

®0
®0
®

9518T & 9524T | Page 155



fﬂ_sr ILLUSTRATED PARTS LIST
v ..
NORAC Auto Height Boom Control Extension Harness — No. 4465103

Connect To pg
44664 ([

) S6A
Connect To

44656

> w0 @M om

T6A
Connect To
7
\ ) S3
4 Not Used
P16
Connect To
]
44658-20
-
~
P4
GND BLK® O—— SBA
E'fg'; ggggg 8 @ RIGHT-UP GRN/BLK + RED
CAN-  BLU/BLK@D— —2 @ GND BLIC % BLK
® © RIGHT-DOWN WHT/BLK + YLW
——& @ LEFT-UP GRN + GRN
L—@ © GND BLK + BLK
—@ @ LEF T-DOWN WHT + WHT
P16
GND BLKO DO T6A
REMOTE MANUAL BLU@D
LEFT-UP GRNQ® O QO ® MAIN-UP GRN/WHT — Flip Wires A&B For
CAN+ ORG® O O ® MAIN-DOWN  BLU/WHT— Truss Boom 120/132'
+12v REDO O o @ LEFT-DOWN WHT
LEFT-DOWN WHT @O “—O@® LEFT-UP GRN
GND BLK/WHT + WHT/REDQ@ O H———0® RIGHT-UP RED
CAN- BLU/BLK ® o— '——Qa® RIGHT-DOWN YLW
MAIN-DOWN BLU/WHT @ O
RIGHT-UP GRN/BLK @ O <3
MAIN-UP GRN/VHT%L‘.‘
BYPASS ORG/BLK @ O ® ® ROLL-CW ~ BLK/RED
GND RED/BLK + m.umsngn _@g GND WHT ROLL
RIGHT-DOWN WHT/BLK @ O ®® ROLL-CCW  RED/WHT
ROLL-CCW RED/WHT @ o J -y BIAS
ROLL-CW BLK/RED @ &
T3
0@ BYPASS ORG/BLK  BYPASS/
Q@ GND GRN  DEM MAN
0 @© REMOTE MANUAL  BLU
GTe S6B
GND BLK @ @® GND GRN
GND BLK ® —= ® GND WHT
GND BLK © ——® © GND BLK
GND BLK @ ———®® GND BLK
GND BLK ® ® ® GND BLK/WHT + WHT/RED
GND BLK © ® ® GND RED/BLK + BLU/RED

9518T & 9524T | Page 156



f ﬂ_sr ILLUSTRATED PARTS LIST
A D,
NORAC Auto Height Boom Control Sensor Cables

ltem C02: 44668 — Sensor Branch Cable

1 - BLACK

2 - GREEN TERMINATION
3 - RED RESISTOR BETWEEN
4 - WHITE PINS 2 AND 4 150 Ohm

o
(L

I
/
Il

—é:

il

1 - BLACK I - BLACK 1 - BLACK
2 - GREEN 2 - GREEN 2 - GREEN
3 - RED 3 - RED 3 - RED

4 - WHITE 4 - WHITE 4 - WHITE

Item C02B: 44668 — Cable UC4 CAN Node Dual

1 - BLACK

2 - GREEN 1 - BLACK
3 - RED 2 - GREEN
4 - WHITE 3 - RED

Tl
B
e

|
[
(L]

|
i

1 - BLACK 1 - BLACK
2 - GREEN 2 - GREEN
3 - RED 3 - RED

4 - WHITE 4 - WHITE

9518T & 9524T | Page 157



f ﬂ_sr ILLUSTRATED PARTS LIST
A D,
NORAC Auto Height Boom Control Valve Cable

Item CO03: 44656 — Valve Cable (Variable Rate)

DIN Terminal

BIN EUNCTION
A GREEN RIGHT-UP
B BLACK GND

C WHITE RIGHT-DOWN
D GREEN LEFT-UP

E BLACK GND

F WHITE LEFT-DOWN

PIN WIRE COLOR EUNCTION

1 GREEN RIGHT-UP

2 BLACK GROUND

PIN FUNCTION 3 NOT USED  NOT USED
1 GREEN LEFT-UP
2 BLACK GROUND

3 NOT USED NOT USED

PIN WIRE COLOR  EUNCTION PIN WIRE COLOR FUNCTION
1 WHITE LEFT-DOWN 1 WHITE RIGHT-DOWN
2 BLACK GROUND 2 BLACK GROUND

3 NOT USED NOT USED 3 NOT USED  NOT USED

—

-
oo o
B 8
i
i} :3

—_— o
oy
] T,
: Jﬂ.h.. [ & ==
L w
446560 gabll v
CFT W [r 28 ]
T R, I —

DLIEtS_Eh T DN R b ow e
Terminal - s

9518T & 9524T | Page 158



f ﬂ_sr ILLUSTRATED PARTS LIST
A D,
NORAC Auto Height Boom Control Main Interface Cable

Item C13: 4465819 — Main Interface Cable

WIRE LABEL DESCRIPTION:

R2A - MAIN

R2B - DOWN/DIRECTION
S6

rep PE2A
—O @ Main
—O0@ Ground
YLW
R2A
—® O Main
BLK —® @ Ground
rep PEB
se —O @ Down/Direction
—a Ground
Main @ B BLK \rL\.c.'a o
Main Down %: T R2B
®a > (@ Down/Direction
©a = WHT “—® @ Ground
[G]::]
T6 BOO B
[ololclolalo)
ceg¢
555
Dse | @00 !
l m@® I
R
I |
L - — - -4

9518T & 9524T | Page 159



fos1

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Wing Interface Cable

WIRE LABEL DESCRIPTION:

R2A - LEFT
R2B - RIGHT
R2C - BYPASS
- Cl2

$3

83

BLK

BLK

Item C12: 44658-20 — Wing Interface Cable

—R® O Left

—® @ Ground

rep P2B
—O @ Right
—0O @ Ground

YLW

WHT REB
— =R (D Right
—® @ Ground
RED
P2C

Bypass ® B
®8

Rem. Manual © &

WHT

T3

Left ® O
Right ® O

=

® | Rem. Moruol @& O————

®_I
@

DS3

o

B
|
| E

0@ Bias-up/Bypass

~0 @ Ground
YLW
ReC
G} Bias-up/Bypass

“® @ Gruond

9518T & 9524T | Page 160



fos1

ILLUSTRATED PARTS LIST

Severe Terrain Kit UC4/UC5

Parts List: Severe Terrain UC4/UC5

FAST

‘ ITEM VENDOR PART# PART# DESCRIPTION
1 NO44631 631900 SENSOR UC4 2
NS NO43750 631911 SENSOR UC5 2
2 228 NUT HEX NYLOCK ZP 3
3 16720 SENSOR MOUNT 2
4 115 BOLT HH 5/16 X 1 GR5ZP 3
NS NO44669 631901 CABLE SEVERE TERRAIN UC4 1
NS NO4222010A CABLE SEVERE TERRAIN UC5 1

9518T & 9524T | Page 161



f ﬂ_sr ILLUSTRATED PARTS LIST
AhH
UC5 NORAC Kit Layout

Connect To
_Display

Existing
Power Coble

¥, 10 Fast
Main &
Direction

9518T & 9524T | Page 162



f&’ ILLUSTRATED PARTS LIST
o,

Item CO1: 43220-10A — Cable UC5 Network 14 AWG — 10M

P6A PEB
ECU GND BLK OO 0 @O BLK ECU GND
SIG GND ORG @O 0 ® ORG SIG GND
CANL WHT @O 0@ WHT CANL
CANH GRN @O 0@ GRN CANH
SIG PWR BLU ® 0O 0® BLU SIG PWR
ECU PWR RED ® O 0 ® RED ECU PWR

ltem C02: 43220-01A — Cable UC5 Network 14 AWG - 1M

P6A P6B
ECU GND BLK QO O @® BLK ECU GND
SIG GND ORG @O 0 ® ORG SIG GND
CANL WHT @O 0@ WHT CANL
CANH GRN @O 0@ GRN CANH
SIG PWR BLU ® O 0® BLU SIG PWR
ECU PWR RED ® O 0 ® RED ECU PWR

9518T & 9524T | Page 163



f&r ILLUSTRATED PARTS LIST
o,

Item CO03: 43210-03A — Cable UC5 Network 18 AWG - 3M

P6A P6B
ECU GND BLK OO 0O ® BLK ECU GND
SIG GND ORG ® O 0 ® ORG SIG GND
CANL WHT ® O 0 ® WHT CANL
CANH GRN @O 0 @ GRN CANH
SIG PWR BLU ® O 0® BLU SIG PWR
ECU PWR RED ® O 0® RED ECU PWR

ltem C04: 43210-01A — Cable UC5 Network 18 AWG - 1M

P6A P6B
ECU GND BLK OO 0 @ BLK ECU GND
SIG GND ORG @ O 0 ® ORG SIG GND
CANL WHT @ O 0@ WHT CANL
CANH GRN @D 0 ® GRN CANH
SIG PWR BLU @O 0 ® BLU SIG PWR
ECU PWR RED ® O 00 ® RED ECU PWR

9518T & 9524T | Page 164



f&r ILLUSTRATED PARTS LIST
o,

Item CO05: 43210-20A — Cable UC5 Network 18 AWG - 20M

P6A P6B
ECU GND BLK OO 0O @® BLK ECU GND
SIG GND ORG ® O 0 ® ORG SIG GND
CANL WHT @O 0@ WHT CANL
CANH GRN @O O 0 @ GRN CANH
SIG PWR BLU ® O 0® BLU SIG PWR
ECU PWR RED ® 0O 0 ® RED ECU PWR

Item C10: 43230-04A — Cable UC5 Valve DT to DT

P2A P2B
OUTPUT WHT OO g @ WHT OUTPUT
GND BLK ®O O ® BLK GND

9518T & 9524T | Page 165



f8s1

ILLUSTRATED

PARTS LIST

ltem C20: 43240-01B — Cable UC5 Interface Tilt DT

RIGHT UP
RIGHT UP
RIGHT DOWN
RIGHT DOWN

ZF1 DOWN
=t | DOWN
=+ UP
-t uP

BLK
YEL
BLU
WHT

BRN
RED
ORG
PUR

8 O + BLK
® - GRN
RIGHT UP
’_@PBA
O @ + YEL
Lu@ - GRN
R2B
P12 ® © + BLU
oo0— ® - GRN
@0 RIGHT DOWN
@r:@ uPC%B T
+ WH
E@B LCI@ - GRN
[O)::]
[OF:: R%C
®0 = + BRN
n@ ® - GRN
D—
o— LEFT DOWN
2 "ﬂpac
O® + RED
LD@ - GRN
R2D
@ @ + ORG
® - GRN
’_ﬁpan LEFT UP
0@ + PUR
LD@ - GRN

9518T & 9524T | Page 166



fﬂr ILLUSTRATED PARTS LIST
A,
Item C21: 43240-07B — Cable UC5 Interface Main DT (With Aux 1 & 2)

R2A
B O + BLK
® - GRN
AUX 1
P2A
0@ + YEL
|—u@ - GRN
R2B
P12 ® @ + BLU
AUX 1 BLK oo0— | ’—N@ = RN
AUX 1 YEL ® O Aux 2
AUX 2 BLU eop0———— PeB
AUX 2 WHT @ O 0 @ + WwHT
MAIN DOWN BRN o |—u@ - GRN
MAIN DOWN RED ® o
MAIN UP ORG @o0——
MAIN UP PR @ O—mMmM— ReC
®@m ® @ + BRN
@\ ® - GRN
o)
-~ MAIN DOWN
’_@PBC
O @ + RED
|—u® - GRN
ReD
® @O + ORG
® - GRN
’_Epg[; MAIN UP
0@ + PUR
|—n@ - GRN

9518T & 9524T | Page 167



f&r ILLUSTRATED PARTS LIST
o,

PowerGlide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

063-0130-011 115-0230-002

= LEFT TILT UP COIL TEE

[P LeFT Tur oown couL Tee

= RICHT TILT UP COIL TEE

= RIGHT TILT DOWN COIL TEE

115-0230-003

9518T & 9524T | Page 168



f&r ILLUSTRATED PARTS LIST
o,

PowerGlide Hydraulic Block

334-0002-070 —

334-0002-072

9518T & 9524T | Page 169



f&r ILLUSTRATED PARTS LIST
v .

PowerGlide Solid Axle

T B S Al SRR o S e e m B P A P P o T e r g
EFT SIDE
WHEEL ASSEMBLY

—

RIGHT SIDE |
WHEEL ASSEMBLY |

|
|
|
)
i
1
1
|
1
|
1
1
|
|
1
1
|
|
1
1
1
1
|
!
|
|
!
|

€63-0131-566 _/

322-0131-C04

322-0131-004 -
_\ i

|
)
|
)
|
|
]
|
1
I
1
I
|
|
I
1
'
I
1
|
'
'
]
|
'
|
\
I
[l
)
|
\
]
t
)

)
1
!
I
]
]
|
]
!
:
1
1
|
)
1
I
]
1
|
|
1
1
1
:
1
1
1
]
]
1
]
]
]
]
)
)
1
/ :
063-0131-566 :
1
1
1
|
|
|
|
|
1
|
|
|
1
1
i
)
1
i
'
L}
I
)
I
1
:
1
1
!
1
1
1
]
:
'
J

Hub Breakout

322-0131-003 (SMOOTH)
322-0131-004 (TREADED)
322-0131-008 (NO FLAT)

116—0000—-001 (HUB ASSEMBLY
INCLUDES INTERNAL ITEMS SHOWN)

2 — BEARING WHEEL 325-0000-022
1 — SEAL 219-0000-131

2 — RACE 325-0000-023

9518T & 9524T | Page 170



f&r ILLUSTRATED PARTS LIST
o,

PowerGlide, PowerGlide Plus, UltraGlide Touch Down Bracket

ITEM FAST PART# DESCRIPTION QTY.  60FT. 80-90FT.

1 769 NUT, WHIZLOCK 3/8"ZP 8

> 16655 BRACKET WHEEL 30"ROW ”

3 129 BOLT HH 3/8 X 1-1/2 GR5ZP 8

4 003 NUT JAM 1/2"ZP 4

5 279 SETSCREW SQUARE HEADZP 4

6 16684R BRACKET WHEEL 22" ROWRH 1

7 16684L BRACKET WHEEL 22" ROWLH 1

9518T & 9524T | Page 171




5218

ILLUSTRATED PARTS LIST

PowerGlide Plus Wiring Schematic

POWERGLIDE PLUS}E" 063-0130-010
ULTRAGLIDE: 063-0130-013

PASSIVE TERMINATOR
063-0172-369

063-0130-011 I:b

/1 15-0230-008 (OPTIONAL EXTENSION) ot DN |

+12v
SW  GND

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE
CAN ADAPTER TEE

W/POWER - = +
115-0171-368

115-0230-007

PORT 4A COIL

TS RIS PORT G1 TRANSDUCER

g
PASSIVE —@—@ PORT 5A COIL
i

TERMINATOR
063-0172-363 PORT 4B COIL

PORT G4 TRANSDUCER

ITCHE|
SWITCHED —@—B PORT 13A PROP. DRIVER
by —

LEFT TILT UP COIL TEE
LEFT TILT DOWN COIL TEE
RIGHT TILT UP COIL TEE
RIGHT TILT DOWN COIL TEE

CENTER SENSOR UP - SENSE
CENTER SENSOR UP - CONTROL
CENTER SENSOR DOWN - SENSE
CENTER SENSOR DOWN - CONTROL

115-0230-045 -&-ﬁ_'[l ACCUMULATOR POWER

LEFT QUTER SENSOR

ME LEFT INNER SENSOR
&{@ RIGHT OUTER SENSOR

RIGHT INNER SENSOR

&-I:If]’ CENTER SENSOR

9518T & 9524T | Page 172



ILLUSTRATED PARTS LIST

fos1

PowerGlide Plus Hydraulic Block

334-0002-070

334-0002-071

o~
(8]
R
o~
(=]
(=]
o
I
[.p]
25
[

334-0002-0/4

334—-0002-069

9518T & 9524T | Page 173



fos1

ILLUSTRATED PARTS LIST
UltraGlide Mounting Parts

& \\r\‘ ™~ 9
- A\
: Q7 o \
{r \:\
A ‘J ‘\:\
‘.‘i\ 2 v 3 \ % / \\
(& 2 \ 24 \ A\
H‘Q 'Vl i - = ; | | o \\\
| \ \ — \ ‘\ mlﬁ C\ \ \ 1% {9\\)
sl ) b = =1
i L. S Rt e T U T ~
Ci'/:.: ":} e ’))‘N—'J‘\\ ™ (/ \ :‘-:‘4 4 .‘ v/’/%)
S = 1 et =l _=A
| | \ | AN =0
< 0 \ Al e Z —
| | ST bo § hee = = /J =z
e LS ] —’J\ “ ‘6 e "'// ; '/////s\
y = = A
= : T b a
3 (¥ 1 | |
\g‘ |

17
—— (:@"”’H'

B 207 // l%; ; )\\
X 1 19 ‘\ }/\(( 'l‘

\/ | ‘
i = Al N

e W e
/BQ ; )
v 12

9518T & 9524T | Page 174



fos1

ILLUSTRATED PARTS LIST

Parts List: UltraGlide Mounting Parts

mem  VEAPOR FAST PART# DESCRIPTION QTy.
16464 MOUNTING BRACKETBREAKAWAY >
) 15 BOLT HEX HEAD 5/16 X 1 GR5 ZP AR
3 258 NUT HEX 5/16 NYLOCKZP AR
A 1 6468R MOUNTING BRACKET SEVERE TERRAINRH 10PT
NS 16468L MOUNTING BRACKET SEVERE TERRAINRH 10PT
5 | RA0B30130014 SENSOR CENTERSECTION 1
s (6471 MOUNTING BRACKET CENTERSECTION 1
. 12461 SPACERDOM 1
o 18439 PLATE NODEMOUNT 1
o 490 BOLT HEX HEAD 3/4 X 9 GR5 ZP 1
0 o1 BOLT HEX HEAD 5/16 X 4 GR5 ZP >
y 16470 STRAP, MOUNTING BRACKET CENTERSECTION 1
i 057 WASHER FLAT 5/162P AR
i 16 BOLT HEX HEAD 5/16 X 1-1/ 2 GR5 ZP AR
14 | RA3132202463 SPRINGSTOP
15 | RA1160159704 531861 BRACKETMOUNT 2 STD/20PT
16 | RA3140000025 SPRING BREAKAWAYPROTECTION
7 | Rat070171948 ROLLER BREAKAWAY PROTECTION
18 | RA1160159705 BASE BREAKAWAYPROTECTION
19 | RA3110054001 BOLT BREAKAWAY PROTECTION3/8
20 290 NUT HEX NYLOCK 3/8'ZP
o1 | RAOG30130026 SENSORWING 2 STD/20PT
o 17 BOLT HEX HEAD 5/16 X 2 GR5 ZP 2 STD/20PT
23 | RA3140000016 SPRING AR
24 | RA1060159626 ARM MOUNT AR

9518T & 9524T | Page 175




1

ILLUSTRATED PARTS LIST

ISO AutoBoom Without ISO Product Control

ACTIVE TERMINATOR
115-0171-9¢63

TERMINATOR,
ACTIVE, POWELL
063-0172-9G4

631855

| T

ORDER SEPARATELY, CABLE SHOULD REACH FROM ECU OR TEE TO
3 IN FRONT OF HITCH MINIMUM

(-]
TO IBBC ON
TRACTOR

(IN—CAB)

CABLE, ISOBUS HITCH TO RAVEN IS%('H%JAQ

12" - 115-0171-974
14' - 115-0171-988 631922
22" - 115-0171-989
36 - 115-0171-975 631861

|
|
|
|
10 FooT swrcH |
|
|
|
45' - 115-0171-990 |

. ON
I e |
@
[c€]

|

1SO AUTOBOOMMNODE: 063-0130-016
631867

ISO AUTOBOOM KIT:
117-0138-058

631879

AUTOBOOM PG+/UG CABLE
W/CAN/PWR TEE CONNECTION

115-0230-085 OLD
115-0230-095 NEW

9518T & 9524T | Page 176



f831

ILLUSTRATED PARTS LIST

Raven ISO AutoBoom With John Deere Product Control

CABLE,
RAVEN ISOTO
ACTIVE TERMINATOR
115-0171-963

TERMINATOR,

VACTIVE, POWELL

1063-0172-964

T

631855
&)
o -
©
-
(®)
150 AUTOBOOM NODE: 063-0130-016
631867
1SO AUTOBOOM KIT:
117-0138-058
631879

S S |

*ORDER SEPARATELY, CABLE SHOULD REACH FROM
AUTOBOOM NODE TO JOHN DEERE RATE CONTROL ECU*

CABLE, ISO IMPLEMENT
EXTENSION TEE
12"-115-0171-960 631927
6'-115-0171-961
12'-115-0171-931
24'-115-0171-932

TOISO ECU (KIT) 36'-115-0171-933

*ORDER SEPARATELY, CONNECTS ISO
IMPLEMENT EXTENSION TEE TO JOHN
DEERE PRODUCT CONTROL ECU* HARNESS

I 2-PIN
HC Side

| CABLE, JOHN DEERE IS0
TO RAVEN ISO ADAPTER
[12-115-0171-991 631865 |

LEFT SOLENGED
(PORT 4A)

LEFT PRESS.
(PORT G1)

LEFT PROP.
(PORT 5A)

RIGHT SOLENOID
(PORT 4B)

RIGHT PRESS.
(PORT G4)

RIGHT PROP.
(PORT 13A)

UP
LEFT SOLENOID
\_E SENSE

b ]
RIGHT SOLENOID

ISENSE

ALUTOBOOM PG+/UG CABLE
W/CAN/PWR TEE CONNECTION
115-0230-085 OLD
115-0230-095 NEW
NOWSTANDARD
HAX XT CONNECTOR
BULLT INTOHARNESS

CENTER SENSOR

RIGHT INNER SENSOR

— 38

LEFT INNER SENSOR

LEFT OUTER SENSOR

S Ji=

ACCUMULATOR POWER

SENSE y —— |

[ = cenmen
;Eag SOLENOID UP
[CONTROI
SENSE =

L= centen
;@E SOLENOID DOWN

CONTROL

OPEN CENTERVALVE

9518T & 9524T | Page 177



f ﬂ_sr ILLUSTRATED PARTS LIST
Al D,
UltraGlide Hydraulic Schematic

Left Boom Tilt Cyl. Right Boom Tilt Cyl.

% B g g

Machine Valve

T —s
_6 AutoBoom Valve
A ™ 7T\
R 7™

To Pump

\214—1000—610

214-1000-610

To Tank

/214—1000—609

< ~ O =

—— Original Hose

—— AutoBoom Hose

117-0232-096, 117-0231-096 HYD SCHEMATIC 126

9518T & 9524T | Page 178



f&r ILLUSTRATED PARTS LIST
A,

PowerGlide Plus and UltraGlide Valve Replacement Parts

334-0002-118
334-0002-107

334-0002-106
333-0012-284

334-0002-100
333-0012-262

334-0002-108

422-0000-086

334-0002-105

063-0131-126
VALVE, HYDRAULIC POWERGLIDE
PLUS/ULTRAGLIDE, OPEN CENTER, AUTOBOOM

334-0002-104

Wheels

CUSHION (SHOWN)
RIGID RA116 -0159 -566
(SAME HUB /BEARINGS)

14-0000-015

116-0159-629

311-0054-110

12-4000-061

322-0131-003 (SMOOTH)
-322-0131-004 (TREADED%'
322-0131-008 (NO FLAT)

-~ 12-4000-059
N~ 11-0052-105

116-0159-631

116-0000-001 (HUB ASSEMBLY
INCLUDES INTERNAL ITEMS SHOWN)
2 — BEARING WHEEL 325-0000—022 333-0001-021
1 — SEAL 219—0000—131
2 — RACE 325-0000-023

9518T & 9524T | Page 179



f&r ILLUSTRATED PARTS LIST
o,

Sensors

9

— 106-0159-628

312-1001-173

AL
hmd

063-0130-009 7 312-4000-059
Ml e 313-2300-013
408-4001-093 l-
—/ <= 314-0000-016
.a_il_.—r:__’tgd“, . -
N 313-2300-013

114-0159-644
OY
A\ J

| 106-0159-626
312-1001-173 /@

&5—~—312-1001-173

106-0159-627

9518T & 9524T | Page 180



ILLUSTRATED PARTS LIST

fﬂS Tﬁ

Raven ISO AutoBoom With Raven ISO Rate Control

200-0019-L41 Nid L€ OINON  £Z51£9

100-0019-L11 Nid 91 QINBN  9ZBLE9
‘I ¥ITIOLINOD 1INA0Nd OSI

318v) MO14 1INC0¥d 0L

8581€9 318V Nid 9}

9518T & 9524T | Page 181



fBST

ILLUSTRATED PARTS LIST

Raven XRT Wiring

s

REM KRT

PR DER01T3-965

https:/fbit.ly/
46LG3ImM7

HOFNIG NCALIS O
TG YD

9518T & 9524T | Page 182



el H B TOFREaL VEOSEEELE TSI
L2 1HN OO BT DNV WO0E &2 D OO I L P00
AEVONCIDAS THEVD VPR IV ARE TEY AHVORODES T
EIECLRCrES0 Nd
JH RV
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII AR LSV O

ILLUSTRATED PARTS LIST

7i214

9518T & 9524T | Page 183



ILLUSTRATED PARTS LIST

@

fﬂS T

(NAOO LTIL HEb
NAMOG

\\I LML LH2NY

NAMOQ NOLLD3S
HILNID NIV

(3134 MvA md)
4334 MYA
QUYMYO S i

(43N34 MVA MY)
S3173H MYA
OuvhdvIy

Em%.{uaq}xmw
mmn___.__{n,_._____s_.
ONYH LHOIY

09L-IEL0-E00 INd
HIALNZD
ad3s072 'Woos0LNY
T MYAOLOY O3LVHO LN
DNVHOAH SATYA

MIIA Y3 ,

P

aadiNoa

Y LOMN

HIDNASNVHEL wm::%mmzz
FuNSSIH — HALNID NIYW
(4 L NE HT) {din LT H)
dn dn
(NMOG LHLHT  LTL 1437 LML IHOR
NAMOQ
LML 1430 1!!//

{NIE Q104 EE

NI 0104

SNIM H3LN0 L4371 "]
(Lo £ 104 HY)

LN0 a04

SINIM HILNO 1437

(NI 2 0104 HT)
MO0

DN QI 143N

(1n0 z Q104 HY)
1N0 @04 \
ONIM QIW 1331
(1nO + 0104 HY)
1N0 0104 / m
ONIM NIWW 1331
(M L 0104 HY) |\
NI Q704
ONIM NIV 1431

{(43dWva MvA HT)
HIAWYD MVA
OnYH L4371

e

HIAINID
d3as072 'NooaoLnNy
¥ MYAQLNY O3 LvHD3ENI
DINYEOAH “SATYA

MIN ENOYS .

{NMOO LTIL HY)

{NMOO WODE NIV
NMOQO NOILD3S
HILNID NIYW

(NI € G104 Hy)
NI Q104
SINIA HILNAO LHD

{1N0 € 0104 Hy)
Lno aod

SIMIM HALNO LHDIY
(NI 2 0104 HY)

NI 0104

SINIM, TN LHDIE

{110 2 0704 Hu)
o aio4
SNIM QIN LHDIY

(LNo 1 a04 Hy)
ANC Q04
SIMIAN NIVIN LHDIM
(M1 L 004 M)
NI 3104
SN NIVIN LHSIH

(M3dWvT MYA HE)
HIDWYO MYA
OBL-LELO-E00 ‘Nd ANYH LHSIY

9518T & 9524T | Page 184



f&r ILLUSTRATED PARTS LIST
o,

Toolbox Carrier

2

Parts List: Toolbox Carrier

ITEM FAST PART# DESCRIPTION QUANTITY
1 18426 TOOLBOX HOLDER 1
2 155 BOLT HEX HEAD 1/2 X 2-1/2” GR5 ZP 1
3 790041 GRAB N GO TOOLBOX 1
4 239 NUT HEX HEAD 1/2” CENTERLOCK ZP 1
5 223 NUT HEX HEAD 1/2” JAM ZP 1
6 152 BOLT HEX HEAD 1/2 X 1: GR5 ZP 1

9518T & 9524T | Page 185



ILLUSTRATED PARTS LIST

/75218

Kit Contents
FAST PART# ‘ DESCRIPTION INJECTOR QUANTITY KNIFE QUANTITY
520003 3 NOZZLE, SINGLE HOSE SHANK NYB 3 2
520004 NOZZLE, DOUBLE HOSE SHANK NYB 2
520005 NOZZLE, SINGLE HS CONN 1/4" F 2
520006 NOZZLE, DOUBLE HS CONN1/4"F 2 3
520014 NOZZLE, SS 1/4"TEE 1
520015 NOZZLE, SSCA 1
520034 ITIP, SS - 0015TEEJET 2
530001 1/4" X 1/4" MALECONNECTOR 1 1
530014 1-1/2" EDPMGASKET 2 2
530019 2" EDPMGASKET 2 2
530024 3" EDPMGASKET 2 2
530188 HOSE SHANKASSEMBLY 1
530201 BARB HOSE 1/4" X3/8" 4
530218 3/8" X 3/8" HOSE MENDER W/STOP 2
530236 NIPPLE:1/4" MPT X 6"MPT 1
530246 STR. ELB:1/4" MPT X 1/4"FPT 1
540001 CLAMP, 2" STD WORMSCREW 1 1
540002 CLAMP, 2" FULL WORMSCREW 1 1
540003 CLAMP, 3" WORMSCREW 1 1
540006 CLAMP 1-1/2" T-BOLT HOSE1.81" 2 2
540013 CLAMP, STAINLESS 3/4"#12 10 5
540014 CLAMP, STAINLESS 1"#16 4
540032 CLAMP, HOSE5/16" 4
590029 SEAL, EDPM RUBBER 3
590030 CAP Q.T.NY.LT.YELLOW 3
590031 PLATE ORIF CE, STAINLESSSTEEL 3
750008 LOCKING COLLAR, STD 30° 2 2
750016 ROCK GUARD WITHPIN
750018 3/8 X 1/2" SET SCREW,SS 2
750019 MOUNTING BRACKET F/WIESE CO-50KNIFE 1
790041 20" DEEP GRAB & GOTOOLBOX 1 1
AC40015 O-RING, VOLUTESEAL 1
AC40151 SEAL, 5/8" SHAFT,VITON-C 1
AC52700 REPAIRKIT 1
AP44103202 1/4 X 1/4" UNIONCONNECTOR 3 3
AP44103240 1/4 X 1/4" FEMALEADAPTOR 1 1
AXGC30020XXL XXL GREENGLOVES 1 1
LAXNVGOGGLESL |GOGGLES 1 1
BJ200SHIM 2"SHIM P
BJHMO075 3/4" X 3/4" HOSEBARB 2 2
BJHM100 1" X 1" HOSEBARB 2 2
BJHM150 1-1/2" X 1-1/2" HOSEBARB 1 1
CLFBS1004 5/8 X 1 SQUARE HEAD SETSCREW 2
PL707TB REDURAN 1 1
WA21047 CABLE TIE, 15" HEAVY DUTY 20 20
VI3K9438 BARB:3/8" HB FOR 8027NUT-POLY 3

9518T & 9524T | Page 186




ILLUSTRATED PARTS LIST

fBST

RAVEN Hawkeye

C— NOILIINNOD
T18¥9 N3 OL

(LHOW QNY 1337 ¥0J4 1v3d3N)

6

(YOLVYNINY3L SIANTONI) O L
TI8YD MYAOLNY LI . £10-5084-61 |
318VD HIMOd AINMVH/OSI (¥oLov¥L NO) 318V N¥3IMO4 31ZZON

(A¥vsS303N 41)
|||||| P90-005L-S1 | E
‘ 1 T18YD HOLVNINY3L

10j0BUU0Y 0S|

|
| I
| I
NOOBOLY 05! " i i 404004 O)
04 NOWVO0T T | ¢ 8 1S S
| | HOUH 3awEus oSt
" T i " L0S-£08L-S1) 04 NOWYDOT 33L
po—— m T18Y2 103 3ATNMYH
Ly __J N
7 C98—-1L10-Cl\
FIBYD NOISNALG
8|qD) WOOR Y@ Of ——--- HOUMSI00
Epe
2|qo) woog |ybpy 0f —-— u
e 9
080—-£4L0-£90
HIUMS1004
@@A@N@ =

m yOL-€L10-€90
N33 JAAMVH

S4IAVEdS LSV4 NO JAINMVH

9518T & 9524T | Page 187



ILLUSTRATED PARTS LIST

5218

Parts List: RAVEN Hawkeye

ITEM = VENDOR PART NO. PART NO. DESCRIPTION

1 RA115-7303-105 RA1157303105 Cs)éilc_;lliNgRlMARY BOOM, 90' BOOM, 20" SPACING & 120' BOOM, 20"
1 RA115-7303-336 632002 2 |CABLE, PRIMARY BOOM, 120' BOOM, 15" SPACING
1 RA115-7303-333 RA1157303333 2 |CABLE, PRIMARY BOOM, 132' BOOM, 22" SPACING
2 RA115-7303-340 RA1157303340 2 |CABLE, MID BOOM, 90' BOOM, 20" SPACING
2 RA115-7303-337 632003 2 |CABLE, MID BOOM, 120' BOOM, 15" SPACING
2 RA115-7303-106 RA1157303106 2 |CABLE, MID BOOM, 120' BOOM, 20" SPACING
2 RA115-7303-334 RA1157303334 2 |CABLE, MID BOOM, 132' BOOM, 22" SPACING
3 RA115-7303-338 632004 2 |CABLE, OUTER BOOM, 120' BOOM, 15" SPACING
3 RA115-7303-341 RA1157303341 2 |CABLE, OUTER BOOM, 90' BOOM, 20" SPACING
3 RA115-7303-122 RA1157303122 2 |CABLE, OUTER BOOM, 120' BOOM, 20" SPACING
3 RA115-7303-335 RA1157303335 2 |CABLE, OUTER BOOM, 132' BOOM, 22" SPACING
4 RA06-30173-673 RA0630173673 * |VALVE, HAWKEYE NOZZLE, ARAG/HYPRO
4 RA06-30173-672 631984 * |VALVE, HAWKEYE NOZZLE, TEE JET
4 RA063-0173-674 RA0630173674 * |VALVE, HAWKEYE NOZZLE, WILGER
4 *[90' 20" (QTY 54), 120" 15" (QTY 96), 120" 20" (QTY 72), 132' 22" (QTY 72)
5 RA063-0173-704 631983 1 [ISO PRODUCT CONTROLLER Il ECU
6 RA063-0173-080 631856 1 [SWITCH ASSEMBY FOOT ISO PRODUCT CONTROL
7 RA115-0171-865 631857 1 [CABLE, FOOT SWITCH ISO PRODUCT CONTROL
8 RA115-7303-301 632001 1 [CABLE, HAWKEYE ECU
9 RA115-7303-013 632000 1 [CABLE, NOZZLE POWER
10 RA115-7303-116 631992 1 [CABLE, 17' ISO/HAWKEYE POWER
11 RA115-7300-044 631996 1 [CABLE, GEN 3 TO ACTIVE TERMINAL, TERMINATOR INCLUDED
11 RA063-0172-964 RA0630172964 1 |TERMINATOR, FOR 631996 (RA1157300044)
N/S RA115-7303-168 RA1157303168 1 |CABLE, 2' ECU POWER
N/S RA115-7303-148 RA1157303148 4 |CABLE, 6' EXTENSION
N/S RA115-0171-810 632047 1 [CABLE, 10' 2P EXTENSION
N/S RA115-7303-260 RA1157303260 1 |CABLE, 15' ECU NOZZLE
N/S RA115-7303-159 RA1157303159 1 |CABLE, 4 NOZZLE HAWKEYE
N/S RA115-7305-160 RA1157305160 1 |CABLE, 5 NOZZLE HAWKEYE
N/S RA115-7305-161 RA1157305161 4 |CABLE, 10 NOZZLE HAWKEYE
N/S RA115-7303-156 RA1157303156 2 |CABLE, FENCE ROW
N/S RA117-6020-005 631962 1 [KIT, FOLD SWITCH BOX, ISO, 132' TRUSS BOOM, 22" SPACING
N/S RA117-1005-114 632014 1 [KIT, HAWKEYE FAST 9500T, 120' TRUSS BOOM, 20" SPACING
N/S RA117-1005-056 631985 1 [KIT, HAWKEYE SYSTEM SERVICE TEE JET
N/S RA117-1005-112 632081 1 [KIT, HAWKEYE, 90' BOOM, 20" SPACING
N/S RA117-1005-113 RA1171005113 1 |KIT, HAWKEYE, 120' TRUSS BOOM, 15" SPACING
N/S RA117-1005-115 632108 1 |KIT, HAWKEYE, 132' TRUSS BOOM, 22" SPACING
N/S RA117-0138-066 631955 1 |KIT, INSTALLATION, ISO ULTRAGLIDE
N/S 530401 1 _INIPPLE, 1/4 X 1/4" MPT, POLY
N/S RA115-7305-139 RA1157305139 1 [NOZZLE JUMPER
N/S RA422-0000-119P 632036 1 |PRESSURE TRANSDUCER, 1-5V 0-250
N/S 530400 1 |TEE, 1/4" FPT, POLY

9518T & 9524T | Page 188




fﬂ_ST ILLUSTRATED PARTS LIST
o,

fBsT

Fast Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101

1-800-772-9279 Toll Free
1-507-427-3861 Voice
1-507-427-3030 Fax

www.fastsagsolutions.com

9518T & 9524T | Page 189


http://www.fastsprayers.com/

	Table of Contents
	Trailer Frame, Hitch and Axle Receiver
	Parts List 14476:  Trailer Frame, Hitch and Axle Receiver

	Bolt-Together Trailer
	Parts List:  Bolt-Together Trailer

	Steerable Trailer 9500T
	Parts List:  Steerable Trailer 9500T

	Steerable Hitch Components
	Parts List 35761: Steerable Hitch Components

	Axles
	Parts List:  Axles

	Tires/Wheel Assemblies
	Parts List:  Tires/Wheel Assemblies

	Interior Pivot, Parallel Links
	Parts List:  Interior Pivot, Parallel Links

	Center Section – Puck Yaw
	Parts List:  Center Section – Puck Yaw

	ISO Yaw Center
	Parts List:  ISO Yaw Center

	Optional Greaseable Center
	Parts List 35570:  Optional Greaseable Center

	Optional Greaseable Center Hose Kit
	Parts List:  Optional Greaseable Center Hose Kit

	Main Wing
	Parts List:  Main Wing

	Flip Wing
	Parts List:  Flip Wing

	Breakaway Wing & Breakaway Parts
	Parts List:  Breakaway Wing & Breakaway Parts

	Optional 60/66’ Spray Wing
	Parts List:  Optional 60/66’ Spray Wing

	Main Product Tank
	Parts List:  Main Product Tank

	Rinse Tank
	Parts List:  Rinse Tank

	Manual Sight Gauge
	Parts List:  Manual Sight Gauge

	Pump, Plumbing & 3” Quick Fill HYPRO Pump
	Parts List:  Pump, Plumbing & 3” Quick Fill HYPRO Pump

	Pump, Plumbing & 3” Quick Fill Ace 205F 304 Pump
	Parts List: Pump, Plumbing & 3” Quick Fil Ace 205F 304 Pump

	HYPRO 9306 Pump
	Parts List 550045:  HYPRO 9306 Pump

	Optional Ace 304 Pump
	Parts List 550025:  Optional Ace 304 Pump

	Optional Ace 205 Pump Motor
	Parts List 550025:  Optional Ace 205 Pump Motor

	Optional ACE 255F-304 (PWM) Pump
	Parts List 550055 (550056): Optional ACE 255F-304 (PWM) Pump

	Optional ACE 750 Pump
	Parts List 550050: Optional ACE 750 Pump

	Optional ACE 750 PWM Pump
	Parts List 550044: Optional ACE 750 PWM Pump

	Raven Flow Meter & MCV
	Parts List:  Raven Flow Meter & MCV

	RFM-100 Poly Flow Meter
	Parts List 631801:  RFM-100 Poly Flow Meter

	Raven Poly Control Valve, 1 1/2”
	Parts List:  Raven Poly Control Valve, 1 1/2”

	Agitation & Rinse Ball Manifold
	Parts List:  Agitation & Rinse Manifold

	Optional Electric Agitation Shut Off
	Parts List:  Optional Electric Agitation Shut Off

	Electric Agitation Valve
	Parts List:  Electric Agitation Valve

	Electric Agitation Cable 631970 (2015) Yellow Indicator
	Electronic Sight Gauge
	Parts List:  Electronic Sight Gauge
	Prepare The Sensor Tube
	Install The Sensor Tube
	Power Cable – Electronic Sight Gauge

	Electric Agitation Cable – 631938
	(2014 & Prior) Red Indicator
	Boom Shutoff, Gauge Plumbing
	Parts List:  Boom Shutoff, Gauge Plumbing

	Harness 3 Ball Valve Control – 631930
	Electric Shut-Off Flow Back Ball Valve
	(2014 & Prior) Red Indicator
	Parts List:  Electric Shut-Off Flow Back Ball Valve (2014 & Prior) Red Indicator

	Optional High Pressure Bypass Plumbing
	Parts List:  Optional High Pressure Bypass Plumbing

	Optional High Pressure Bypass Plumbing Cleanout options
	Parts List: Optional High Pressure Bypass Plumbing Cleanout options

	Wet Boom & Bracket
	Parts List:  Wet Boom & Bracket

	Wet Boom Diaphragm Check Valve Quick TeeJet Hinged Nozzle Body – 520039
	Parts List:  Wet Boom Diaphragm Check Valve Quick TeeJet Hinged Nozzle Body – 520039

	Fence Row Option
	Parts List:  Fence Row Option

	Single Fence Line, Display Control
	Parts List 27360:  Single Fence Line, Display Control

	Dual Fence Line, Display Control
	Parts List 27361:  Dual Fence Line, Display Control

	Single Fence Row, Toggle Switch Control
	Parts List 27362:  Single Fence Row, Toggle Switch Control

	Dual Fence Row, Toggle Switch Control
	Parts List 27363:  Dual Fence Row, Toggle Switch Control

	Hydraulic Control Valve Wiring Harness
	Parts List:  Hydraulic Control Valve Wiring Harness

	Hydraulic Control Valve
	Parts List:  Hydraulic Control Valve

	Hydraulic Control Valve Wiring Harness
	Parts List:  Hydraulic Control Valve Wiring Harness

	Control Console
	Wiring Harness
	Console Control Wiring Harness
	Control Console Switch Diagram
	Cylinder & Fittings
	Parts List:  Cylinder & Fittings

	Hydraulic System for Pump
	Parts List:  Hydraulic System for Pump

	Trailer Manifold Connections – ISO YAW631943
	YAW Block
	ISO AutoYAW / Fold, AutoBoom, & Raven Rate Control
	ISO AutoYAW / Fold, AutoBoom, & JD Rate Control
	HYPRO Cleanload Eductor & Mounting – 5 Gallon
	Parts List:  HYPRO Cleanload Eductor & Mounting – 5 Gallon

	HYPRO Cleanload Eductor – 5 Gallon
	Parts List 99HYPIND05:  HYPRO Cleanload Eductor – 5 Gallon

	HYPRO Cleanload Eductor & Mounting – 7 Gallon
	Parts List 99HYPIND07:  HYPRO Cleanload Eductor & Mounting – 7 Gallon

	HYPRO 7 Gallon Eductor
	Parts List 570073:  HYPRO 7 Gallon Eductor

	Raven SCS450 Console
	Parts List:  Raven SCS450 Console

	Control Console Harness – 115-0171-085
	Harness Extension - 115-0159-856 12’
	Harness Extension - 115-0159-857 24’
	Control Harness - 115-0171-086 6’
	Control Harness - 115-0171-129 12’
	Cable 10 Boom, 115-0171-314, 24’
	Cable, Adapter 6 Boom To 10 Boom, 631889
	Lighting
	Blue Light Kit
	Parts List 28750: Blue Light Kit

	Foamer, 1 Gallon Tank
	Richway Foam Marker 3 Gallon Tank
	Richway Foam Marker Liquid Flow
	Richway Foam Marker Compressor
	Richway Foam Marker Wiring Harness
	Richway Foam Marker Foamhead
	Richway Foam Marker Boom End
	NORAC Auto Height Boom Control UC4+
	Parts List:  NORAC Auto Height Boom Control UC4+

	NORAC Hydraulic Valve Block
	Parts List:  NORAC Hydraulic Valve Block

	NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS
	Parts List:  NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS

	NORAC Auto Height Sensor Brackets
	Parts List:  NORAC Auto Height Sensor Bracket

	NORAC Auto Height Boom Control Harness
	NORAC Auto Height Boom Control Extension Harness – No. 4465103
	NORAC Auto Height Boom Control Sensor Cables
	Item C02: 44668 – Sensor Branch Cable
	Item C02B: 44668 – Cable UC4 CAN Node Dual

	NORAC Auto Height Boom Control Valve Cable
	Item C03: 44656 – Valve Cable (Variable Rate)

	NORAC Auto Height Boom Control Main Interface Cable
	Item C13: 4465819 – Main Interface Cable

	NORAC Auto Height Boom Control Wing Interface Cable
	Item C12: 44658-20 – Wing Interface Cable

	Severe Terrain Kit UC4/UC5
	Parts List:  Severe Terrain UC4/UC5

	UC5 NORAC Kit Layout
	Item C01: 43220-10A – Cable UC5 Network 14 AWG – 10M
	Item C02: 43220-01A – Cable UC5 Network 14 AWG – 1M
	Item C03: 43210-03A – Cable UC5 Network 18 AWG – 3M
	Item C04: 43210-01A – Cable UC5 Network 18 AWG – 1M
	Item C05: 43210-20A – Cable UC5 Network 18 AWG – 20M
	Item C10: 43230-04A – Cable UC5 Valve DT to DT
	Item C20: 43240-01B – Cable UC5 Interface Tilt DT
	Item C21: 43240-07B – Cable UC5 Interface Main DT (With Aux 1 & 2)

	PowerGlide Wiring Schematic
	PowerGlide Hydraulic Block
	PowerGlide Solid Axle
	Hub Breakout
	PowerGlide, PowerGlide Plus, UltraGlide Touch Down Bracket
	PowerGlide Plus Wiring Schematic
	PowerGlide Plus Hydraulic Block
	UltraGlide Mounting Parts
	Parts List:  UltraGlide Mounting Parts

	ISO AutoBoom Without ISO Product Control
	Raven ISO AutoBoom With John Deere Product Control
	UltraGlide Hydraulic Schematic
	PowerGlide Plus and UltraGlide Valve Replacement Parts
	Wheels

	Sensors
	Raven ISO AutoBoom With Raven ISO Rate Control
	Raven XRT Wiring
	Toolbox Carrier
	Parts List:  Toolbox Carrier
	Kit Contents

	RAVEN Hawkeye
	Parts List:  RAVEN Hawkeye


